ARMY TM 9-2320-365-24P

AIR FORCE T.0O. 36A12-1B-1095-24

*SUPERSEDES COPY DATED JULY 2001

UNIT, DIRECT SUPPORT, AND
GENERAL SUPPORT MAINTENANCE

REPAIR PARTS AND SPECIAL TOOLS LIST

FOR

M1078 SERIES, 2-1/2-TON, 4X4,

LIGHT MEDIUM TACTICAL VEHICLE (LMTV)

MODEL
TRK, CAR., LMTV, M1078

W/WN 2320-01-360-1898

W/O WN 2320-01-354-3385
TRK, VAN, LMTV, M1079

W/WN 2320-01-360-1891

W/O WN 2320-01-354-3384
TRK, CHAS, LMTV, M1080 2320-01-353-9098
TRK, CAR., LMTV, AIRDROP, M1081

W/WN 2320-01-360-1899

W/O WN 2320-01-355-3064

DISTRIBUTION STATEMENT A. Approved for public release; distribution is unlimited.

NSN

BHH
BHD

BHG

BHE

BHC

BHJ
BHF

EIC

HEADQUARTERS, DEPARTMENTS OF THE ARMY AND THE AIR FORCE

August 2005






ARMY TM 9-2320-365-24P
AIR FORCE T.0. 36A12-1B-1095-24

TECHNICAL MANUAL HEADQUARTERS
NO. 9-2320-365-24P DEPARTMENTS OF THE ARMY

AND THE AIR FORCE
TECHNICAL ORDER Washington, D.C., 20 August 2005

NO. 36A12-1B-1095-24

UNIT, DIRECT SUPPORT, AND
GENERAL SUPPORT MAINTENANCE
REPAIR PARTS AND SPECIAL TOOLS LIST
FOR

M1078 SERIES, 2-1/2-TON, 4X4
LIGHT MEDIUM TACTICAL VEHICLE (LMTV)

MODEL NSN  EIC
Trk, Car., LMTV, M1078

W/WN 2320-01-360-1898 BHH

W/O WN 2320-01-354-3385 BHD
TRK, VAN, LMTV, M1079

W/WN 2320-01-360-1891 BHG

W/O WN 2320-01-354-3384 BHE
Trk, Chas, LMTV, M1080 2320-01-353-9098 BHC
Trk, Car., LMTV, AIRDROP, M1081

W/WN 2320-01-360-1899 BHJ

W/O WN 2320-01-355-3064 BHF

Current as of August 2005

REPORTING ERRORS AND RECOMMENDING IMPROVEMENTS

You can help improve this publication. If you find any mistakes or if you know a way to improve the
procedures, please let us know. Submit your DA Form 2028 (Recommended Changes to Equipment Technical
Publications), through the Internet, on the Army Electronic Product Support (AEPS) website. The internet
address is http://aeps.ria.army.mil. If you need a password, scroll down and click on “ACCESS REQUEST
FORM”. The DA Form 2028 is located in the ONLINE FORMS PROCESSING section of the AEPS. Fill out the
form and click on SUBMIT. Using this form on the AEPS will enable us to respond quicker to your comments
and better manage the DA Form 2028 program. You may also mail, fax or Email your letter or DA Form 2028
direct to: AMSTA-LC-CI/TECH PUBS, TACOM-RI, 1 Rock Island Arsenal, Rock Island, IL 61299-7630. The email
address is TACOM-TECH-PUBS @ria.army.mil. The fax number is DSN 793-0726 or Commercial (309) 782-
0726.

DISTRIBUTION STATEMENT A. Approved for public release; distribution is unlimited.

i/(ii Blank)







TM 9-2320-365-24P

TABLE OF CONTENTS

Group 01 Engine

Group 03 Fuel System

Group 04

Group 05 Cooling System

Page
INTRODUCTION
[Sectionl ] REPAIR PARTS LIST

Dressed ENgine With CONTAINET ...............ccvevevererereeeeeeeeeeeeieessesesesesssessssenenenenes 11
ENQINE MOUNES .....ceotieiieteeietce ettt st ee et ae st ete st e st enestete s be e benestetesnerens 2-1
ENGING BIACKELS ......veivieeieeete ettt ettt et ettt sttt sbeste e e eteenas B-1
[O101] Cylinder Head with Valves and Gasket ..............cccceveeeeuererercueeeieeeieeseseese e, [4-1]
[OTOTICYINET BIOCK ..ottt et e ae e st et esae e G-I
[OT0ZICrANKSNALL ........veeeeeee ettt s s st et ettt en e enen s s s eees 6-1]
PUIEY AN DAMPEY ........ecveeeeeeeeeeeeeeeeeees et ees sttt ees s s et eseseesessssaeteteensasseatenas 7-1
[0T03] Flywheel, Housing and FIEX PIAES ..........cccorviueirieinieieesieeseeie e B1
[QT04IPiston and PUSH ROUS ...........ceveuiveereceeeeeeseeessesiesesessssssessesessessssesesses s ssnessenes [9-1]
[T CT=T= T [10-1]
[OTOB] CAMSNGL ......vecvveececeeiee et see e s esesa et en et en et s s st sensnee st s nseeesenenes (1111
[0105] Front and Side Housing Covers and Cam FOIOWETS..............ccccceeveveveeevereenennnnns 12-1
[0I05]Valve Cover and GAaSKEt .........ccceveiiiiiiieice e 131
[OTOBIROCKET ATTTIS ..ottt e et eeenen e en s e e e [(14-1]
[OT05]Push Rods, Valves, Valve SPIINGS .......coveiieiieieccie ettt ere s [15-7]
[OTOBI Ol COOIET ...ttt et ee e e [16-1]
[OT06] Oil Pan and Ol PUMP ......cccuevieieieieeeeeeeeeeeeeseeeeeee et es s tesesssessesseseseenenseans 17-1
[OT06] Oil HOSES AN TUDES ......eveeeeeceecee ettt eae e [18-1]
[QT06]Engine Oil SAMPING VAIVE .........cveeeieeieeeeeeeeeeeseesiseesessseeseseenesseses s sesesse s (1911
[0I06]1Engine Oil Filter and Filter BASE ........c.cceiviiuieieieiecie ettt [20-1]
[O106]Engine Oil Dipstick and FIller TUDE............cvoveveeeieeeeeeeeeeeeeeeeseseeeeeseseseses s senenes [21-1]
[OZ06] CrankCase BrEANET ........ccueeeeeee et eeeeeeee et e eeeet et et e et et et areeseeteneareeeeeeeesreereenens 22-1
[0108]Inlet Manifold, Gasket aNd COVET ........c.ccccceeeeeeeeeeeeeeeeeee et eeste e sveaae s 2311
EXNAUSE MANITOIT .........oecveiceceeeceecee et [24-1]
U= =T RO [25-1]
[OB0Z] AIT CIEANET ... ettt e e et et e e e e et et e e ee et eeeeeeeeeeneeeeeeeeeeeaeeeeneeeeeens 26-1
0T 0 LS WU T T et aT= (o [ R [27-1]
[Q305]Charge Air Cooler, Pipes, Brackets and HOSES ...........ccocovverreerrverseerseenesnenenns [28-1]
[0306] Fuel Regulating Valve, Tubes, Fittings and HOSES .........cccoveveveeeeieeeceeieeieenas [29-1]
[0306] Fuel Tank, Clamps and BraCketS .............coccceurirrereieeeceeieiseceeseeeeese e
[0308] Governor and FUEl TraNSTEN .........cccccccucveieieieieeeeeeee e
Fuel Control LINKAGE ........coviiiiieieie et
U= T =Y RO (3311
FUEIWALET SEPATALOT .....c.eiviieieieeee ettt sttt st be e e e e 3471
[OBTTIELher SArtNG AIG ........c.cvieeeieeeeeeeeeeeeee ettt ee s en st s s en s [35-1]
[0312] Accelerator, Hand Throttle and LINKAGE ...........cceveveveveveveeeeeeeeececeeeereieee e
Exhaust System
[040T]Exhaust Pipe Heat ShIeld ............cccvcueveuieeeeeeieeeeeeseeeee e esee e sesee e senae e (3711
[0407] Exhaust Pipes, Brackets and Clamps ..........ccceeeeeieeieeeeee e enees [38-1]
[040T]Muffler, Ejector, Clamps and BraCKets.............ccoceveveveveuerereeereeeeereeeeeeeieeesenenans [39-1]
[0401] Muffler Heat Shield, Clamps and Resilient MOUNES ..............ccoeeeeveveereeeereeerennnns 40-1
[0507] Radiator, Overflow Tank, Hoses and FitingS................ccovoeeerreveuererereieeeeenenanes [41-1]

lllus./
Figure

B EHEEE HEHEEEEEENEN RHENMEEEHEEEENEEsenssEunE



TM 9-2320-365-24P

............ llus./
Page Figure
Group 05 Cooling System (continued)
RAIALOr FAN SHIOUT ...ttt ettt ettt et e et et et e ee et eeeereenens 42-1
[0503] Thermostat and CooliNg TUDES ......ccccveiieiririeirieeriees e [43-1] [43]
[O5041Water PUMP aNd DIIVE ..........cccccueeeeeececeeicieieiee e eieie ettt ese s s [44-11 [44]
[0505] Engine Fan and Clutch ASSEMDIY...........coiiiiiiiiirc e [45-7]
Group 06 Electrical System
100 AMP Alternator, Brackets and Belt............cooeeeeoeeeeeeeeeeeeee e 46-1
100 AMP Voltage REGUIBLON .........c.eeueeeeieeie ettt [47-1] [47]
[0603IM0017703MD Starter and SOIENO0I .............ccvvvrveeeeeereeeeeeeeeee s [48-1] [48]
[0603]M0017703ME Starter and Solenoid..........ccccevveeieierieesieseseee e [49-1 [49]
[0603] Auxiliary Starter SOIEN0I.............ccoeeevririeiereiisi e [50-11
FUEI SNULOTE SOIENOIA. ... ..veeeeeeeee ettt ettt e et et eee e e er et eeeeee e eeeeeeeeeeeeeens 51-1
INSEIUMENT PANEL .......cviiviiiiicie ettt ettt re e [52-1] [52]
[06071 Auxiliary Panel and SWILCNES ............ccoveiiiieieeieeeeeeeee et eees e (5311 B3]
[0607IWTEC Il Dashboard Cable Assembly and Power Distribution Panel.................... [54-1] 54]
[0607IWTEC Ill Dashboard Cable Assembly and Power Distribution Panel................... [55-1]
[0B08] TUN SIGNAI CONIO ...ttt es et es e en et e e s e eeee
FIASNEE UNt.....viiciiciciieccce ettt sttt s be b [57-1]
[0608] Solenoid Valve ASSEMDBIY .............ccce.overieeerereeeeeeeseeeeseseseesse s sesassessssensesenens (581l (58l
[0608]| CTIS Electronic Control Unit, ECU Dimmer Module, ............ccccooevevreeeeieniereenenen, [59-1] [59]
and Frequency ECU

100A Reverse Polarity Relay and Starter SHuNt .............cccocoeeveveveecceeeeeveeeeeene,
Headlamp ASSEMDIY ......c..cviiiieice e [61-1] [67]
[0609 Composite Taillight ASSEMDBIY............cevveverereeeieieeeeereeeee s s sesesee e en s eneees [62-1] [62]
[0609]Cab and Door Clearance and Marker LIghtS...........cccoveeeveeiieieceece e [63-1] [63]
[0609] Chassis Clearance and Marker LIGNtS .........c.cccoveviueeeeueeeereeeceeeeeeeeree e [64-T]
BACKUP LIGNL.....evevieiiicieecece ettt
Blackout DIVE LIGHt ........c.couiiiiiiiiceicecte ettt [66-1]
[0609] Composite Front Light ASSEMDIY.........c.cccueveiereieieieieieieeeeeeeeeeecee e [67-1 [67]
[0610] Sensors, Switches and TranSAUCETS ............cccceeeeereiieeeeece e [68-1]
[OBTQIAir Brakes PNEUMALIC SWItCH.........c.c..cvevcerreeeeeeeeeeeseeeiesessesee s seneesessssessssnessenens [69-1] [69]
HOT N ettt ettt et e ee et et et e e e et et et et e et et et et e e et et e e e e e et en s
[0612]Batteries, Box, Guard and CableS ............cccccevveeriirineiiee e (7111 71l
[06131Engine Cable Routing Clamps and INSUIAtOrS.............c.ccoevrveiieeeeceeicieieieie e, [72-11 [72]
Engine Control Cable ASSEMDIY .........ccooieiiieeeeee et [73-1] [73]
[O6T3ISTE/ICE Cable ASSEMDIY .........cocueveveeeceeeeieeecee et [74-1] [74]
[0613]12 Pin Intervehicle CabIE ..............ccocveueuceceeeeieeeiee et
[0613I Transmission WirNG HAMESS .........cccovveiiriiiiiieesisee et seesens [76-1] [76]
[OBT13I TranSMISSION HAMESS .........cvveveeceeeeiseeisesesss s sesessesesesses s sssessenessssessenansenenes (7711 [77]
[OBIZIWTEC Il Transmission Wiring HAMESS ...........ccovveeririeieneesisene e es [78-1] [78]
[0613]Windshield Washer PUMP/EMI CabIe............cooeueeeeieeeeeeeeeeeeeeeeeee e [79-1] [79]
[0613]7 Pin Intervehicle Cable ASSEMDIY ..........cceueueveeeeeeeeeeeeeeeeeeerese e
[0613]Cab Cable Routing Clamps and BracketsS............covevvveeveeeeieeeeeseseeeese s [B1-1] 811
[06T3IWarning Light Cable ASSEMDIY ...........cccceveveruerereeceeieeeeeeee e [82-1] [82]
[0613]Door and Cab Marker Light Cable ASSEMDIY ..........ccocveeeeeeiieeeeeece e [83-1] [83]
[0613] Air Drop Cab Clearance and Marker LightS LOWET ...........ccccoeurnneeieeninineieenenns [84-1] [84]

Cable Assembly
[0613]Air Drop Cab Clearance and Marker Lights UPPET ..........cceovveeriieieieieseseesienenns [85-1] [85]

Cable Assembly
[06I3]Winch Control Cable ASSEMDIY .........ccccciiieiiicieeceece s [86-1]
[0613IRear Lights Cable ASSEMDBIY............cc.coiveeieeeieeeeeeeeeeeereeseseesesessesess s esnenens [(87-11 [87]



TM 9-2320-365-24P

Nus./
Page Figure
Group 06 Electrical System (continued)
Front Lights Cable ASSEMDIY ...........ccccceieueeieeeeeeeses et es et s s rereen s 88-1
[0613] Start and Charge Cable ASSEMDBIY ........ccoviveirieieeeeee e [89-1]
[O6T3IPTO Cable ASSEMDIY.........c.coeeeeeieeieeceeecieiete ettt s et [90-11 [90]
[0613]Door Ajar, Marker and Blackout Control Cable Assembly ...........ccccocooeiniiinrnnn. [91-1] o1
[0613IWindshield Wiper EMI Cable ASSEMDIY..........ccccoiviveveveeerereeeeeeeeeeee s [92-1] [97]
[0613]Chemical Kit Cable ASSEMDIY.............ccoeieeeeeeeeeiceeeee et en e 93-1
[0613]Starter Ground Cable ASSEMDIY ..........cooiiiiieeecece et
[0613]124V Reverse Polarity Relay Cable ASSEMDIY.............cccocevereeveeereeeereeeseeieseeiennanns [95-1] [95]
[0613]24V Alternator Cable ASSEMDBIY.........c.cccviiiiecieiecece et [96-11 [96]
[0613]24V Power Distribution Panel Cable ASSEMDbIY............ccccoovevviereeeeririsseeeeeas [o7-1] 97
[0613]12V Power Distribution Panel Cable ASSEMDIY............cccccveveveeeeerereesseeeseneens
[0613]Power Distribution Panel Ground Cable ASSeEMDbIY .........c.cccoeiviereiniercereeeeeees [99]
[O6T3IStarter Power Cable ASSEMDIY........c.ccvcueviveeeeeeeeieeeeeeeeeeeeeeeeee e [100-11 1001
Battery Ground Cable ASSEMDIY .........ccccoieieirireeee e [101-1 [107]
12V Alternator Cable ASSEMDIY.........ccccccvciiieieiiieeeeeees et [102-1
12V Reverse Polarity Relay Cable ASSEMDIY..........c.cccveveeeieereeeiee e, 103
[0613]Clearance Light Cable ASSEMDIY...........cccceveiierieieececee et [104-1] [104]
[0613] Starter to Chassis Ground Cable and Clamps...............cceeeueverurveceeeeesrenisseresnnins [105-11 [105]
[OBTZICTIS Cable ASSEMDIY.......cccciiiiiciiciecieeee ettt st be e [106-1] [106]
[0613] Auxillary Panel Cable ASSEMDIY .........cccvoviveveueiiiiiceeeeee e [(107-11 (107l
Group 07 Transmission
[O705]WTEC Il Transmission Electronic Control UNit............cccoeveveveeeeevieeceeeeeee e [108-1] (108!
[Q705IWTEC Il Vehicle Interface MOAUIE ..........c.ccuvuieeeeeceeeeeeeeeeeeeeeee e [109-11 (1091
[O705]WTEC Ill Transmission Electronic Control UNit..........cccceovvieverernnnneneresieseseeenns [110-1] [110]
[QZ05IWTEC Il TransmisSSion Gear SEIECION .........ccvvvveeueverceeeeereseeeeneseeesesseeessenenes 1111 111l
[0708] Torque ConVerter MOUUIE ............c.ccoveveueeeeeeeeeeeeieteeees s st es et eeen e enans
[0710] Transmission With CONLAINET ............ccuciiriiriiieiite ettt [113-1] [113]
[Q7T0I TranSMISSION MOUNLS..........c.cvcuevreerceeseseeseeeesessssessssessssessssessssessssessssensssensssnsssnens (11211 [114]
[O7T0]I TranSmMiSSION DIPSHCK .......c.viveuirieiiieieirieie ettt ee [115-1]
[OZTQIFront SUPPOTt ASSEMDIY .........vveeeeieeeeeeeeseeeesee st ees et en s snes s ene s en e eneees (116-1 [116]
PL PlANELAIY CAITIEY .......c.cveeeveeeeececeeeeeeeeeteteeee e et eaes st tese s sttt en s st seseneas
[O7TQIP2 PlAan@ary CarfiBr..........coueveueeveeereeeeeeeeesesteeeeessestessessssessessessssssssssesssssssessessessens (1181 (113
[O7TAIP3 PlANEArY CaAITIET ..........cececvveeeceeeeieeeeeee e st essae e ens s ensae s en e eneees (1191 [119]
[O7T0IConverter HouSING MOGUIE .........c.couviuieieccie ettt [120-1] [120]
MaiNSNAft MOOUIE............cvveeeeceeeeeececee et (1211 (121
[0710| Adapter HOUSING MOQUIE ..........c.curueueeeieeeieieieiee e
[O7I3IC3, C4 AN C5 CIULCN ...oucireririiieiieieieie ettt [123-1 [123]
[O713IRotating CIULCh MOTUIE.............eeeeeeeeeeeeeeeeee ettt (12411 [124]
[O7T21 Control Valve MOUIE...........cooueieeeeeeieceeeeee ettt [125-1]
[O721] Transmission Oil Filler Tube, Cooler, Hoses, Bracket and Clamps ...................... [126-11 [126]
[O72Z] TranSMiISSION Ol FEETS ......veveeee ettt ettt ettt et et eee e et eneee e
[07271Scavenge Pump, HOSE and FithiNGS .......cccevirieeeeeeeireceeeeeeste st ste st [128-1] [128
[O72T] Transmission Oil SAMPING VAIVE.............ceveveeeceeeeeeeeeeeieeeeeee e (12911 [129]
Group 08 Transfer and Final Drive Assembly
[O80TI Transfer Case MOUUIE ...........c.ceeveveveeeeeeeeee et ee et es ettt aen s e [130-1] [130]
Group 09 Propeller Shafts/Universal Joints Assembly
M1078, M1079,M1081 DIVESNAMS...........coueererireieisniieeiseieeeis s [131-1] [131]
Group 10 Front Axles
[1000] Front Axle and Wheel End ASSEMDBIY..........cccciriiieiiieiieeeceeesee e [132-1] [137]



TM 9-2320-365-24P

Group 10

Group 11

Group 12

Group 13

Group 14

Group 15

Vi

Front axles (continued)

Front AXIE DIffEr@ntial CAITIEN .........eveeeeeeeeeee et et eee e et et et e e e et eeeeeeee et aeeeeeeeeeas
Rear Axles

[TTI00IRear Axle and Wheel ENnd ASSEMDIY ..........cccccevvevveeecececeeieieee e
[TI0Z]Rear Axle Differential Cartier..........ccvvceeieieieieeiese et
Brakes

BraKe ASSEMDIY ......oiuiiitiictcee ettt ettt ettt ettt e et e st eae et te s tenn e
[1208] Air Brake Chambers and Cage BOIS ............ocvevveeieeeiecee ettt
[1208|Front Gladhands, HOSES and FittiNgS ...........ccoevvvrreureiereeieieeceeseessessseesseeessenenes
[1208]Rear Gladhands, HOSES and FittingS..........ccccvveeevieieieiteeieeie e cte e cte e sre e eee e
[1208] Front Brake Valve, HoSes and FitlinNgS .........c..coveveveeeeveeeeereeeeee et
[1208] Air Tanks, Clamps, HOSES and FItiNGS .........cccovvevevereeeeeereeeeseeeeeseeeessieeeenensens
[1208ICTIS Quick Relief Valves, Hoses and Fittings ...........cccoceeveeieeceveeece e,
[1208]Load Sensing Valve, HoSes and FittiNgS...........ccccueveveveveveeeeccececeeeeree e
[T208] Air Brake Protection Valve, Hoses and FittingS..........ccccceeeeeeieieieie e
[1208] Anti-Compound Relay Valve, Hoses, and Fittings ............ccoeeueveveveeeveeeeeeeeeceeeaes
[1208] Air Relay Valve, HOSES and FitliNgS...........c.ceeeeeeverereeeieereeeeseeeseeesessesaeseseesenennes
[1208 Two Way Check Valve, Hoses and Fittings .........ccccovveveieieneneese e
(1208l Inversion Valve, HOSES and FItiNGS ..........cccovueveveererveeereeeeeresesesseseseesesessseeesssseseens
[T208]Rear Brake HOSES and FittiNGS.........covcveiuiiieieriiieiieeete ettt st
[1208]Rear Brake Hose Clamps and BracCkets ............ccccceevrvrvruerereeesisieiereeeesssssseseenenns
[1208] Pneumatic Hose Routing Loop Clamps and Brackets............c.ccccceveveveveeeveccnnnee.
[1208]Brake Pedal, Foot Control Valve, Hoses and Fittings ............cccceeveeeeeceeeecveerenee.
[1208]Park and Trailer Air Supply Valves, Hoses and FittingS.............ccccoeeveveveverereinnnnn.
Low Pressure Transmitter, Two Way Check Valves, Hoses and Fittings .............
Park Control, Emergency/Service Two Way Check Valve,

HOSES ANd FIttINGS.....ueeiieeiiee et e e e e s e e snneesneeenneens
[1208] Manifold Valve, Hoses and Fithings ..........ccccveiieieeeiceeeecreceeee e
(L2091 AIr COMPIESSON .....eceveereeeeeiesesesaesesesssae s esssae s s s sssesssesssassesensssesssensssssesensnaeseseneeen
Wheels
[I3TTWheel Assembly and CTIS VAIVE. ..........ccceveveeueeereeeieieeeeeeeseseesesesee s e senenes
[LBEBITII vttt et ettt et et et ettt et et e et er e et et ea et eee et er et eseee e ere et ee et eseeeeneee et eneeeneeeenenn
Steering
[T40T] Tie Rod and Tie RO ENGS ......c.ccueueveveeeeeeeeeeeieeeeee e e eeeseseeeeesee sttt annas
[T407]Steering Wheel and COlUMN.............ociiiiiieeeeece et eaea
[1407] Steering Gear, Pitman Arm and Drag LiNK............c.cceeveeeuereieceeeeeeseeeeeecee e
POWET SEEEING PUMP ...ttt s et en ettt s st resnen s
[TATTIPOWET StEEIMNG HOSES ....veviieiiieiinisieie sttt ss sttt sae s besesaese e
[TAT3POWEr StEENNG RESEIVOIN ..........veceeveerceeeeeeseceeieseseseteses s esssesse s enenee e sesenseseseneees
[ =10 PSSP PPPPPPRPT
[15011M1078, M1079, M1080 Frame ASSEMDIY .........ccvvvevrveeeceeeeieceeeeeeeee s iesenees
M108L Frame ASSEMDIY .........c.coovoueveeieeeeeeeeteteeeee e eetete e ee e eteeee s s s eeee
LoV I T | 01 R OF= o =Y
(1501 Air Drop EXtraction ASSEMDIY ..........c.cvoveeuevevceeeeieeceeieeeeeae e essae e esesae e enaes
[I501] Air Drop Extraction Assembly Brackets..........ccccceeveeeeeeeeeeeeceeeeee e
[1507] Airdrop Parachute Suspension ASSEMDIY ...........ccccveverieerevererereeeeeeeeee e
[1501] Front Bumper and Gravel DEfIECLON................ccceveveveveveeeeeeeeeeeeeeeeeeeee e
[I50TIFroNnt Lift BEAM.......ceeveeeeeeeeeteeeeeeete e ete et eeee ettt et eesestesteseseeseeresaeneeseeseseens
[I5QBIPINE HOOK ......cocvvveceeeeveeceeee et s e ss st ss e sn s senenanaesnnanes
[I502] Spare Tire RELAINE ..........cccviveerieiiiciee sttt bene e

151-1
1152-1]

1 154-1]

155-1
1.156-1)

lllus./
Figure

133

HE B

136

SRR

EGIE

'—\
>
o)

s He HEd BbEHEEEE

(=Y
(o]
(98]

SEER

168!

HHB

AE3



Group 16 Springs and Shocks

Group 18

Front Leaf Spring SUSPENSION ........cviuiiirieeeieriesieeeie st see et see e
[1601 Front Resilient Mount and Angle Brackets .............ccceeeeiveiercereeeeeesse e
REAI LEAT SPIINGS ....eveitieiieie ittt sttt bbb bbb e e e
Rear Resilient Mount and Mechanical Stop .........cccevvrieiieiiniie e
FIONE SNOCKS ...ttt ettt ettt et ee st st et e e s e st et e eeeseeseeeeeeeeeeen e
REAI SNOCKS ... cvcuiitiitiseet sttt sttt st a e e be bt e e eseerennens
[1608 Rear StADIlIZEr BAF ..........c.oeeeeeeeeeeeeeeeeeee e s s se s snnees
Body and Cab
Standard Cab Assembly, Do0rs, and HINQES...........cccoeuvivereueeereceseeresesseeeeens
Air Drop Cab Assembly, Doors, and HINGES ........cccvoveveveeeeereeeeseeeees s
DAShBOAIT.........ccieiiiiecie e bbb et
[1807 Roof Hatch and Front Grlle ...........ccceueueveieveieieeeieeee et
ENgine SPIash GUAITS ..........coeiiiriieeeee e
Cab DOOK FItlINGS .....ceeeeeiecececeeectetetete ettt es s s s s s ees st ese s sttt e s s nannas
DOOF LOCKS @NA HANGIES ...ttt e e
Air Drop Davit BoOm ASSEMDIY .........couoiiieiiieieeeeee et
(180T Front Cab SUPPOITS........c.cvruevreerreereeesessesessesessesessssessssessesessesessssessssessssessssessssesens
Rear Cab Support, Leveling Valve, Latch, Air Spring,

HOSES aNd FItlINGS ....ooiveeiiieiiee i e e
A FENUETS. ..ottt ettt et e e et et et e e ee et et eeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeaeas
Van SPIash ShIIAS ........ccvivieieiieree et
[1802 Standard Cab WINAOWS ...........ccueueueueuereeeeeieieeereeeeeeeeeeesesssesesseeesesese et sesssenennas
Air Drop Cab WINUOWS ........ccviieieiiiise et neeneas
Cab Door WIindows and FitliNgS .........c.coviieiiiiieiiiinensee s
Rear Fenders and Splash GUAITS.............cceeveveveeeeeeeeeeseveeees e eres s
A SEEPS.. i tiietiite ettt ettt ettt ettt b e e e be e be st et beebeebe st et ebeabesbetereereerenas
(1804 CaAD DIraAIN PIUGS ......ocecvvveeceeeeieecee e sessse e sese s ssssas e sssssesesssssssesesensesesenenes
Cab Floor Coverings and DOOr SEalS............ceeueeeriiieieeerece ettt saeneas
Standard Cab Liners, Boarding Handles and Sun ViSors ........cccccoccvviinieneennnn
Air Drop Panels, Visors and Boarding HandIes................ccococcuceueueeeeeeeerenennnn
Center Seat and SEat BElt ..........cccvceiiieriiiiieiee e
Passenger Seat and SEat Belt............cccoccueveviecueriieieeieieeeee e e
Driver Seat and SEat Belt.........c.ccvveiveiierieeeese e
QLo To I =7 PSRRI
Cab Storage BoX ASSEMDIY .............coeuieverieieeteesesieseeees s e s eessseeeseeenenesaens
[1810 M1078 Cargo Bed, Dropside Assembly and Ladder............cccoceevrrerireeerinennennes
[1810 M1081 Cargo Bed, Dropside Assembly and Ladder.............ccccceeveveverereeeeeccecnnee.
[I810 Cargo Bed Dropside ASSEMDIY.........cccuveiriiiiiiieisisess st saesens
[1810 M1078 and M1081 Cargo Bed Sub-ASSemMbIy.............ccceveierrvererercieeiee e
Load Spreader Rear Lift BEAM ............cccovreueueeeeeeesieiseeeesesenesesesssssssssssseseeees
[1810 Bow Stowage Door, HINge and LatCh............cceeveeiiieeeee et
(1810 Tiedown RING ASSEMDIY ...........ccevivivereeeeeeeceeieseeeee e eessae e es e essese s saess
[I812 Van Body UpPPEer SUDTAME..........cccoviueeeeiecie ettt eveeaeas
(1812 Van Lifting Arm ASSEMDIY...........ccceuereieeeeeeieeeeeeeeseseaeesesee e sesessese s s es s eneees
VAN POA ASSEIMDIY .......coouiveieieeteeces st s ettt st s s e se st e s eeseneesees
[I812 Van SPre@der BaAr ..........cccoviueiiieiiiiieisieese sttt ss st sae e sbe e saese s sesssnese s
[1812 Van Body Panels, Fittings and Hardware.................cccccoueueveiriereresicreesscse s

TM 9-2320-365-24P

Page

1 188-1
189-1
1.190-1I

1.192-1
193-1
1 196-1]

198-1
1.199-1)

lllus./
Figure

N
o)

SREE

184
(85

BEEEEER HE

SHEEEEE He

=
Q

204

EEEIEREIEEE

N
3

21

HHEREE

216!

Hs

218
1219]

£

Vii



TM 9-2320-365-24P

Group 18 Body and Cab (continued)

Group 20

Group 22

Group 24

viii

[1812]van Steps...........

[I81Z]Van Door Catch Striker and FittiNgS .........cccoiereerenireine e
[I8I2IVan Right HANA DOOT ........c.cueueveveveieiieieieeeeeeeeesesesasae et saeeeaeaene
[1812]van Right Hand Door, Window and Blackout Shield .................cccceeeveveveecceennne.
[I8IZIVan LEft HANG DOOK .......cviviieieiesiesiesieeeie e steseese e ste s s stestesaesestestessenasseseessesens
[18121Van Door Check Left and RGNt ............ccovcuevcueveceeeceeiecee e

[1812]van Large Windo

W ASSEMDIY ..o

[18121vVan Small Window, SCreen and COVET ..........ccoceoeeeeeeeeee e eeeeeeeeeeeee e eee e
[I8I2IVan TaPPING PIALES.........cccveveeeeeeeeeeeeeeeeeeeeee et ee et en e st s e eseese e s s aees
[I81Z]Van Electrical Boxes, Switches and Fittings............ccccooeevieeieeeieee e
[I8I2IVan EIECNCAl CONUUILS .......veveeeeeeeeeeeeeeeeee et eeee et eeeeeeeeeeeee e eee e eeene e seeeeseereeeeneenens

[I8TZ]van Blackout Swi

L(03 (S

[1812]Van Blackout and EMergency LIGhtS..........ccccccvevevevecccecreieeee e
[1812]Van FIUOrESCENt LIGNLS ........c.cveueeeeeeeeietceeee ettt et ter s es et es e n e
[I8I2IVan Clearance LIGNTS........c.oovceeeeeeceeeeeeeeete ettt ee et etestesve e stestesteeneesae e
[18121Van Relay BOX ASSEMDIY............ccevoeueiceeeeceeeeceeeeeeeeeeaeeeeeeseseesesassesessesaeses e

[I8121Van Breaker Box
[1812]van Exhaust Fan

ASSEMDIY ...
ASSEMDIY ..ot

18121Van 110/208V POWET PANEL.........uuuuuueeeeeiiiiiiiiieeieereerssessssseesssseesssssssssesssssssessseeee.
[I8T2IVAN 12/24Y POWET PANEL ... ee oot e e et ee e ree e s e e e eeaeeeeee s

[1812]Van Data and Ide

101 {oz= i o] g I = F= 1 (T

Hoist, Winch, Power Control Unit and Power Take-Off

[2001111K Self Recovery WIinch ASSEMDIY .............ccvvieeveiiiirereiiecieieieeeieessee s
[2001]11K Self Recovery Winch Cable, Guides, Rollers and Brackets.................c..........
[2004]Power Take-Off ASSEMDIY .........ccceiiiiiiiiiceceee e
Body Chassis and Accessories

[220Z]Rear Reflectors ..

[12202IWindshield WaSher RESEIVOIN .........cciiiieiieiiiie e ceireeee e e eetrreee e e s s s serareee e e s e e s snnees
2202 |Windshield Wiper and MOTOK ..........ccoi i

[2202]Cab Mirrors.........
[2202]Front Reflectors..

[22071Personnel Heater ASSEMDBIY ........coovviiiie et
[220/71Personnel Heater ASSEMDIY ........ccooiiiiiiiii e

2210|Data and Identific

7= 11 (0] T d FoN (=T

Body Hydraulic Lift Components
[2401]Air/Hydraulic Power Unit, Hoses and FittingS............ccoovveveveeeceerereeeseeeseeeseeiesenens
[24071Back-up Hydraulic Pump, Hoses and FittiNgS ..........ccouvevrreniieeseenesee e
[2402]Hydraulic Manifold HOSES and FittiNgS ...........cocccceveveveceeuerieceeeeseseeeesesesesssessenens
[2402]Hydraulic Manifold ASSEMDIY ...........cccceveeeeeeeeeeeeeereeeeeeeeeeeee e er e en s eeeeeees
[2402Z1Hydraulic Manifold ASSEMDIY.........c..occeveiieceee et
[2404]ISpare Tire Retainer Lift Cylinder, Hoses and Fittings .............covovveererereveeeesenenn.
[2404]Cab Hydraulic Cylinder, Hoses and FittiNgS ..........c.coveveeeieieeiecece e
[2406]Hydraulic Rotary Pump, Winch Control Valve,

HOSES aNd FitliNGS ...veveeiiieee et e e e e e e s e e e enneeeeennes
2407 Buspension Cylinder, Hoses and Fittings.............cccoveveveveieieecceececeeee e
[2408]Hydraulic RESEIVOIr @Nd FiltET .............ccoevevivereeeererceeeeeeeseeeeseeeeesesesseessensaseeseneeeeeans
Group 33 Special Purpose Kits

[3301]Engine Container

1228-1]
229-1
1230-1

234-1
1235-1

1238-1
239-1
1240-1

Mus./
Figure

SYE

E[FEIS IFIEESISIN

RN RN

N
IN
IN

H EeE BEERbRE REREREEN



TM 9-2320-365-24P

llus./
Page Figure
Group 33 Special Purpose Kits (continued)
[330ZI TransmiISSION CONLAINET ..........c.vuiveuriireieirieseiese ettt sesese s nsees [264-T]
[B30TIVAN HEALET Kit ....eeeeeeeeeeeeeee ettt e e et e e s et e s st e e s e e e s set e e e s aaeeesseneeeesaanes [265-T] [265]
[3303]EMI Shielded PUMP ASSEMDIY...........c.ccuruiuereeereeieieieieeeeeeeeee e [266-1] [266)
[3303IVaN Air CONAItIONET Kit..........cevvreeeeeeiereeeeieeeseeeeereseeessenses s s seseneses s enssseseneneees [267-11 [267]
[330TIOPLONS PANEI Kit.......ccviieieeeeeieieeie ettt ettt et aesteeteereeaesveerea [268-1]
[3307IM1078 and M1081 TroOPSEAL Kil ........cceveviereererrecrereiseceeieseeese s [269-11
[3307]M1078 AND M1081 Soft Top Cover Kit (Ste€l)........ccovevreeiieieciecee e [Z70-1 270
[3307IAMbBEr Warning LIght ...........ccciieiireiseeseee e [271-1]
[3303]Flywheel HouSING VENE Kit ...........ccocovieieieieiieieieeeeete e [272-1 [272
[3303]200A Polarity Protection Device, Terminal, BIOCK, ............ccocvveveveiiiiciciececiena 2731
Cables and Brackets
[3307]1200A Alternator and REQUIALOT .........c.cceiviiuieieieie ettt ettt 27477 274
[3307]Light Material Handling Crane Kit ..........c.cooeeeveeieieeeeceeeeeeee e s seesee e [275-1]
[3307]Light Material Handling Crane Winch ASSEMDIY .............ccccoveeueveveecuereieeceeeeeeeenns [276-1 276
[3307]Light Material Handling Crane Hoist ASSEMDBIY ...........ccocveveeeeiieie e [277-1] 277
[3307]Light Material Handling Crane Mast and Swing Assembly...............ccccccceveveveinne. [278-1]
[3307]Light Material Handling Crane Handle Assembly..........c..cccccoveiiiiieiieiec e, [Z279-1 279
[3307]Light Material Handling Crane Boom ASSEMDIY...........cccceeiveeniiieieneescee e [280
[3307]Light Material Handling Crane Cable EXtENSION..............ccovevrrrueerererereeereieeenane. [281-1] 2811
[3307]Light Material Handling Crane Plug and Circuit Breaker ..............cccoocevevveeveereenenen. [282-1] 282
[3307IShelter TIEAOWN Kil .........cvveeeeeeeieeeeeeeeeses s seseseesesse s sene s ssessssenessensssnessnens [283-1 283
[3307]1S280 Shelter Ladder Adapter Kit ...........cccvoeeeiieeieieeeeiecie et [284-7] 284
[33071Crane AdApter Kit..........c.cieveueieiieieieiee ettt ettt et ae st be e bene e [285-1] [285
[B3OZIHNCHNOMELET Kil.........ceeeeeeeeeeeeeeeee e ene s ee e [286-1 286
[3307IRight CONVEX MIITOr Kit........ciiviiiiieiieiiiiciee ettt be st ve b b [287-1]
[3307]Digitization RACK/SLOrage Kit............cccoveevrviuerereriiieieiereesee s [288-1] [288
[33071Digitization EIECHHCAl Kit..........cccvieeeeciiiiiieeeese et [289-1] [289
[B307IBUMPETELE Kit......ceiveviiereeiiietisietet sttt sttt e et esa et e bene e [290-1] [290
[BRAZIRIM COVEE Kit ..o eeese s e ees s se st een st eesnnesesess s s seseneeeesananes [291-1] 2911
[3307IKit, Tiedown RiNG REPIACEIMENT...........coviieieeeeeeeecte ettt ettt eae e [292-] [292
Group 34 Armaments, Sighting and Fire Control Material
[3202Z]Machine Gun MouNtiNg Kit..........ccooeivieieieee ettt ettt eae e [293-1] 293
[34021SMAl AIMS MOUNL........vovveeieirieeeeeieeeiese et eses s es s ssss s sessnsessnsesans [294-T] [294)
[3402] Air Dryer, HOSES and FitliNGS .......c.c.cvevevevereeceeieseeeeseessesseseesessssesssesessssssessssesssenenes [295-1] 295
[3402]Wet Air Tank, Clamps, Hoses and Fitlings .......ccccocervreereeiseesieeesee e [296-1] [296)
Group 47 Measuring Gages
4705 Air Filter Warning INAICALON .........ccoiiiieieieie et [297-1] 297
Group 94 Repair Kits
REPAIN KILS ..ttt ae e e ab e sae e san e s an e e anesaneeneereen Kits-1
Group 95 Hardware Supplies and Bulk Material, Common
211G 1= RSP SRTR Bulk-1
[Secfion [ILISPECIAL TOOLS LIST
Group 26 Tools and Test Equipment
[2604]Unit Maintenance SPECIal TOOIS .......ccccvriireirieerieeisieesesee e es [298-1]
[2604]Direct Support Maintenance Special TOOIS .........c.cccccoveveveveeeeeccececeeeee e [299-1] 299
[2604]General Support Maintenance Special TOOIS .......c.ccovevrererieerereese e [300-1 [300]
[Section IV.] CROSS REFERENCE INDEX
[Part NUMDEL INAEX .........cocveveviriiieiciereetsis ettt [-11
[Nafional STOCK NUMBEI TNAEX .........c.cuveriiieieieieieisesisesesisese e [-1371
[Figure and lfem NUMBEr INAEXL.............cevevveeuerereeceeieeesecseiesesecae e enecse e esesae e esesae s eneees (1971

ix/(x Blank)






TM 9-2320-365-24P

UNIT, DIRECT SUPPORT, AND GENERAL SUPPORT MAINTENANCE
REPAIR PARTS AND SPECIAL TOOLS LIST

SECTION I. INTRODUCTION

1.Scope.
This RPSTL lists and authorizes spares and repair parts; special tools; special test, measurement, diagnostic

equipment (TMDE); and other special support equipment required for performance of unit, direct support, and
general support maintenance of the M1078 Series LMTV. It authorizes the requisitioning, issue, and disposition
of spares, repair parts and special tools as indicated by the source, maintenance and recoverability (SMR) codes.

2.General.
In addition to Introduction, this Repair Parts and Special Tools List is divided into the following
sections:

d.Section 1] Repair Parts List. A list of spares and repair parts authorized by this RPSTL for use in the
performance of maintenance. The lists also includes parts which must be removed for replacement of
authorized parts. Parts lists are composed of functional groups in ascending alphanumeric sequence, with the
parts in each group listed in ascending figure and item number sequence. Bulk materials are listed by item name
in FIG. BULK at the end of the section. Repair parts kits are listed separately in their own functional group
within[Section II.| Repair parts for repairable special tools are also listed in this section.

[.Section lIl. |Special Tools List. A list of special tools, special TDME, and other special support equipment
authorized by this RPSTL (as indicated by Basis of Issue (BOI) information in DESCRIPTION AND USABLE ON
CODE column) for the performance of maintenance.

¢.Section 1\V. Cross-Reference Index. A list, in National Item Identification Number (NIIN) sequence, of all
National stock numbered items appearing in the listings, followed by a list in alphanumeric sequence of all part
numbers appearing in the listings. National stock humbers and part numbers are cross-referenced to each
illustration figure and item number appearance. The figure and item number index lists figure and item numbers
in alphanumeric sequence and cross-references NSN, CAGEC and part humbers.



TM 9-2320-365-24P

3.Explanation of Columnd (Sections JI and II1).

a.ITEM NO. (Column (1)). Indicates the number used to identify items called out in the illustration.

b.SMR CODE (Column (2)). The Source, Maintenance, and Recoverability (SMR) code is a 5-position code
containing supply/requisitioning information, maintenance category authorization criteria, and disposition
instruction, as shown in the following breakout:

Source Maintenance Recoverability
Code Code Code
XX 1st two XX XX
positions
How you get an item How you get an item Who determined
disposition action on
an unserviceable
item
3rd position 4th position
Who can install, Who can do
replace, use complete
the item repair on
the item

*Complete Repair: Maintenance capacity, capability, and authority to perform all corrective maintenance tasks
of the "Repair" function in a use/user environment in order to restore serviceability to a failed item.

(1) Source Code. The source code tells you how to get an item needed for maintenance, repair, or
overhaul of an end item/equipment. Explanation of source codes follows:

Code Explanation
PA
PB
Eg Stocked items; use the applicable NSN to request/requisition items with these
PE source codes. They are authorized to the category indicated by the code
PF entered in the 3™ position of the SMR code.
PG

**NOTE: Items coded PC are subject to deterioration.



TM 9-2320-365-24P

Code Explanation
KD Items with these codes are not to be requested/requisitioned individually. They are part of a
KF kit which is authorized to the maintenance category indicated in the 3rd position of the SMR
_KB_| code. The complete kit must be requisitioned and applied.
MO — (Made at
Org level)
MF — (Made at
DS level) Items with these codes are not to be requested/requisitioned individually. They must
MH — (Made at be made from bulk material which is identified by the part number in the DESCRIPTION
GS level) AND USABLE ON CODE (UOC) column and listed in the Bulk Material group of the
ML — (Made at repair parts list in this RPSTL. If the item is authorized to you by the 3rd position of the
Specialized SMR code, but the source code indicates it is made at a higher level, order the item
Repair Act from the higher level of maintenance.
(SRA)
MD — (Made at
Depot)
AO — (Assembled
By org level)
AF — (Assembled Items with these codes are not to be requested/requisitioned individually. The parts
By DS level) that make up the assembled item must be requisitioned or fabricated and assembled at
AH — (Assembled the level of maintenance indicated by the source code. If the 3rd position code of the
By GS level) SMR code authorizes you to replace the item, but the source code indicates the item
AL — (Assembled is assembled at a higher level, order the item from the higher level of maintenance.
By SRA)
AD — (Assembled
By Depot)

XA Do not requisition an "XA"-coded item. Order its next higher assembly. (Also, refer to the NOTE below.)

XB If an "XB" item is not available from salvage, order it using the CAGEC and part number given.

XC Installation drawing, diagram, instruction sheet, field service drawing, that is identified by manufacturer's

part number.

XD Item is not stocked. Order an "XD" coded item through normal supply channels using the CAGEC and part
number given, if no NSN is available.

NOTE: Cannibalization or controlled exchange, when authorized, may be used as a source of supply for items
with the above source codes, except for those source coded "XA".



TM 9-2320-365-24P

(2) Maintenance Code. Maintenance codes tells you the level(s) of maintenance authorized to USE and
REPAIR support items. The maintenance codes are entered in the third and fourth positions of the SMR code as
follows:

(a) The maintenance code entered in the third position tells the lowest maintenance level authorized
to remove, replace, and use an item. The maintenance code entered in the third position will indicate
authorization to one of the following levels of maintenance.

Code Application/Explanation
C Crew or operator maintenance done within organizational level.
o] Organizational level can remove, replace, and use the item.
F Direct support level can remove, replace, and use the item.
H General support level can remove, replace, and use the item.
L Specialized repair activity can remove, replace and use the item.
D Depot level can remove, replace, and use the item.

(b) The maintenance code entered in the fourth position tells whether or not the item is to be
repaired and identifies the lowest maintenance level with the capability to do complete repair (i.e., perform all
authorized repair functions.) (NOTE: Some limited repair may be done on the item at a lower level of
maintenance, if authorized by the Maintenance Allocation Chart (MAC) and SMR codes.) This position will
contain one of the following maintenance codes.

Code Application/Explanation

O Organizational is the lowest level that can do complete repair of the item.

F Direct support is the lowest level that can do complete repair of the item.

H General support is the lowest level that can do complete repair of the item.

D Depot is the lowest level that can do complete repair of the item.

z Nonrepairable. No repair is authorized.

B No repair is authorized. (No parts or special tools are authorized for the maintenance of a "B"
coded item). However, the item may be reconditioned by adjusting, lubricating, etc., at the
user level.



TM 9-2320-365-24P

(3) Recoverability Code. Recoverability codes are assigned to items to indicate the disposition

action on unserviceable items. The recoverability code is entered in the fifth position of the SMR Code as

follows:

Code

z

Application/Explanation

Nonrepairable item. When unserviceable, condemn and dispose of the item at the level of
maintenance shown in 3rd position of SMR Code.

Reparable item. When uneconomically reparable, condemn and dispose of the item at organizational
level.

Reparable item. When uneconomically reparable, condemn and dispose of the item at the direct
support level.

Reparable item. When uneconomically reparable, condemn and dispose of the item at the general
support level.

Reparable item. When beyond lower level repair capability, return to depot. Condemnation and
disposal of item not authorized below depot level.

Reparable item. Condemnation and disposal not authorized below specialized repair activity (SRA).
Item requires special handling or condemnation procedures because of specific reasons (e.g.,

precious metal content, high dollar value, critical material, or hazardous material). Refer to
appropriate manuals/directives for specific instructions.

c. CAGEC (Column (3)). The Commercial and Government Entity Code (CAGEC) is a 5-digit alphanumeric

code which is used to identify the manufacturer, distributor, or Government agency, etc., that supplies the item.

d. PART NUMBER (Column (4)). Indicates the primary number used by the manufacturer (individual,

company, firm, corporation, or Government activity), which controls the design and characteristics of the item
by means of its engineering drawings, specifications standards, and inspection requirements to identify an item

or range of items.

NOTE: When you use an NSN to requisition an item, the item received may have a different part number

from the part ordered.

e. DESCRIPTION AND USABLE ON CODE (UOC) (Column (5)). This column includes the following

information:

(1) The Federal item name and, when required, a minimum description to identify the item.
(2) The physical security classification of the item is indicated by the parenthetical entry (none).

(3) Items that are included in kits and sets are listed below the name of the kit or set.



TM 9-2320-365-24P

(4) Spare/repair parts that make up an assembled item are listed immediately following the assembled
item line entry.

(5) Part numbers for bulk materials are referenced in this column in the line item entry for the item to be
manufactured/fabricated.

(6) When the item is not used with all serial numbers of the same model, the effective serial numbers are
shown on the last line(s) of the description (before UOC).

(7) The usable on code, when applicable (see paragraph 5, Special information).
(8) In the Special Tools List section, the basis of issue (BOI) appears as the last line(s) in the entry for
each special tool, special TMDE, and other special support equipment. When density of equipments supported

exceeds spread indicated in the basis of issue, the total authorization is increased proportionately.

(9) The statement "END OF FIGURE" appears just below the last item description in Column 5 for a given
figure in both Section |l and_Section Il|

f. QTY (Column (6)). The QTY (quantity per figure column) indicates the quantity of the item used in the
breakout shown on the illustration figure, which is prepared for a functional group, subfunctional group, or an
assembly. A "V'" appearing in this column in lieu of a quantity indicates that the quantity is variable and the
quantity may vary from application to application.

4. Explanation of Columns [Section 1V).

a. NATIONAL STOCK NUMBER (NSN) INDEX.

(1) STOCK NUMBER column. This column lists the NSN by National item identification number
NSN
(NIIN) sequence. The NIIN consists of the last nine digits of the NSN (i.e., 5305-01-674-1467). When
NIIN
using this column to locate an item, ignore the first 4 digits of the NSN. However, the complete NSN should be
used when ordering items by stock number.

(2) FIG. column. This column lists the number of the figure where the item is identified/located. The
figures are in numerical order irf Section I| and Section l1|

(3) ITEM column. The item number identifies the item associated with the figure listed in the adjacent
FIG. column. This item is also identified by the NSN listed on the same line.

b. PART NUMBER INDEX. Part numbers in this index are listed in ascending alphanumeric sequence (i.e.,
vertical arrangement of letter and number combination which places the first letter or digit of each group in order
A through Z, followed by the numbers O through 9 and each following letter or digit in like order).

(1) CAGEC column. The Commercial and Government Entity Code (CAGEC) is a 5-digit alphanumeric
code used to identify the manufacturer, distributor, or Government agency, etc., that supplies the item.

(2) PART NUMBER column. Indicates the primary number used by the manufacturer (individual, firm,
corporation or Government activity), which controls the design and characteristics of the item by means of its
engineering drawings, specifications standards, and inspection requirements to identify an item or range of
items.




TM 9-2320-365-24P

(3) STOCK NUMBER column. This column lists the NSN for the associated part number and
manufacturer identified in the PART NUMBER and CAGEC columns to the left.

(4) FIG. column. This column lists the number of the figure where the item is identified/located in

[Section Il and II.

(5) ITEM column. The item number is that number assigned to the item as it appears in the figure
referenced in the adjacent figure number column.

c. FIGURE AND ITEM NUMBER INDEX.

(1) FIG. column. This column lists the number of the figure where the item is identified/located in
and III.

(2) ITEM column. The item number is that number assigned to the item as it appears in the figure
referenced in the adjacent figure number column.

(3) STOCK NUMBER column. This column lists the NSN for the item.

(4) CAGEC column. The Commercial and Government Entity Code (CAGEC) is a 5-digit alphanumeric
code used to identify the manufacturer, distributor, or Government agency, etc., that supplies the item.

(5) PART NUMBER column. Indicates the primary number used by the manufacturer (individual, firm,
corporation or Government activity), which controls the design and characteristics of the item by means of its
engineering drawings, specifications standards, and inspection requirements to identify an item or range of
items.

5. Special Information.

a.USABLE ON CODE. The usable on code appears in the lower left corner of the Description column

heading. Usable on codes are shown as "UOC: . ... ... " in the description column (left justified) on the first
line applicable item description/ nomenclature. Uncoded items are applicable to all models. Identification of
UOC's used in this RPSTL are:

Code Used On

Trk, Car., LMTV M1078
LWB*W/WN
LAB W/O WN

Trk, Van, LMTV M1079
LWD*W/WN

LAD W/O WN

LAATrk, Chas, LMTV M1080

Trk, Car., LMTV/AIRDROP M1081
LWC*W/WN

LACW/O WN

* = With PTO.



TM 9-2320-365-24P

b. FABRICATION INSTRUCTIONS. Bulk materials required to manufacture items are listed in the Bulk
Material Functional Group of this RPSTL. Part numbers for bulk materials are also referenced in the description
column of the line item entry for the item to be manufactured/fabricated. Detailed fabrication instructions for
items source coded to be manufactured or fabricated are found in TM 9-2320-365-20 and TM 9-2320-365-34.

c. ASSEMBLY INSTRUCTION. Detailed assembly instructions for items source coded to be assembled from
component spare/repair parts are found in TM 9-2320-365-20 and TM 9-2320-365-34. Items that make up the
assembly are listed immediately following the assembly item entry or reference is made to an applicable figure.

d. KITS. Line item entry for repair parts kits appear in a group in [Section |l (see table of contents).

e. INDEX NUMBERS. Items which have the word BULK in the figure column will have an index number
shown in the item number column. This index number is a cross-reference between the National Stock
Number/Part Number Index and the bulk material list in[Section Il

f. ASSOCIATED PUBLICATIONS. The publication(s) listed below pertain to the MTV and its components.

Publication Short Title

TB 9-2300-365-15 Technical Bulletin, Warranty, LMTV

TM 9-2320-365-10 Operator's Instructions

TM 9-2320-365-10HR Hand Receipt

TM 9-2320-365-20 Unit Maintenance Manual

TM 9-2320-365-34 Direct Support (DS)/General Support (GS) Maintenance Manual

TM 9-2320-365-24P Unit, Direct Support (DS) and General Support (GS) Repair Parts and Special

Tools List (RPSTL)

6. How to Locate Repair Parts.

a. When National Stock Number or Part Number Is Not Known.

(1) First. Using the Table of Contents, determine the assembly group or subassembly group to which the
item belongs. This is necessary since figures are prepared for assembly groups and subassembly groups, and
listings are divided into the same groups.

(2) Second. Find the figure covering the assembly group or subassembly group to which the item
belongs.

(3) Third. Identify the item on the figure and use the Figure and Item Number Index to find the NSN.

b. When National Stock Number or Part Number Is Known.

(1) First. Using the National Stock Number or Part Number Index, find the pertinent NSN or PN. The
NSN index is in National Item Identification Number (NIIN) sequence (see 4a(1)). The part numbers in the PN
index are listed in ascending alphanumeric sequence (see 4b). Both indexes cross-reference to the
illustration/figure and item number of the item.

(2) Second. Turn to the figure and item number, verify the item is the one you're looking for, then locate
the item number in the repair parts list for the figure.



TM 9-2320-365-24P

7. Abbreviations.

Abbreviation Explanation

LMTV Light Medium Tactical Vehicle

W/WN With Winch

STE/ICE Simplified Test Equipment/Internal Combustion Engines
CTIS Central Tire Inflation System

9/(10 Blank)






Section Il} REPAIR PARTS LIST



TM 9-2320-365-24P

SECTION I

0100A-1A

FIGURE 1. DRESSED ENGINE WITH CONTAINER



SECTION Il TM 9-2320-365-24P

@ @ G Q) ®) ®)
ITEM  SMR PART DESCRIPTION AND
NO CODE  CAGEC NUMBER USABLE ON CODE (UOC) QTY

GROUP 0100: ENGINE ASSEMBLY
| DRESSED ENGINE WITH CONTAINER

1 PAFHH OFW39 12414398-003 ENGINE,DIESEL . . .. oo oL oo 1

END OF FIGURE

1-1



SECTION I TM 9-2320-365-24P

\’\\M Y
‘ g7 @ 5
3 1 Y\/ Pt
N \L% W 2 )‘3»7})\7;
R\l rerad
h 2T e -

4 A
RSN i

|
(NN

X

oM W

. L
4/

AT iy !
=Sl i
dg b

=

10

DETAIL A

0100B-1C

FIGURE 2. ENGINE MOUNTS



SECTION Il

@
ITEM
NO

O 0O ~NOULA~WN =

PR R RRERR R
OO0 UNWNERO

@
SMR
CODE

PAFZZ
PAFZZ

PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ

C))

CAGEC

19207
OFW39

19207
OFW39
19207
19207
81860
19207
19207
19207
19207
19207
19207
19207
19207
19207
19207
19207

Q)
PART
NUMBER

12414289-001
12414289-002

12414566-001
12420840-001
12414307-194
12414285
26112
12419221
12419222
12414308-021
12414307-037
12414307-087
12414308-018
12414665
12414307-078
12414307-079
12414290-001
12414290-002

TM 9-2320-365-24P

6
DESCRIPTION AND
USABLE ON CODE (UOC)

GROUP 0100: ENGINE ASSEMBLY
’ ENGINE MOUNTS

BRACKET,ENGINE MOUN. . ... .. .o ...
BRACKET,ENGINE MOUN. ... ... ... ... ....
UOC:LAA,LAB,LAD,LWB,LWD,

SCREW,CAP,HEXAGON H M14 X 2 X 35...
BRACKET,ANGLE . - - . o oo a -
SCREW,CAP,HEXAGON H M20 X 2.5 X 60.
BRACKET,ENGINE MOUN. . ... ... ... ...
MOUNT ,RESILIENT . . . oo oo oo a
-SPACER,SLEEVE. . . ... ..
-WASHER,FLAT 1/2. . . ...
NUT,SELF-LOCKING,EX M12 X 1.5......
BOLT,MACHINE M8 X 1.25 X 25........
BOLT,MACHINE M12 X 1.5 X 90........
NUT,SELF-LOCKING,EX M8 X 1.25......
SPACER,PLATE. oo i e e e e e s
BOLT,MACHINE M12 X 1.
BOLT,MACHINE M12 X 1.
BRACKET,ENGINE MOUN. ... ... ... ... ....
BRACKET,ENGINE MOUN. ... ... ... .......
UOC:LAA,LAB,LAD,LWB,LWD,

END OF FIGURE

)

QTY

=

P PP WONRANDIAMONNDNDNO®LE®



TM 9-2320-365-24P

SECTION I

0100C-1C

ENGINE BRACKETS

FIGURE 3.



SECTION Il

@
ITEM
NO

O 0O ~NOULAWNEPR

PR R PP R
O WNPRO

=
(o2}

@
SMR
CODE

PAOZZ
PAOZZ
PAOZzZ
PAOZZ
PAFZZ
PAFZZ
PAFZZ
PAOZZ
PAFZZ
PAFZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ

PAOZZ

C))

CAGEC

11083
11083
11083
19207
19207
19207
11083
19207
19207
OFW39
64678
19200
96906
15526
15526

19207

TM 9-2320-365-24P

Q)
PART
NUMBER

8T4136

8T4121

4R9234
12421149
12414566-002
12414287
4R9233
12414286
12414566-001
12414432
000933 006058
12524631-1
MS21333-107
DIN 934 ST M6
DIN933-M10X20-8.
8-A4C
12414401

6
DESCRIPTION AND
USABLE ON CODE (UOC)

GROUP 0100: ENGINE ASSEMBLY

ENGINE BRACKETS

BOLT,MACHINE M10 X 1.5 X 25........
WASHER,FLAT M11.. ... ...
PLATE,MOUNTING. - . .o oo e e
BRACKET,ANGLE. . . ..o i i a
SCREW,CAP,HEXAGON H M14 X 2 X 35...
BRACKET,ENGINE MOUN. ... ... ... ... ....
BRACKET,ANGLE . - - . oo oo a s
BRACKET,VEHICULAR C. ... .. oo,
SCREW,CAP,HEXAGON H M14 X 2 X 40...
BRACKET ,MOUNTING. . . o oo oo oo e i a o
SCREW,CAP,HEXAGON H M6 X 1 X 25....
WASHER,FLAT M6. .. ... i
CLAMP,LOOP 1 EN.. .o iiiii i i i aan
NUT,PLAIN,HEXAGON M6 X 1...........
BOLT,MACHINE M10 X 1.5 X 20........

BRACKET,ENGINE MOUN. ... ... ... .......

END OF FIGURE

)

QTY

PRRPRPRRPRNRRPRORERL OO



TM 9-2320-365-24P

SECTION I

A101D-1-

CYLINDER HEAD WITH VALVES AND GASKET

FIGURE 4.



SECTION Il

@
ITEM
NO

=

0 ~N o O

@
SMR
CODE

PAFZZ
PAFZZ

PAFZZ
PAFZZ
PAFZZ
PAFZZ
AHHHH
PAHHH

PAFZZ

C))

CAGEC

11083
11083

11083
11083
11083
11083
11083
11083

11083

Q)
PART
NUMBER

873282
8T0657

8T5030
139671
958003
2M6471
115-4165
1407373

4P6930

TM 9-2320-365-24P

6
DESCRIPTION AND
USABLE ON CODE (UOC)

GROUP 0101: CRANKCASE,BLOCK,CYLINDER
HEAD

CYLINDER HEAD WITH VALVES AND
GASKET

SPACER,RING. - - oo oo -
SCREW,CAP,HEXAGON H M20 X 2.5 X

PACKING, PREFORMED PART OF KIT P/N
7X2528,9X8318 . ...
PLUG,MACHINE THREAD. ... ... ... ... ....
PLUG,EXPANSION. - ... oo iiiiia o
CYLINDER HEAD,DIESE. .. ... ... ... .....
-CYLINDER HEAD,DIESE (WITH GUIDES,
INSERTS AND SLEEVES) . ... ... .. .....
GASKET PART OF KIT P/N 9X8318 ......

END OF FIGURE

)

QTY

14
14

P RPN W



SECTION I TM 9-2320-365-24P

3
2 —— THROUGH
13

FRONT VIEW

OF BLOCK

llllllll

FIGURE 5. CYLINDER BLOCK



SECTION Il

@
ITEM
NO

OO WNPRP

\I

10
11
12
13

14
15
16
17

@
SMR
CODE

PAHZZ
PAHZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ

PAFZZ
PAFZZ

XAHZZ
PAHZZ
PAHZZ
PAHZZ
PAFZZ

PAFZZ
PAFZZ
PAHZZ
PAHZZ

C))

CAGEC

11083
11083
11083
11083
11083
11083

11083
11083

11083
11083
11083
11083
11083

11083
11083
11083
11083

Q)
PART
NUMBER

1w8407
129-1095
2M6471
3H5552
958008
3D2824

870293
6F7062

7E2968
5P8247
9X8916
9S8006
2M9780

6V3940
4P5651
7N5683
6V3538

TM 9-2320-365-24P

6
DESCRIPTION AND
USABLE ON CODE (UOC)

GROUP 0101: CRANKCASE,BLOCK,CYLINDER

HEAD

CYLINDER BLOCK

-O-RING PART OF KIT P/N 7X2521,
7X2524,7X2528,9X8318 . ... ... ... ...
-BOLT,MACHINE M12 X 1.75 X 20......
-WASHER, FLAT PART OF KIT P/N

TX2521 e

-PACKING,PREFORMED PART OF KIT P/N

TX2521,7X2524 e
SCREW,CAP,HEXAGON H M8 X 1.25 X 25.
TUBE ASSEMBLY ,METAL. . ... ... .o ....
PIN,STRAIGHT ,HEADLE. . . . ... ... .. .....
PIN,STRAIGHT ,HEADLE . . . . .. ... .. .....

END OF FIGURE

)

QTY

NNEFENEFEDN

N

14
14

=

NN O O



SECTION I TM 9-2320-365-24P

OOOOOOOO

FIGURE 6. CRANKSHAFT



SECTION Il

@
ITEM
NO

NO O PR WWWWWNNNMNNMNNRPRREPRPREPPR

(o]

@
SMR
CODE

PAHZZ
PAHZZ
PAHZZ
PAHZZ
PAHZZ
PAHZZ
PAHZZ
PAHZZ
PAHZZ
PAHZZ
PAHZZ
PAHZZ
PAHZZ
PAHZZ
PAHZZ
PAHHH
PAHZZ
PAHZZ
PAFZZ

PAFZZ
PAFZZ

C))

CAGEC

11083
11083
11083
11083
11083
11083
11083
11083
11083
11083
11083
11083
11083
11083
11083
11083
80205
11083
11083

11083
11083

Q)
PART
NUMBER

7C6966
7C6967
7C6969
7C6970
107-7602
1450163
1450165
7C6974
145-0171
1011530
1450162
7C6962
7C6964
1450170
7Wo414
105-1725
MS35756-9
2w8147
4R8831

4R9999
115-4109

TM 9-2320-365-24P

®)
DESCRIPTION AND

USABLE ON CODE (UOC)

GROUP 0102: CRANKSHAFT

CRANKSHAFT

BEARING, SLEEVE
BEARING, SLEEVE
BEARING, SLEEVE
BEARING, SLEEVE
BEARING, WASHER, THRU
BEARING, SLEEVE
BEARING,SLEEVE 0.5
BEARING, SLEEVE
BEARING, SLEEVE
BEARING,SLEEVE. . ...
BEARING, SLEEVE
BEARING, SLEEVE
BEARING,SLEEVE
BEARING, SLEEVE
BEARING,SLEEVE. . ...
CRANKSHAFT ,ENGINE. .
-KEY,WOODRUFF. . . ...
-.GEAR,SPUR.........

0.25MM US.. ... ......
O 5MM. .o
O.5MM OS. .. .. ....-.
0.5MM US-0.5MM OS. ..

0.25MM US. .. ... .....

SEAL,PLAIN ENCASED PART OF KIT P/N

5R9051 ............

EXCLUDER PART OF KIT P/N 5R9051 ....
SEAL,PLAIN ENCASED PART OF KIT P/N

7X2525 ... ... ....

END OF FIGURE

)

QTY

PRPPPOOOWOWWOWOOWWWWERERPRPRPEPPR

PR



SECTION I TM 9-2320-365-24P

0102B-1C

FIGURE 7. PULLEY AND DAMPER



SECTION Il

@
ITEM
NO

O 0O ~NOULAWNEPR

11

12
13
14
15
16

@
SMR
CODE

PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ

PAFZZ
PAFZZ

PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ

C))

CAGEC

11083
11083
11083
11083
11083
11083
11083
11083
11083

81349
05824

19207
OFW39
19207
15526
19207

TM 9-2320-365-24P

Q)
PART
NUMBER

TW3773
2W7381
8T3666
4R8832
7C8444
4R8939
3v2431
8T4186
6V8336

MIL-W-70342/4
M10X1.5X30 DIN93
3 ST
12414473-014
12420812
12414377
933-M16X50
12414374

6
DESCRIPTION AND
USABLE ON CODE (UOC)

GROUP 0102: CRANKSHAFT

' PULLEY AND DAMPER

PULLEY,GROOVE. - - . i i e e e -
PLATE,RETAINING,SHA . . . ... o ...
SCREW,CAP,HEXAGON H M14 X 2 X 60. ..
PULLEY,GROOVE. . . o i e i i i i i e et
DAMPENER,VIBRATION. - . ..o oo oo
DAMPENER,VIBRATION, - . . o oo i i oo
WASHER,FLAT #8. .. i a oo
BOLT,MACHINE. . . - o oo

SCREW,CAP,HEXAGON H M12 X 1.75 X

WASHER,FLAT M10. ... .o
SCREW,CAP,HEXAGON H. .. ... ...

WASHER,FLAT M10. ... ..
PULLEY,GROOVE. - - - i e e i i i i e e a s
ARM,ADJUSTING,BELT . . o oo oo -
SCREW,CAP,HEXAGON H M16 X 2.0 X 50.
BRACKET,ENGINE ACCE. ... ... . oo ...

END OF FIGURE

)

QTY

= WOORRRERARR

N

PR R R



SECTION I TM 9-2320-365-24P

2
Y
)

N oy,
o v

wo' 1600 /(\\\ i~
N IR i
J

)
|
- n o1
AN N \@c\\\( ! AN PR
\ Syl
"y Y
~ e
~J (o P
e e

0103A1C

FIGURE 8. FLYWHEEL, HOUSING AND FLEX PLATES



SECTION Il

@
ITEM
NO

©oOo~NOOUS~WNLPRE

PR RRRRRRR
©O~NOUNWNERO

19
20

21
22
23
24
25

26

27
28

29
30

@
SMR
CODE

PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFFF
PAFZZ
PAFZZ
PAFZZ

PAFZZ
PAFZZ

PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ

KFFZZ

KFFZZ
PAFZZ

KFFZZ
PAFZZ

C))

CAGEC

11083
11083
02697
11083
11083
11083
11083
11083
11083
11083
01276
11083
11083
73342
73342
73342
73342
73342

73342
56161

73342
73342
97907
73342
73342

73342

73342
73342

73342
27618

Q)
PART
NUMBER

954185
954182
3-904N552-90
7X7730
8T4196
7X3347
8T7547
3N4087
8T4224
874189
2082-68B
160-0188
160-5142
29503046
29503042
29503043
29503045
29503045

29503797
10501611

29503525
11505232
6776456

29523709
11515393

29527691

29527690
29523128

29511624
12084P11

TM 9-2320-365-24P

6
DESCRIPTION AND
USABLE ON CODE (UOC)

GROUP 0103: FLYWHEEL ASSEMBLY
: FLYWHEEL ,HOUSING AND FLEX
PLATES

PLUG,MACHINE THREAD. ... ... ... ... ...
PLUG,PROTECTIVE,DUS. . .. .. oo
O-RING PART OF KIT P/N 7X2521 ......
PLUG,PIPE. . .. e -
SCREW,CAP,HEXAGON H M10 X 1.5 X 35.
SCREW,SELF-LOCKING. . .. oo oo oo oo -
SCREW,CAP,HEXAGON H M8 X 1.25 X 30.
GASKET - - o e e e e e e e e
WASHER,FLAT . - - e a o
BOLT,MACHINE M8 X 1.25 X 20........
PLUG,PIPE. . . .o
PLATE,VENTED,INSPEC. . . . .. ... .. .....
FLYWHEEL HOUSING. ... ... oo
PLATE,RETAINING,SHA . . . ... ... ......
GEAR AND DISC ASSEM. . .. oo

UOC:LWB,LWC,LWD,
SPACER,PLATE. - oo i e e e e s
SCREW,CAP,HEXAGON H M12 X 1.75 X

PRESSURE PLATE ASSE. ... ... ... ... ....
SCREW,CAP,HEXAGON H M8 X 1.25 X 25.
GASKET - - i e i
HUB,BODY PART OF KIT P/N 29527692 ..
SCREW,CAP,HEXAGON H M10 X 1.25 X

30 PART OF KIT P/N 29513126 ........
FLEXPLATE ASSEMBLY PART OF KIT P/N

29527692 . e
FLEXPLATE PART OF KIT P/N 29527692 .
PLATE,WEAR,ROTARY P PART OF KIT P/N
20527692 ... aaaa
GEAR,SPUR PART OF KIT P/N 29513126 .
WASHER,FLAT 13/32. .. .. i

END OF FIGURE

)

QTY

N RN R R

=

0

WRRPRRPRRRREDNMIAMNRR

=

32

18

12



TM 9-2320-365-24P

SECTION I

6

5— THROUGH

FIGURE 9. PISTON AND PUSH RODS



SECTION Il

@
ITEM
NO

© © O O ~NOUOPA~WNEPR

B oR R
N RO

@
SMR
CODE

PAHZZ
PAHZZ
PAHZZ
PAHZZ
PAHZZ
PAHZZ
PAHZZ
PAHZZ
PAHZZ
PAHZZ
PAHZZ
PAHZZ
PAHZZ
PAHZZ

C))

CAGEC

11083
11083
11083
11083
11083
11083
11083
11083
11083
11083
11083
11083
11083
11083

Q)
PART
NUMBER

4P1806
4P1807
107-7548
614248
2W9128
2woo027
9N3832
9L7669
7C6976
7C6977
7W9415
7C3901
7C0111
1077791

TM 9-2320-365-24P

Q)

DESCRIPTION AND

USABLE ON CODE

(UOC)

GROUP 0104: PISTONS,CONNECTING

RODS

: PISTON AND PUSH RODS

RING,PISTON. ..
RING,PISTON. ..
RING,PISTON. ..

CROWN,PISTON INTERN. ... ... ... ... ..

CONNECTING ROD

LPIST .

-NUT,PLAIN,SINGLE BA 7/16-20.......

BEARING, SLEEVE
BEARING, SLEEVE
BEARING, SLEEVE
PIN,PISTON. ...
RING,RETAINING
SKIRT PISTON. .

END OF FIGURE

J25MM.
SSOMM. Lo
STANDARD. . .. .. ... ...

)

QTY

DO OOONNEFEOOOOTOO

=
N



TM 9-2320-365-24P

SECTION I

0105A-1-

IDLER GEAR

FIGURE 10.



SECTION Il

@
ITEM
NO

©oOo~NOOUS~WNLPRE

@
SMR
CODE

PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFFF
PAFZZ
PAFZZ

C))

CAGEC

11083
11083
11083
11083
11083
11083
11083
11083
11083

Q)
PART
NUMBER

6v3822
2W8476
2W7566
2W7565
TW9737
7W9930
7W9740
7W9738
9X2305

TM 9-2320-365-24P

6
DESCRIPTION AND
USABLE ON CODE (UOC)

GROUP 0105: VALVES,CAMSHAFTS,AND
TIMING SYSTEM

IDLER GEAR

SCREW,CAP,HEXAGON H M10 X 1.5 35...
GEAR,SPUR . . . e
BEARING,SLEEVE . . . .. oo i
HUB,BODY - - i i i e i e e e s
SPACER,RING. . . oo
BEARING,SLEEVE. . . .. .. i
GEAR,SPUR. . . e
WASHER,FLAT . . o e e o
SCREW,CAP,HEXAGON H M10 X 1.5 X 50.

END OF FIGURE

10-1

)

QTY

P RRPRREPRRERRPRW®



TM 9-2320-365-24P

SECTION I

0105C-1-

FIGURE 11. CAMSHAFT



SECTION Il
€Y @
ITEM SMR
NO CODE
1 PAHZZ
2 PAHZZ
3 PAHHH
4 PAHZZ
5 PAHZZ
6 PAHZZ
7 PAHZZ

C))

CAGEC

11083
11083
11083
80205
11083
11083
11083

Q)
PART
NUMBER

6v3940
107-7694
7W5426
MS35756-9
7W4070
2W7213
2W7211

TM 9-2320-365-24P

6
DESCRIPTION AND
USABLE ON CODE (UOC)

GROUP 0105: VALVES,CAMSHAFTS,AND
TIMING SYSTEM

FIG.1L CAMSHAFT

SCREW,CAP,HEXAGON H M8 X 1.25 X 25.
PLATE,RETAINING,SHA. . . . .. ...
CAMSHAFT,ENGINE. . . ... oo .
-KEY,WOODRUFF. . . .o
_GEAR,SPUR. . . o i
BEARING,SLEEVE. . . .. .. i
BEARING,SLEEVE . . . .. oo i

END OF FIGURE

11-1

)

QTY

P ORRRERRN






SECTION I TM 9-2320-365-24P

Al02C-1-

FIGURE 12. FRONT AND SIDE HOUSING COVERS AND CAM FOLLOWERS (SHEET 1 OF 2)



SECTION I TM 9-2320-365-24P

~ AN
A Sl
) ~o
/ N
~ - AN
- 7 -~ AN
/7 N ~o
(\ /} N
\\V 4// —_ T T~ \\\\
- e ~ ~o
/ \ ~
~ { ) Y
I S~ P \\\\
Sl - - ~ N
“ ~ / N
. S | ) NN
S ~ \\ o P
~ N —___ _— -7
N o Pie
N N ~

IS

/3
:

N
(=3

0102C-2C

FIGURE 12. FRONT AND SIDE HOUSING COVERS AND CAM FOLLOWERS (SHEET 2 OF 2)



SECTION Il

@
ITEM
NO

N~No o~ WDN PR

(o4}

10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38

@
SMR
CODE

PAHZZ
PAHZZ
PAHZZ
PAHZZ
PAHZZ
PAHZZ
PAHZZ

PAHZZ
PAHZZ
PAHZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ

C))

CAGEC

11083
11083
11083
11083
11083
11083
11083

11083
11083
11083
11083
11083
11083
11083
11083
11083
11083
11083
11083
11083
11083
11083
11083
11083
11083
11083
11083
11083
11083
11083
11083
81343
11083
11083
11083
02697
11083
11083

Q)
PART
NUMBER

8T0100
106-7920
6v3918
oM1974
7E6366
5P8245
6V8336

7W6552
6V5217
6v2317
6Vv5217
oM1974
8T4137
8T4121
7W3871
7W9395
4W8339
4F9653
7W3872
392281
6V3918
4Y9652
7W2426
2We544
8T4224
874189
878442
1468147
7E6794
4P-7738
7W4069
4-4-4 140424C
5M6213
7X0818
954182
3-904N552-90
4P5153
4F9029

TM 9-2320-365-24P

6
DESCRIPTION AND
USABLE ON CODE (UOC)

GROUP 0105: VALVES,CAMSHAFTS,AND
TIMING SYSTEM

FIG.12 FRONT AND SIDE HOUSING COVERS

SCREW,CAP,HEXAGON H M8 X 1.25 X 60.
COVER,ACCESS. - . . i i e e e e -
SCREW,CAP,HEXAGON H M8 X 1.25 X 50.
WASHER,FLAT M8.8. . .. ... ...
HOUSING,MECHANICAL . . . . .o oo
WASHER,FLAT M13.5. .. ... . .. ..---.
SCREW,CAP,HEXAGON H M12 X 1.75 X

BOLT,MACHINE M8 X 1.25 X 20........
BOLT,MACHINE M8 X 1.25 X 30........
BOLT,MACHINE . . - - oo oo i i o
WASHER,FLAT M8.8. ... ... ..
BOLT,MACHINE M10 X 1.5 X 20........
WASHER,FLAT M11.. ... . ...
COVER,ENGINE POPPET .. ... oo
COVER,ENGINE POPPET ... ...
COVER,ACCESS. . .. i iii e -
O-RING PART OF KIT P/N 7X2521 ......
SHIELD,EXPANSION. - . ..o i a s
SPACER,SLEEVE. . . . . oo
SCREW,CAP,HEXAGON H M8 X 1.25 X 50.
GASKET PART OF KIT P/N 7X2521 ......
GASKET PART OF KIT P/N 7X2521 ......
COVER,ACCESS. . . s i e a s
WASHER,FLAT . - - i e e o
BOLT,MACHINE M8 X 1.25 X 20........
SCREW,CAP,SOCKET HE M6 X 1 X 30....
ROCKER ARM,ENGINE P. ... ... ... ... ...
ROCKER ARM,ENGINE P. ... ... ... ... ....
SHAFT ,STRAIGHT . . . . oo oo .
SPACER,SLEEVE . - . - o oo
TEE,PIPE. oo ..
PLUG,PIPE. . . . i i i
BOLT,MACHINE M8 X 1.25 X 45........
PLUG,PROTECTIVE,DUS. . . . .. o ...

MANIFOLD,HYDRAULIC. . . ... oo o .
O-RING PART OF KIT P/N 7X2521 ......

END OF FIGURE

12-1

)

QTY

wWEN

=

1

o O

DRORPRRPRWRRPRORPRREPRNNN

PR
NN

P RPFRPFPNMNOPFRPOWO



TM 9-2320-365-24P

SECTION I

0105D-1-

VALVE COVER AND GASKET

FIGURE 13.



SECTION I
@ @
ITEM  SMR
NO CODE
1 PAOZZ
2 PAOZZ
3 PAOZZ
4 PAOZZ

C))

CAGEC

11083
11083
11083
11083

Q)
PART
NUMBER

6V2315
5P0537
119-2960
119-2940

TM 9-2320-365-24P

6
DESCRIPTION AND
USABLE ON CODE (UOC)

GROUP 0105: VALVES,CAMSHAFTS,AND
TIMING SYSTEM
FIG.18 VALVE COVER AND GASKET

BOLT,MACHINE M6 X 1 X 35...........
WASHER . - . . e
COVER,ENGINE POPPET . . ... oo
GASKET PART OF KIT P/N 9X8318 ......

END OF FIGURE

13-1

)

QTY

14
14



SECTION I TM 9-2320-365-24P

2
1—— THROUGH
1

0105E-1-

FIGURE 14. ROCKER ARMS



SECTION Il

@
ITEM
NO

©oOo~NOOUS~WNLPRE

PR
)

@
SMR
CODE

PFFFF
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ

C))

CAGEC

11083
11083
11083
11083
11083
11083
11083
11083
11083
11083
11083

Q)
PART
NUMBER

107-7722
610924
2Y5829
9Y4973
105-1776
w4117
9Y8534
7W3983
9Y1582
9Y4832
4P7792

TM 9-2320-365-24P

6
DESCRIPTION AND
USABLE ON CODE (UOC)

GROUP 0105: VALVES,CAMSHAFTS,AND

TIMING SYSTEM

ROCKER ARMS

ROCKER ARM ASSEMBLY .
-ROCKER ARM,ENGINE P
-NUT,PLAIN,HEXAGON. .
-SCREW,ADJUSTING, VAL
-ROCKER ARM,ENGINE P

-NUT,PLAIN,HEXAGON M12 X 1.25......

-BRACKET ,ROCKER ARM.
-RING,RETAINING. .. ..
-BUTTON,ROCKER ARM A
-SCREW,ADJUSTING, VAL
-BRACKET,EYE,ROTATIN

END OF FIGURE

14-1

)

QTY

PNRPRRRPRPRRPRNNO



N 0 \/J,/////m
7NN = \
7/ AAY \\ \
/ N\ / \
/ AN \
/ \ / N
/ o\/O .
Y, NS
\\ SN \
\
/ / > //////V \
/ / \ O\
\ooo / v /O \
, / A) NI )5 N

{ 70
77
ia

\ 7

7

—_ - A2 Y \
\»u \Q\M/\ AX - o/ ‘o \
ART ) o N
/L v wu ) \
W\\\,\o ~ AN N
28 ! Vo oo
,.gﬁ\\o 470 0 / v L O \
m m L -~ N

R
e~ X

- 29
My\c\\\ﬂm\,
(1) (Y]
M%N
o

N\
!
3 \j}
1L
|
N
o
C
o
o
10

i I\ / \
\\r\\\\\\\\\\b B ///\/\ /// /\\f\v \ =
S— \ e —
JJJA\D\\ AT Q o//o O/
\ N NS
= 73 AET 0 0 NN N
0 A A NN
N w\\\\\\ \\\\@, ) W Q / v N o N\
A SIS
\\\\\\\\ A7 N \ NN \ _
70 U Y NN - - -

N

e

<

N
.

X
D
=
o
<=
-
g
!
-
-
-

07 Y
n@\s i WY B

0105F -1-

TM 9-2320-365-24P

SECTION I

13

12

(EXHAUST)

(INLET)

PUSH RODS, VALVES AND VALVE SPRINGS

FIGURE 15.



SECTION Il
€Y @
ITEM SMR
NO CODE
1 PAHZZ
2 PAHZZ
3 PAHZZ
4 KFHZZ
5 PAHZZ
6 PAFZZ
7 PAFZZ
8 PAFZZ
9 PAHZZ
10 PAFZZ
11 PAFZZ
12 PAHZZ
13 PAHZZ
14 PAHZZ
15 PAHZZ

C))

CAGEC

11083
11083
11083
11083

11083
11083

11083

11083
11083
11083
11083
11083
11083
11083
11083

Q)
PART
NUMBER

w2715
TE7779
7C4273
119-3036

9Y8848
6v5223

9X6005

7E5984
119-3061
611241
4P8577
105-1779
7W8064
w2713
7W8065

TM 9-2320-365-24P

6
DESCRIPTION AND
USABLE ON CODE (UOC)

GROUP 0105: VALVES,CAMSHAFTS,AND
TIMING SYSTEM
FIG.15 PUSH RODS,VALVES AND VALVE

LOCK,VALVE SPRING R. ... oo
RETAINER,DISK,VALVE. . . . ... ..o ...
SPRING,HELICAL,COMP. . ... o oo o .

SEAL,"V" STEM PART OF KIT P/N

OXB318 e
GUIDE,VALVE STEM. . .. .. .o

SCREW,CAP,HEXAGON H M8 X 1.25 X

COVER,ACCESS. . - i i e e
CYLINDER SLEEVE. . ... iiiaaaaa
PUSH ROD,ENGINE POP. ... ... ... ... ....
PUSH ROD,ENGINE POP POPPET VALVE...
VALVE,POPPET,ENGINE EXHAUST........
VALVE,POPPET,ENGINE INLET..........
SEAT,VALVE . . . o e
SEAT,VALVE . . . o et

END OF FIGURE

15-1

)

QTY

24
12
12
12

12
23

)]

(o)X e) RN e) BN e) o))



TM 9-2320-365-24P

SECTION I

0106A-1C

FIGURE 16. OIL COOLER



SECTION Il

@
ITEM
NO

N

12
13
14
15
16
17

@
SMR
CODE

PAFZZ
PAFZZ
PAFZZ

PAFZZ
PAFZZ

PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ

PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ

C))

CAGEC

11083
11083
11083

11083
35510

11083
11083
11083
11083
11083
11083

11083
11083
11083
11083
11083
11083

Q)
PART
NUMBER

6v5218
o9M1974
1S7057

4P2907
Z053-074979

6vV8724
3J1907
7C1160
7W5903
5P8196
2M9780

9L9188
7C1493
180-6502
8T0276
7E9817
8M4445

TM 9-2320-365-24P

6
DESCRIPTION AND
USABLE ON CODE (UOC)

GROUP 0106: ENGINE LUBRICATION SYSTEM

OIL COOLER

SCREW,CAP,HEXAGON H M8 X 1.25 X 35.
WASHER,FLAT M8.8. ... ... ...
GASKET PART OF KIT P/N 4R9803,
7X2524,7X2526,9X8318 . ... ... ......
TUBE ASSEMBLY ,METAL. ... ... ... -.
O-RING PART OF KIT P/N 7X2526,
OXB8318 e
ELBOW,PIPE. - o . oo
O-RING PART OF KIT P/N 7X2526 ......
GASKET PART OF KIT P/N 7X2524 .._....
CORE ASSEMBLY,FLUID. .. ... ... ... o....
PLUG,PROTECTIVE,DUS. . . ... o ...
PACKING, PREFORMED PART OF KIT P/N
TX2521 e
SPRING,HELICAL,COMP. . ... ...
VALVE,CHECK. . - i i e o
COOLER,FLUID,TRANSM. . - .. oo oo i e e e
SCREW,CAP,HEXAGON H M8 X 1.25 X 45.
GASKET PART OF KIT P/N 7X2524 . _....
O-RING PART OF KIT P/N 7X2524 .._....

END OF FIGURE

16-1

)

QTY

16

B

PR R RPRR

N R NP R R



TM 9-2320-365-24P

SECTION I

0106B-1C

FIGURE 17. OIL PAN AND OIL PUMP



SECTION Il

@
ITEM
NO

~N~No oh WNPRE

[e¢]

10

@
SMR
CODE

PAFZZ
PAOZZ
PAFZZ
PAFZZ
PAFZZ
PAOZZ
PAOZZ

PAOZZ
PAOZZ
PAFZZ

C))

CAGEC

11083
11083
11083
11083
11083
11083
78640

11083
11083
11083

Q)
PART
NUMBER

119-2924
6Vv5839
6V5815
6V5215
146-7477
9X2230
8L2786

9S8004
331907
1154202

TM 9-2320-365-24P

6
DESCRIPTION AND
USABLE ON CODE (UOC)

GROUP 0106: ENGINE LUBRICATION SYSTEM

FI1G.1y OIL PAN AND OIL PUMP

PUMP ,ROTARY . - o i e e e e e -
WASHER,LOCK . - - i e e e o
SCREW,CAP,HEXAGON H M10 X 1.5 X 75.
SCREW,CAP,HEXAGON H M8 X 1.25 X 16.

PLUG,MAGNETIC DRAIN. ... ... ...
-PACKING,PREFORMED PART OF KIT P/N

TX2521 e
PLUG,MACHINE THREAD. ... ... .. ......
-O-RING PART OF KIT P/N 7X2524 .....
GASKET PART OF KIT P/N 7X2521 ......

END OF FIGURE

17-1

)

QTY

NN P

w

6

=

R



SECTION I TM 9-2320-365-24P

0106C-1C

FIGURE 18. OIL HOSES AND TUBES



SECTION Il
€Y @
ITEM SMR
NO CODE
1 PAFZZ
2 PAFZZ
3 PAFZZ
4 PAFZZ
5 PAFZZ
6 PAOZZ
7 PAFZZ
8 PAFZZ

C))

CAGEC

11083

11083
11083
11083
11083
11083
11083
11083

Q)
PART
NUMBER

3P1156

6V3940
oM1974
7W5340
9Y9854
6v4248
6v5839
4W2232

TM 9-2320-365-24P

6
DESCRIPTION AND
USABLE ON CODE (UOC)

GROUP 0106: ENGINE LUBRICATION SYSTEM

FI1G.18 OIL HOSES AND TUBES

PACKING, PREFORMED PART OF KIT P/N

TX2521 e
SCREW,CAP,HEXAGON H M8 X 1.25 X 25.
WASHER,FLAT M8.8. ... . .. ...
GASKET PART OF KIT P/N 7X2521 ......
TUBE ASSEMBLY ,METAL. .. ... .. oo oo....
SCREW,CAP,HEXAGON H M10 X 1.5 X 25.
WASHER,LOCK . - - e e e e o
ELBOW,PIPE. - - .o e i

END OF FIGURE

18-1

)

QTY

P NNPFPEFEPDNA



SECTION I TM 9-2320-365-24P

e AL06F -1-

FIGURE 19. ENGINE OIL SAMPLING VALVE



SECTION Il
€Y @
ITEM SMR
NO CODE
1 PAFZZ
2 PAFZZ
3 PAFZZ
4 PAOZzZ
5 PAOZZ
6 PAOZZ
7 PAOZZ

C))

CAGEC

11083

11083
96906
OFW39
79470
19207
OFW39

Q)
PART
NUMBER

3K0360

307947
MS51534A6-4
12418004-002
C5924X4
12418005-001
12414643

TM 9-2320-365-24P

®)
DESCRIPTION AND

USABLE ON CODE (UOC)

GROUP 0106: ENGINE LUBRICATION SYSTEM

FI1G.19 ENGINE OIL SAMPLING VALVE

O-RING PART OF KIT
9X8318 ...........
ELBOW,TUBE TO BOSS
REDUCER,TUBE. ... ..

P/N 7X2524,

HOSE ASSEMBLY,NONME. . ... ... .o-o...
LOCKNUT,TUBE FITTIN. ... oo

BRACKET ,MOUNTING. .
SLEEVE,DIRECTIONAL

END OF FIGURE

19-1

)

QTY

NRNR R R



SECTION I TM 9-2320-365-24P

0106E-1-

FIGURE 20. ENGINE OIL FILTER AND FILTER BASE



SECTION Il

@
ITEM
NO

©oOo~NOOUS~WNLPRE

=
o

@
SMR
CODE

PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAOZZ
PAFZZ

C))

CAGEC

11083
11083
11083
11083
11083
11083
11083
11083
11083
11083

Q)
PART
NUMBER

7W9028
7C1493
9L9188
2M9780
5P8196
oM1974
6v2317
6V5219
1R0739
5F9657

TM 9-2320-365-24P

6
DESCRIPTION AND
USABLE ON CODE (UOC)

GROUP 0106: ENGINE LUBRICATION SYSTEM

F1G.2Q ENGINE OIL FILTER AND FILTER

BASE

HEAD,FLUID FILTER. .. ... ... ....
VALVE,CHECK. - . ..o oo
SPRING,HELICAL,COMP. . . ... .....
PACKING,PREFORMED. . . . ... ... ...
PLUG,PROTECTIVE,DUS. ... ... ....
WASHER,FLAT M8.8.............
BOLT,MACHINE M8 X 1.25 X 30..

SCREW,CAP,HEXAGON H M8 X 1.25 X 40.

FILTER ELEMENT,FLU. . ... ... ....

O-RING PART OF KIT P/N 7X2524

END OF FIGURE

20-1

)

QTY

WR WNUORRRPRR



TM 9-2320-365-24P

SECTION I

0106G-1C

ENGINE OIL DIPSTICK AND FILLER TUBE

FIGURE 21.



SECTION Il

@
ITEM
NO

A WNPF

0 ~NO O

10
11

12
13

14
15
16
17

17

18

@
SMR
CODE

PAOZZ
PAOZzZ
PAOZZ
PAOZzZ

PAOZZ
PAOZZ
PAOZZ
PAOZZ

PAOZZ
PAOZZ
PAOZZ

PAOZZ
PAOZZ

PAOZZ
PAOZZ
PAOZZ
PAOZZ

PAOZZ

PAHZZ

C))

CAGEC

11083
11083
11083
11083

11083
11083
34914
19207

19207
01943
19207

19207
81495

19207
66295
19207
19207
19207

11083

Q)
PART
NUMBER

o9M1974
6V3940
4R9237
109-2988

5R8833
7C0358

990 3861
12414315-006

12414461
EXP25359
12417700

12419117
071 408 32

12414419-097
WwD48-58H
12418460-001
12414442

12420425

152563

TM 9-2320-365-24P

6
DESCRIPTION AND
USABLE ON CODE (UOC)

GROUP 0106: ENGINE LUBRICATION SYSTEM

F1G.21 ENGINE OIL DIPSTICK AND FILLER

TUBE

WASHER,FLAT M8.8. ... ... ...
SCREW,CAP,HEXAGON H M8 X 1.25 X 25.
TUBE ASSEMBLY ,METAL. .. ... .. .o ....
GAGE ROD,LIQUID LEV ENGINE OIL
DIPSTICK . - i e e e et
TUBE ASSEMBLY ,METAL. ... .. ...
GASKET PART OF KIT P/N 7X2521 ......
WASHER,FLAT M8.4._ ... .. ...
NUT,SELF-LOCKING,HE M8 X 1.25......
UOC:LAA,LAB,LAD,LWB,LWD,
PLATE,MOUNTING. - . ..o oo i i i e o
CAP,FILLER OPENING. .. ... oo
BEARING,SLEEVE . . . .. oo i
UOC:LAC,LWC,

BRACKET,ANGLE. . . ..o i i a
BOLT,MACHINE M8 X 1.25 X 25........
UOC:LAA,LAB,LAD,LWB,LWD,
SCREW,CAP,HEXAGON H M8 X 1.25 X 45.
UOC:LAC,LWC,

CLAMP,HOSE. - . - o i i e e i e e e e s
HOSE,PREFORMED. . . . . o ..o i o
TUBE,BENT ,METALLIC. . . .. ... oL
UOC:LAA,LAB,LAD,LWB,LWD,
TUBE,METALLIC,BRANC. . . . ... oo
UOC:LAC,LWC,

END OF FIGURE

21-1

)

QTY

P P, DNDN

= WO R R

[

=



TM 9-2320-365-24P

SECTION I

0106D-1A

CRANKCASE BREATHER

FIGURE 22.



SECTION Il TM 9-2320-365-24P

@ @ G Q) ®) ®)
ITEM  SMR PART DESCRIPTION AND
NO CODE  CAGEC NUMBER USABLE ON CODE (UOC) QTY

GROUP 0106: ENGINE LUBRICATION SYSTEM

F1G.22 CRANKCASE BREATHER

1 PAOZZ 11083 4L9564 PACKING, PREFORMED PART OF KIT P/N 1
OXB318 e

2 PFOZzZ 18265 BAS02-0072 BREATHER. . . ... i a 1

3 PAOZZ 11083 9N0869 WASHER,FLAT . - - i a o 1

4 PAOZzZ 11083 6Vv3821 SCREW,CAP,HEXAGON H M8 X 1.25 X 1
100, e e a e

5 PAOZZ 11083 9M2904 CLAMP - . e e 1

6 PAOZZ 11083 7C0952 HOSE,PREFORMED. . . . . o oo oo i o 1

END OF FIGURE

22-1



TM 9-2320-365-24P

SECTION I

0108B-1C

INLET MANIFOLD, GASKET AND COVER

FIGURE 23.



SECTION Il

@
ITEM
NO

©oOo~NOOUS~WNLPRE

=
o

11
12

13
14
15
16

@
SMR
CODE

PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ

PAFZZ
PAFZZ

PAFZZ
PAFZZ
PAFZZ
PAFZZ

C))

CAGEC

11083
11083
11083
11083
11083
11083
11083
11083
11083
11083

19207
11083

11083
11083
11083
11083

Q)
PART
NUMBER

4P1624
4P1623
8M9024
8T0100
6v5218
oM1974
113-6250
7E9314
5P8347
3K0360

11621436-3
6V5223

6v8213
4P2901
8T0276
4P1847

TM 9-2320-365-24P

6
DESCRIPTION AND
USABLE ON CODE (UOC)

GROUP 0108: MANIFOLDS

F1G.23 INLET MANIFOLD,GASKET AND

COVER

GASKET - - i e e e e e
GASKET . - o e e
WASHER,FLAT 13/32. .. ... oo
SCREW,CAP,HEXAGON H. ... ... ...
SCREW,CAP,HEXAGON H M8 X 1.25 X 35.
WASHER,FLAT M8.8. . .. ... ...
GASKET PART OF KIT P/N 9X8318 ......
MANIFOLD, INTAKE. - - o oo oo i a s
SCREW,CAP,HEXAGON H M8 X 1.25 X 70.
O-RING PART OF KIT P/N 7X2521,
TX2528 e
PLUG,MACHINE THREAD. ... ... ... ... ...
SCREW,CAP,HEXAGON H M8 X 1.25 X

SCREW,CAP,SOCKET HE M8 X 1.25 X 70.
ELBOW,PIPE. - - .o e i
SCREW,CAP,HEXAGON H M8 X 1.25 X 45.
COVER, INTAKE MANIFO. . . ... ... o o....

END OF FIGURE

23-1

)

QTY

R ON R R

B

14

w



SECTION I TM 9-2320-365-24P

4
e

0108A-2C

FIGURE 24. EXHAUST MANIFOLD



SECTION Il TM 9-2320-365-24P

@ @ G Q) ®) ®)
ITEM  SMR PART DESCRIPTION AND
NO CODE  CAGEC NUMBER USABLE ON CODE (UOC) QTY

GROUP 0108: MANIFOLDS

F1G.24 EXHAUST MANIFOLD

1 PAFZZ 63045 GX-11479-26 GASKET PART OF KIT P/N 4R9803, 3
OXB318 e

2 PAFZz 11083 100-6599 MANIFOLD,EXHAUST . . - . oo e e o e o - 1

3 PAFZZ 11083 8T7044 STUD,PLAIN. L. 4

4 PAFZzZz 11083 613033 RING,RETAINING PART OF KIT P/N 1
4R9803 .. eaaaaaa

5 PAFZZ 11083 8T5035 SCREW,CAP,HEXAGON H M10 X 1.5 X 65. 12

6 PAFZZ 11083 613035 RING,RETAINING PART OF KIT P/N 5

4R9803,9X8318 ... .-

END OF FIGURE

24-1



SECTION I TM 9-2320-365-24P

2
1—— THROUGH
4

—
4 4 Kﬁmfrfﬁ%

NNSANNERY

A301A-1A

FIGURE 25. FUEL INJECTOR



SECTION Il
€Y @
ITEM SMR
NO CODE
1 PAFZZ
2 PAFZZ
3 PAFZZ
4 PAFZZ
5 PAFZZ
6 PAFZZ

C))

CAGEC

11083
11083
11083
11083
11083
11083

Q)
PART
NUMBER

4P2995
1P8116
114-8718
125-8274
878442
9X8267

TM 9-2320-365-24P

6
DESCRIPTION AND
USABLE ON CODE (UOC)

GROUP 0301: CARBURETOR,FUEL INJECTOR

FUEL INJECTOR

SCREW,CAP,SOCKET HE M6 X 1 X 30....
WASHER,FLAT . - - e e e o

END OF FIGURE

25-1

)

QTY

OO, FP PO



SECTION I TM 9-2320-365-24P

K% .
%
oo

S0
SRR
R
S

5

5
Sogesesetes
SR

,.
5

5
:

20098

35
o293
So%s
%%
<5
o3t
35
o3S
S
030

<
ol
35
o
35
%S
5K
X
5
&
%%

o
<5
ot
o2
20
0090

o
%5
&

%
5

S
5%
5
oS

o
5
55
%
&

2
Sores

5

355
35
55

FIGURE 26. AIR CLEANER (SHEET 1 OF 3)

15—

7
THROUGH
17

16

30

0304A—1C



SECTION I TM 9-2320-365-24P

44 c

46

/7

N
N

0304A-2C

FIGURE 26. AIR CLEANER (SHEET 2 OF 3)



SECTION I TM 9-2320-365-24P

46

000

{

@@@es

49

0304A-3C

FIGURE 26. AIR CLEANER (SHEET 3 OF 3)



SECTION Il

@
ITEM
NO

O 0O ~NOULAWNEPR

PR RRERRRRR
ONOUAWNRO

19

20
21
22
23
24
25
26
27
28
29
30
31
32

32

33
34
35
36

@
SMR
CODE

PAOZZ
PAOZZ
PAOZzZ
PAOZZ
PAOZzZ
PAOOO
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
XD0zz
PAOZZ
PAOZZ
PAOZZ
PAOZZ

PAOZZ

PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ

PAOZZ

PAOZZ
PAOZZ
PAOZZ
PAOZZ

C))

CAGEC

18265
18265
19207
19207
96906
18265
18265
18265
18265
81343
18265
18265
18265
18265
18265
18265
18265
96906

D8286

81495
34914
D8286
1FHO8
19207
75160
19207
96906
19207
18265
75160
06481
18265

18265

59150
59150
OFW39
81860

TM 9-2320-365-24P

Q)
PART
NUMBER

GSHO001725
P128160
12421380
12421379-001
MS21045L4
STB140202REV14
P10-9281
P10-9270
P11-3550

2-2 140138C
P530245
P530946
P52-7751
P539693
P530288
P0O1-6972
P52-7750
MS51849-75

DIN9021-5,3-100H
V-C-B3B

071 408 32
990 3861
DIN128A-8FST
DIN555M8
12414502
C16054
12414636
MS35842-11
12419827
P530414
C16054
T-218758
P5539

P5540

1775-822
1675-013
12414307-063
25922

®)
DESCRIPTION AND

USABLE ON CODE (UOC)

GROUP 0304: AIR

CLEANER

AIR CLEANER

AIR CLEANER,INTAKE. . . .. oo
.CLAMP,HOSE 7 5/8 IN... ... . ......
ADAPTER, INTAKE MANI. . ... ... .. ......

CLAMP,LOOP. .. ..

-NUT,SELF-LOCKING,HE 1/4-UNJF......

-COVER,ACCESS. .

- .PACKING,PREFORMED. . . . ... oo

-FILTER ELEMENT

SINTA oo

SCREW,MACHINE 10-24 X 5/8..........

UOC:LAA,LAB,LAD
WASHER, FLAT M5
UOC:LAA,LAB,LAD

,LWB,LWD,
R
,LWB,LWD,

BOLT,MACHINE M8 X 1.25 X 25........

WASHER, FLAT M8
WASHER,LOCK M8

A i

NUT,PLAIN,HEXAGON M8 X 1.25........

HOSE,AIR DUCT..
CLAMP,HOSE. . . ..

TUBE,BENT ,METALLIC. . ... ... oo

CLAMP,HOSE. .. ..

AIR CLEANER,INTAKE. .. ... oo
AIR CLEANER,ADAPTER. . .. oo

-CLAMP ,HOSE. ...
CLAMP,HOSE. . . ..

HOSE,NONMETALLIC. .. ... oo

UOC:LAA,LAB,LAD

,LWB,LWD,

HOSE,NONMETALLIC. .. ... o i

UOC:LAC,LWC,

HOSE,NONMETALLIC. .. ... i o
SENSOR,AIR CHARGED. .. ... oo
BOLT,MACHINE M10 X 1.5 X 25........

MOUNT ,RESILIENT

26-1

)

QTY

AR RPRPRWURNRRRRPRRRPRRRRERR

P NFPPRPPNMNENRPEPNMNNNDDN B

=

P WeR R



SECTION Il

@
ITEM
NO
37
38
38
39

40
41

a1
42
43
a4
45
46
46
47
48
49
50
51
52

53

54

@
SMR
CODE
PAOZZ
PA0ZZ
PAOZZ

PAOZZ

PAOZZ
PAOZZ

PAOZZ
PFOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ

PAOZZ

PAOZZ

©))

CAGEC
19207
56161
19207
19207

19207
19207

19207
19207
18265
01276
OTE27
18265
18265
19207
15526
19207
19207
OFW39
19207

19207

18076

TM 9-2320-365-24P

C))

PART

NUMBER
12414473-014
10503777
12414419-109

12414307-050

12414308-019
12414308-020

12414308-020
12420422
P530516
FF9311-36
AD1698-8-84-8
P535537
P535538
12421150
DIN933-M6X16-8.8
-A4C
12414308-002
12414307-049
12420847
12414560-014

12421153

S630H-36

6
DESCRIPTION AND
USABLE ON CODE (UOC)

WASHER,FLAT M10.. ... ... ..

SCREW,CAP,HEXAGON H M10 X 1.5 X

UOC:LAA,LAB,LAD,LWB,LWD,

SCREW,CAP,HEXAGON H M10 X 1.5 X 12.

UOC:LAC,LWC,

BOLT,MACHINE M10 X 1.25 X 30.......

UOC:LAA,LAB,LAD,LWB,LWD,

NUT,SELF-LOCKING,EX M10 X 1.5......
NUT,SELF-LOCKING,EX M10 X 1.25.....

UOC:LAA,LAB,LAD,LWB,LWD,

NUT,SELF-LOCKING,EX M10 X 1.25.....

UOC:LAC,LWC,

BRACKET ,MOUNTING. . . o oo oo i i i a oo

UOC:LAA,LAB,LAD,LWB,LWD,

TUBE ASSEMBLY ,METAL. . ... ... oo oo....

UOC:LAA,LAB,LAD,LWB,LWD,

CLAMP,HOSE. . . . o i i
HOSE,NONMETALLIC. . . ... i
HOSE,NONMETALLIC. .. ... i o

UOC:LAA,LAB,LAD,LWB,LWD,

HOSE,NONMETALLIC. .. ... oo a o

UOC:LAC,LWC,

BRACKET,ANGLE. . . ... oo

UOC:LAC,LWC,

SCREW,CAP,HEXAGON H M6 X 1 X 16....

UOC:LAC,LWC,

NUT,SELF-LOCKING,E M6 X 1..........

UOC:LAC,LWC,

BOLT,MACHINE M10 X 1.25 X 25.......

UOC:LAC,LWC,

BRACKET ,MOUNTING. . . o oo o oo i e o

UOC:LAC,LWC,

WASHER,SPRING TENSI M6.5...........

UOC:LAC,LWC,

TUBE ASSEMBLY ,METAL...... .. ... ......

UOC:LAC,LWC,

CLAMP,LOOP. . . o i e e e e

UOC:LAC,LWC,

END OF FIGURE

26-2

)

QTY






TM 9-2320-365-24P

/
i /)
g (7

/7
S/ \\\\LQ\TW
/) /
VA /i
/) / m

AN/N
17K/
Vi

@A/
\
\

12

-
~

SECTION I
13

0305A-2-

FIGURE 27. TURBOCHARGER



SECTION Il

@
ITEM
NO

A WDN

0 ~N o O

10
11
12
13
14

@
SMR
CODE

PAFZZ

PAFZZ
PAFFF
PAFZZ

PAFZZ
PAFZZ
PAFZZ
PAFZZ

PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ

C))

CAGEC

11083

11083
11083
11083

11083
11083
11083
11083

11083
11083
11083
11083
11083
11083

Q)
PART
NUMBER

7C7431

9X6620
4R9147
7W2398

7C3760
oM4849
8T0100
4F7391

4P4014
6v3940
oM1974
8T4200
8T4224
4P2949

TM 9-2320-365-24P

6
DESCRIPTION AND
USABLE ON CODE (UOC)

GROUP 0305: SUPERCHARGER,BLOWER

TURBOCHARGER OR ALTITUDE COMPENSATOR

TURBOCHARGER

GASKET PART OF KIT P/N 4R9803,

TX2526 e
LOCKNUT,TUBE FITTIN. ... oo
TURBOSUPERCHARGER,E . . - - . o oo oo oo
GASKET PART OF KIT P/N 4R9803,

7X2526,9X8318 ... .o
TUBE ASSEMBLY ,METAL. . ... ... .. o.....
SEAL,RING PART OF KIT P/N 7X2526 ...
SCREW,CAP,HEXAGON H. ... .. ...
O-RING PART OF KIT P/N 7X2521,

TX2526 . i
FITTING. c oo e e et
SCREW,CAP,HEXAGON H M8 X 1.25 X 25.
WASHER,FLAT M8.8. ... . .. ...
SCREW,CAP,HEXAGON H M8 X 1.25 X 16.
WASHER,FLAT . - o i e o
SHIELD,HEAT,TURBINE. . ... ... ...

END OF FIGURE

27-1

)

QTY

B

P NR R

P RREPNONPR



SECTION I TM 9-2320-365-24P

f
.
/
i
\ /
\R\W2
\
\
|

N
/
//
/
/
/ ;//’7\(
j%\ \
o
/ \ )’
\
\
V

/
/
I
\

//

0305B-1C

FIGURE 28. CHARGE AIR COOLER, PIPES, BRACKETS AND HOSES



SECTION Il

@
ITEM
NO

O 0O ~NOOULDAWNEPR

PR RRERRRRR
O~NOUAWNRO

@
SMR
CODE

PAOZzZ
PFOZZ
PAOZzZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ

C))

CAGEC

OCVH3
19207
77588
49058
19207
72588
OFW39
19207
77588
OFW39
19207
19207
19207
19207
19207
24617
16632
19207

Q)
PART
NUMBER

485630-0001
12420535

CT 350L
12414686
12421784
CT-300LB
12417310-002
12421169-003
CT 250L
12414424
12414308-017
12421179-001
12421169-004
12421172-001
12414307-023
444626
STE1002
12414307-037

TM 9-2320-365-24P

6
DESCRIPTION AND
USABLE ON CODE (UOC)

GROUP 0305: SUPERCHARGER,BLOWER
TURBOCHARGER OR ALTITUDE COMPENSATOR

FIG.28 CHARGE AIR COOLER,PIPES AND

HOSES

RADIATOR,ENGINE COO. ... ..o
-BAFFLE,AIRFLOW,NONA. . . . .. oo
CLAMP,HOSE. - - o e - -
HOSE,AIR DUCT . .. i i i i i a s
PIPE,BENT ,METALLIC. .. .. ... . ... ....
CLAMP,HOSE. . . . o i i e
HOSE,NONMETALLIC. . . ... oo
INSULATION,THERMAL , . - oo oo oo a
CLAMP,HOSE. - . o i i e e e e e s
HOSE,PREFORMED. . . . . o oo oo i i o
NUT,SELF-LOCKING,E M8 X 1..........
BRACKET ,MOUNTING. . . o oo oo e a oo
INSULATION ASSY . . i i i e e
BRACKET ,MULTIPLE AN. ... ... .. ... ....
BOLT,MACHINE M8 X 1 X 20...........
PLUG,PIPE. . . oo a
HOSE,PREFORMED. . . . . o oo oo oo i i i e o
BOLT,MACHINE M8 X 1.25 X 25........

END OF FIGURE

28-1

)

QTY

ORRPNRPRRRPNNORNAMRPRRERNERR



TM 9-2320-365-24P

SECTION I

13

12—

N
oy e/ 7

%HL)A\ W\\\T

SN

0306A-1C

FITTINGS AND HOSES

FIGURE 29. FUEL REGULATING VALVE, TUBES,



SECTION Il

@
ITEM
NO

WN P

@
SMR
CODE

PAOZzZ
PAOZZ
PAOZzZ

PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ

C))

CAGEC

11083
11083
35510

11083
11083
11083
11083
11083
11083
OTE27
81343
96906
02697
81343
02697
01276
11083
11083
11083
11083
11083
11083
11083
11083
11083
11083
02697
11083
11083
11083
11083
11083
11083
11083
11083

Q)
PART
NUMBER

3J1907
6v8724
Z053-074979

7W0183
951350
8T4200
8T4224
7X2459
954191
6405-6-4

4 130109AC
MS51527A6
3-906N552-90
6-6 070120C
3-906N552-90
2556-06-0272
8T0151
3N3252
7E5189
5P7813
8M9024
6V6317
6v9850
1154232
5F7054
7E5190
3-904N552-90
6v8647
435477
8T7547
oM1974
8M2772
1077749
6vV8628
7W0367

TM 9-2320-365-24P

6
DESCRIPTION AND
USABLE ON CODE (UOC)

GROUP 0306: TANKS,LINES,FITTINGS,
HEADERS

FIG.29 FUEL REGULATING VALVE,TUBES,

FITTINGS AND HOSES

O-RING PART OF KIT P/N 9X8318 ......
ELBOW,PIPE. - o .o
O-RING PART OF KIT P/N 7X2524,

OXB318 e
TUBE ASSEMBLY ,METAL. . ... ...
CLAMP,LOOP . . . o i i e e e
SCREW,CAP,HEXAGON H M8 X 1.25 X 16.
WASHER,FLAT . - - e a o
TEE,BOSS. - i i a

HOSE ASSEMBLY,NONME. ... ... .. c.-..-.
VALVE ,REGULATING,FL. ... oo
SPRING,HELICAL,COMP. . ... ...
VALVE ,REGULATING,FL. ... oo
O-RING PART OF KIT P/N 9X8318 ......
WASHER,FLAT 13/32. . .. i
SCREW,CAP,HEXAGON H M10 X 1.5 X 20.
ELBOW,TUBE. . -« i a
TUBE ASSEMBLY ,METAL. ... ... .o ....
O-RING PART OF KIT P/N 9X8318 ......

SCREW,CAP,HEXAGON H M8 X 1.25 X 30.
WASHER,FLAT M8.8. ... ... ... ......
CLAMP,LOOP 3/8. . . . iiiiii i
TUBE ASSEMBLY ,METAL...... .. ... ......
ELBOW,TUBE TO BOSS. . ... . oiioiaa o
TUBE ASSEMBLY ,METAL........ ... ......

END OF FIGURE

29-1

)

QTY

N = 0

P RPRPPRPRPREPAODMNRRPRPRPRNNRPRRPRPRRPRRPREPRPRPORRPRPNRRERRPR



TM 9-2320-365-24P

SECTION I

23
THROUGH

0306B-1C

AN
AN
MHU
>
Q0
o
T /
T
7/
/
Toak
Y ) SANANENAN:
/7 AN S
\\ ./ /ﬁ\m\\w@\\\%wwwwk
A\ A ’
~— /N
VAN 1%
/ / /
SN /
/ / A\
S , A JE
N \Vi AN /.
/ o~
N \A A,N@Y \\\\\ \\\
? &\1 "
HHHHHMHHHHH

FIGURE 30. FUEL TANK, CLAMPS AND BRACKETS



SECTION Il

@
ITEM
NO

©oOo~NOOUS~WNLPRE

11
12
13
14
15
16
17
18
19
20

21
22
23

24
25
26
27
28
29
30
31
32

@
SMR
CODE

PAOZZ
PAOZzZ
PAOZZ
PAOZzZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ

PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
MO0OZZ

PAOZZ
PAOZZ
PAOZZ

PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
MO0OZZ

C))

CAGEC

19207
19207
19207
19207
64678
01276
19207
96906
05824

19207
19207
0B8Y6
0OB8Y6
96906
OFW39
98624
81343
19207
OFW39
81349

OTE27
98624
98624

96906
79470
81343
98624
51377
19207
96906
98624
19207

Q)
PART
NUMBER

12414307-138
12417640
12414307-143
12414307-150
007349010003
900729-001
12417346
MS21266-2N

M10X1.5X30 DIN93

3 ST
12414308-019
12414307-092
9604925-005
9604792-001
MS35215-60
12378865-001
A1393M

6-6 070202BA
12418124-002
12418124-001
M13444T1.250

7207-86552
S§S85219
0S6207

MS28778-8
3152X8

4 130109AB
266AH

A1386H
12414308-025
MS35691-33
SS5756

12414669-002X416

TM 9-2320-365-24P

6
DESCRIPTION AND
USABLE ON CODE (UOC)

GROUP 0306: TANKS,LINES,FITTINGS
HEADERS

FIG.30 FUEL TANK,CLAMPS AND BRACKET

BOLT,MACHINE M16 X 1.5 X 35........
PLATE,MENDING. . - . oo oo a e
BOLT,MACHINE M1
BOLT,MACHINE M1
WASHER,FLAT M10. ... .o
CLAMP,LOOP. - - i e e - -
COVER,ACCESS. . -« i e e e s
GROMMET ,NONMETALLIC. . ... .o
SCREW,CAP,HEXAGON H M10 X 1.5 X 30.

()2 e))

NUT,SELF-LOCKING,EX M10 X 1.5......
BOLT,MACHINE M12 X 1.75 X 30.......
SWITCH,LIQUID LEVEL. .. ... ... ... .....
SGASKET - oo e e
-SCREW,MACHINE 10-32 X 1.00........
BAND,RETAINING. - ... oo oo i oo
STRAP,RETAINING 35 INCHES..........
ELBOW,PIPE TO TUBE. . ... .o
HOSE ASSEMBLY,NONME. ... ... ... .......
HOSE ASSEMBLY,NONME. ... ... .. c.-..-.
HOSE ,NONMETALLIC MAKE FROM HOSE
P/N: 483666 (49185) X 58IN..........
ADAPTER,STRAIGHT ,,TU. . .. oo oo -
TANK,FUEL,ENGINE. . . . ... . oo
-CAP,PROTECTIVE,DUST CAP/STRAINER

PLUG,PIPE. . . o e
PLUG,PIPE. . e
-TUBE,METALLIC. .. .o a
VALVE,VENT . . o e
NUT,SELF-LOCKING,EX M16 X 1.5......
NUT,PLAIN,HEXAGON 1/2-13...........
BRACKET,VEHICULAR C. ... .. oo
INSULATOR,PLATE MAKE FROM

INSULATOR P/N: 12414669-002 (OFW39)
X 416 MM LONG. . . oo i e

30-1

)

QTY

AR RPRPRIMRRLPWO

< FPFPFPNNMNNOAOFPEFEPDNLD

N

NNAORRRRR



SECTION I
@ @ G
ITEM  SMR

NO CODE  CAGEC
33 MOOZZ  OFW39

TM 9-2320-365-24P

Q)
PART
NUMBER

12414669-001X235

6 ®)
DESCRIPTION AND

USABLE ON CODE (UOC) QTY
INSULATOR,PLATE MAKE FROM 2

INSULATOR P/N: 12414669-002 (OFW39)
X 235MM. - e

END OF FIGURE

30-2






TM 9-2320-365-24P

SECTION I

2
THROUGH

12

1

0308A-1C

FIGURE 31. GOVERNOR AND FUEL TRANSFER



SECTION Il

@
ITEM
NO

N

i

(o4}

10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33

@
SMR
CODE

PAFHH
PAFZZ
PAFZZ

PAFZZ
KFHZZ

PAHZZ
KFHZZ

KFHZZ
PAHZZ
PAHZZ
PAHZZ
PAFZZ
PFFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ

C))

CAGEC

11083
96906
11083

11083
11083

58312
11083

11083
11083
11083
11083
11083
11083
11083
11083
11083
11083
11083
11083
11083
96906
11083
11083
11083
11083
11083
11083
11083
11083
11083
11083
11083
11083

Q)
PART
NUMBER

4R9036
MS16633-1031
7W7383

331907
4P3953

4D9986-00
7W5615

7C5294
8C6364
4P4224
7E0156
7C8854
7E9898
7E0844
9Y5295
7C3839
6F6673
6v8187
9X8256
7E8445
MS25440-4
5C9553
7X2537
7X0579
4P2987
1158543
4P7596
6V5683
4W6010
6V5218
oM1974
7W3872
1T1068

TM 9-2320-365-24P

6
DESCRIPTION AND
USABLE ON CODE (UOC)

GROUP 0308: ENGINE SPEED GOVERNOR
AND CONTROLS

FIG.31 GOVERNOR AND FUEL TRANSFER

GOVERNOR,DIESEL ENG. .. ... .. .. oo ....
-RING,RETAINING. .. ..o oo

-VALVE ASSY,CHECK PART OF KIT P/N

S5RO065 ...
-O-RING PART OF KIT P/N 5R9065 .....

-PISTON ASSY PART OF KIT P/N

BRO06GS . ..
-SEAL PART OF KIT P/N 5R9065 .......

-SPACER,SLEEVE PART OF KIT P/N

S5RO065 ... .o
-SPRING PART OF KIT P/N 5R9065 .....
-BOLT,MACHINE M5 X 0.8 X 25........
.COVER,ACCESS. . . s i e e
SFITTING,LEVER. . . o oo oo
SAXLE,STRAIGHT - - o e e e e -
ADAPTER,STRAIGHT ,,TU. - o« oo oo a e o -
GASKET PART OF KIT P/N 9X8318 ......
ADAPTER,STRAIGHT ,,TU. - o« oo oo e e o -
CLIP,SPRING TENSION. .. ... ... ... .....
O-RING PART OF KIT P/N 9X8318 ......
NUT,PLAIN,HEXAGON. . . .. oo i a o
WASHER,FLAT . - - e a o
PIN,SHOULDER,HEADLE. . . . ... ... ... ...
WASHER,FLAT 9/32. ...
BOLT,MACHINE M6 X 1 X 16...........
BOLT,SHOULDER. - - oo i e i i i i o
WASHER,FLAT . - - e a o
SPACER,RING. . . o oo i e
LEVER,REMOTE CONTRO. . ... oo
LEVER,REMOTE CONTRO. . .. oo
SCREW,CAP,SOCKET HE M6 X 1 X 16....
CLAMP,LOOP . - . o i e e e e e e e e s
SCREW,CAP,HEXAGON H M8 X 1.25 X 35.
WASHER,FLAT M8.8. ... .. ...
SHIELD,EXPANSION. . ... oo .
O-RING PART OF KIT P/N 5R9051 ......

END OF FIGURE

31-1

)

QTY

=N

PRWWRRRPRRRPRPRRPRRPRRPRPRRPRPRRPRREPRPRREPRREREWLER



SECTION I TM 9-2320-365-24P

0308B-1-

FIGURE 32. FUEL CONTROL LINKAGE



SECTION Il

@
ITEM
NO

=

@
SMR
CODE

PAFZZ
PAFZZ

C))

CAGEC

11083
11083

Q)
PART
NUMBER

6V5683
102-7459

TM 9-2320-365-24P

6
DESCRIPTION AND
USABLE ON CODE (UOC)

GROUP 0308: ENGINE SPEED GOVERNOR
AND CONTROLS

FIG.32 FUEL CONTROL LINKAGE

SCREW,CAP,SOCKET HE M6 X 1 X 16....
CONTROL ROD. - - ie i e e e e e - -

END OF FIGURE

32-1

)

QTY



SECTION I TM 9-2320-365-24P

OOOOOOOO

FIGURE 33. FUEL FILTER



SECTION Il
€Y @
ITEM SMR
NO CODE
1 PAOZZ
2 PAOZZ
3 PAOZzZ
4 PAOZZ
5 PAOZzZ
6 PAOZZ
7 PAOZZ
8 PAOZZ

C))

CAGEC

11083
11083
11083
11083
11083
11083
11083
11083

Q)
PART
NUMBER

7C1159
954191
3J1907
4W5158
oM1974
6vV9607
7E9763
6v5218

TM 9-2320-365-24P

6
DESCRIPTION AND
USABLE ON CODE (UOC)

GROUP 0309: FUEL FILTERS

FUEL FILTER

HEAD,FLUID FILTER. .. ... ..
WASHER,FLAT M8.8. . .. ... ...
SCREW,CAP,HEXAGON H. .. ... oo
FILTER ELEMENT,FLUN. ... .. ... ...,
SCREW,CAP,HEXAGON H M8 X 1.25 X 35.

END OF FIGURE

33-1

)

QTY

NERPNRRRRR



TM 9-2320-365-24P

SECTION I

2
THROUGH

8

1 I

0309A-2C

FIGURE 34. FUEL AND WATER SEPARATOR



SECTION Il
€Y @
ITEM SMR
NO CODE
1 PAOOO
2 PAOZZ
3 PAOZzZ
4 XAO0ZZ
5 PAOZzZ
6 PAOZZ
7 PAOZZ
8 PAOZZ
9 MO0OZZ
10 PAOZZ
11 PAOZZ
12 PAOZZ

C))

CAGEC

55752
55752
55752
55752
55752

55752
55752
55752
81349

81343
15526

19207

TM 9-2320-365-24P

Q)
PART
NUMBER

445R-SS-01
43506

RK 11-1679
RK22140
R22146

22333

RK22141

21104
M13444T1.375X24

SAE J1508-06
DIN933-M10X35-8.
8-A4C
12414473-014

6
DESCRIPTION AND
USABLE ON CODE (UOC)

GROUP 0309: FUEL FILTERS

F1G.34 FUEL/WATER SEPARATOR

SPLUG,PIPE. . .. e
-PUMP HEAD,FILTER. .. ..o

-FILTER ELEMENT,FLUI FUEL/WATER

SEPARATOR. - i e
--O0-RING. - e

HOSE ,NONMETALLIC MAKE FROM HOSE

P/N: 2565-6 (00624) X 24IN LONG.....
CLAMP,HOSE. . . . o i i
SCREW,CAP,HEXAGON H M10 X 1.5 X 30.

WASHER,FLAT M10. ... .o

END OF FIGURE

34-1

)

QTY

N e PR R R R

N



TM 9-2320-365-24P

SECTION I

12

17

n—

0311A-1C

FIGURE 35. ETHER STARTING AID



SECTION Il

@
ITEM
NO

@
SMR
CODE

M00zZ

PAOZzZ
MO0OZzZ

PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ

C))

CAGEC

78280

81343
78280

61112
78280
81349
78280
19207
61112
78280
19207
96906
19207
19207
19207
78280
OFW39

TM 9-2320-365-24P

Q)
PART
NUMBER

LP-3239-914.5

2-2-2 060401BA
LP-3239-152.4

QA-3-1TC
QS-1428
M83248-2-908
LP1698CT
12414307-023
QS-1181
LP-535
12277381
MS35426-27
12414307-024
12414308-017
12414560-021
QS5-5CTP
12422705

6
DESCRIPTION AND
USABLE ON CODE (UOC)

GROUP 0311: ENGINE STARTING AIDS

F1G.3% ETHER STARTING AID

TUBING,NYLON MAKE FROM TUBING P/N:
LP-3239-120 (78280) X 1050 MM LONG..
TEE,TUBE. - - i i a o
TUBING,NYLON MAKE FROM TUBING P/N:
LP-3239-120 (78280) X 170 MM LONG. ..
ATOMIZER,STARTING F. .. .. oo

ELBOW,PIPE TO TUBE. . ... .o
BOLT,MACHINE M8 X 1 X 20...........
GASKET - - o e e e e e e e e e
CYLINDER,ENGINE STA. . ... oo
CLAMP,LOOP 3 IN. ..o ii i i i aan
-NUT,PLAIN,WING 1/4-28 X 1.........
BOLT,MACHINE M8 X 1 X 25...........
NUT,SELF-LOCKING,E M8 X 1..........
WASHER,SPRING TENSI. . ... ... ... ......
VALVE,SOLENOID. . . ..o a o
CAP,VINYL ETHER CAN. .. ... ... ... ...

END OF FIGURE

35-1

)

QTY

< B

PRPRRPANRRPRRRPNRPRRERNN






SECTION I TM 9-2320-365-24P

0312A-1C

FIGURE 36. ACCELERATOR HAND THROTTLE AND LINKAGE (SHEET 1 OF 2)



SECTION I TM 9-2320-365-24P

15

0312A-2C

FIGURE 36. ACCELERATOR HAND THROTTLE AND LINKAGE (SHEET 2 OF 2)



SECTION Il

@
ITEM
NO

O 0O ~NOOULDAWNEPR

e el
WN RO

14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34

@
SMR
CODE

PAOZzZ
PAOZZ
PAOZzZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ

PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ

C))

CAGEC

OFW39
OFW39
19207
19207
19207
19207
OFW39
09455
19207
19207
19207
OFW39
15526

19207
OFW39
OFW39
19207
OFW39
15526
11862
73342
73342
73342
19207
56161
19200
24617
24617
96906
73342
19207
81495
19207
15526

Q)
PART
NUMBER

12420562
12417587
12417872
12417503
12414473-014
12414315-009
12420564
CJIM-1020
12420084-003
12420086-002
12420085-002
12417519

DIN933-M6X16-8.8

-A4C
12414559-021
12420561
12417461
12414474-010
12420558
8MMDING6799
15567924
9425115
29500824
29507766
12420560
10503805
12524631-1
15961524
15961525
MS24665-151
29503631
12414474-010
071 410 36
12420742

DIN933-M6X16-8.8

-A4C

TM 9-2320-365-24P

6
DESCRIPTION AND
USABLE ON CODE (UOC)

GROUP 0312: ACCELERATOR,THROTTLE OR

CHOKE CONTROLS

FIG.36 ACCELERATOR HAND THROTTLE

AND LINKAGE

WASHER,SPRING TENSI M11............
WASHER,FLAT M10.. ... ... ..

NUT, SELF-LOCKING,HE

BELL CRANK. . . e i e et
-BEARING,SLEEVE. . ... .. ...
STUD,BALL. - it
RING,RETAINING. . ... oo i
SEAT,BALL SOCKET - - - i i i i e e e e s
PEDAL ASSEMBLY,CONT. ... ..o coaa..
SCREW,CAP,HEXAGON H M6 X 1 X 16....

WASHER,SPRING TENSI M6.4...........
CABLE ASSEMBLY,CONT ... ... oo cmaao..
BALL JOINT . .o i i i e e e et
NUT,PLAIN,HEXAGON M6 X 1.0.........
ROD,THREADED END. .. ... oo
RING,RETAINING. . ... oo i
CLIP,RETAINING. . - - oo oot
BOLT,MACHINE. . . . oo
BRACKET ,MOUNTING . - - - oo oo oo i i i e o
CONTROL ASSEMBLY,PU. .. ... ... oo ...
BRACKET ,MOUNTING. - - - o - oo oo i i e o
SCREW,CAP,HEXAGON M6 X 1.0 X 20....
WASHER,FLAT M6. ... .o ii e
SPRING,HELICAL . . .. oot
SPRING,HELICAL . . .. oo oo a s
PIN,COTTER. - o i i e a
LEVER,REMOTE CONTRO. . .. .o .ooia o
NUT,PLAIN,HEXAGON M6 X 1.0.........
BOLT,MACHINE M10 X 1.5 X 40........
BRACKET ,MOUNTING. . . ... oo i e o
SCREW,CAP,HEXAGON H M6 X 1 X 16....

END OF FIGURE

36-1

)

QTY

NRPRPNNRRPRRRRRRPR

WRRPWORPRRPRRPRPNWORRPRWORRPRWORRP®



TM 9-2320-365-24P

SECTION I

2
THROUGH

7

1

0401A-1-

EXHAUST PIPE HEAT SHIELD

FIGURE 37.



SECTION I
@ @
ITEM  SMR
NO CODE
1 PAOOO
2 PAOZZ
3 PAOZZ
4 PAOZZ
5 M00ZZ
6 Mo0ZZ
7 PAOZZ

C))

CAGEC

19207
OFW39
1FHO8
34914
OFW39

OFW39

19207

Q)
PART
NUMBER

12419232
12419231
DIN555M8
990 3861
12419803-001X

12419803-002X

12414419-106

TM 9-2320-365-24P

6
DESCRIPTION AND
USABLE ON CODE (UOC)

GROUP 0401: MUFFLER AND PIPES

F1G.37 EXHAUST PIPE HEAT SHIELD

GUARD ,MUFFLER-EXHAU. . . - . oo oo oo -
-GUARD ,MUFFLER-EXHAU. . . . . .. ... ... ..
-NUT,PLAIN,HEXAGON M8 X 1.25.......
-WASHER,FLAT M8.4. .. ... ... o o.....

-SPACER MAKE FROM TUBE P/N:

A269-55GRADETP304 (81346) X 19MM....

-SPACER MAKE FROM TUBE P/N:

A269-55GRADETP304 (81346) X 65MM. ...

-SCREW,CAP,HEXAGON H M8 X 1.25 X

END OF FIGURE

37-1

)

QTY

N BADNDNPR

N



SECTION I TM 9-2320-365-24P

0401C-1C

FIGURE 38. EXHAUST PIPES, BRACKETS AND CLAMPS



SECTION Il

@
ITEM
NO

©oOo~NOOUS~WNLPRE

@
SMR
CODE

PAOZZ
PAOZzZ
PAOZZ
PAOZzZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ

C))

CAGEC

19207
19207
OFW39
19207
18265
96906
19207
OFW39
OFW39

Q)
PART
NUMBER

12414307-064
12419904-001
12414610-004
12420692-001
P20-6606
MS20500-524
12414308-019
12418228-001
12414572-004

TM 9-2320-365-24P

6
DESCRIPTION AND
USABLE ON CODE (UOC)

GROUP 0401: MUFFLER AND PIPES

F1G.38 EXHAUST PIPES,BRACKETS AND

CLAMPS

BOLT,MACHINE M10 X 1.5 X 30........
BRACKET ,MOUNTING. - - oo oo e o e -
PIPE,EXHAUST . . o i e i e a
BRACKET ,MOUNTING. - - oo oo e o e -
COUPLING,CLAMP,GROO. . . o v oo e e e - e
-NUT,SELF-LOCKING,HE 5/16-24.......
NUT,SELF-LOCKING,EX M10 X 1.5......
STRAP,RETAINING. - - o oo oo a
PIPE,EXHAUST . . o i e o

END OF FIGURE

38-1

)

QTY

P WRARWRRERAN



SECTION I TM 9-2320-365-24P

0401D-1C

FIGURE 39. MUFFLER, EJECTOR, CLAMPS AND BRACKETS



SECTION Il
€Y @
ITEM SMR
NO CODE
1 PAOZZ
2 PAOZzZ
3 PAOZZ
4 PAOZzZ
5 PAOZZ
6 PAOZZ
7 PAOZZ
8 PAOZzZ
9 PAOZZ

C))

CAGEC

19207
OFW39
19207
OFW39
OFW39

19207
OFW39

18265
96906

Q)
PART
NUMBER

12414307-064
12414630

12414308-019
12418228-001
12420423-001

12414609-001
12414611-001

P20-6606
MS20500-524

TM 9-2320-365-24P

6
DESCRIPTION AND
USABLE ON CODE (UOC)

GROUP 0401: MUFFLER AND PIPES

F1G.39 MUFFLER,EJECTOR,CLAMPS AND

BRACKETS

BOLT,MACHINE M10 X 1.5 X 30........
HANGER,ENGINE EXHAU. . .. ... .. ... ....
NUT,SELF-LOCKING,EX M10 X 1.5......
STRAP,RETAINING. - - o . oo -
DEFLECTOR,AIR CLEAN AIR CLEANER....

UOC:LAC,LWC,

PIPE,EXHAUST . . . o i i a

UOC:LAA,LAB,LAD,LWB,LWD,

MUFFLER,EXHAUST . . . o oo oo
COUPLING,CLAMP,GROO. - - oo o oo oo e o -
-NUT,SELF-LOCKING,HE 5/16-24.......

END OF FIGURE

39-1

)

QTY

P NM~PRFP S

[



SECTION I TM 9-2320-365-24P

0401E-1C

FIGURE 40. MUFFLER HEAT SHIELD, CLAMPS AND RESILIENT MOUNTS



SECTION Il

@
ITEM
NO

©oOo~NOOUS~WNLPRE

PR
)

PR
w N

@
SMR
CODE

PAOZZ
PAOZzZ
PAOZZ
PAOZzZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZzZ
PAOZZ

PAOZZ
PAOZZ

C))

CAGEC

OFW39
19207
19207
19207
19207
OFW39
19207
19207
19207
19207
19207

19207
19207

Q)
PART
NUMBER

12414627-003
12421402

12414475-131
12417948-004
12414307-064
12414629-005
12414308-019
12414315-009
12414315-011
12419283

12414419-136

12414308-017
12414307-023

TM 9-2320-365-24P

6
DESCRIPTION AND
USABLE ON CODE (UOC)

GROUP 0401: MUFFLER AND PIPES
F1G.40 MUFFLER HEAT SHIELD,CLAMPS AND
RESILIENT MOUNTS

HANGER,ENGINE EXHAU. . . ... ... .. .....
GROMMET ,NONMETALLIC. . . ... oo
SCREW,CAP,SOCKET HE M10 X 1.5 X 80.
SPACER,SLEEVE. . . . o oo
BOLT,MACHINE M10 X 1.5 X 30........
HANGER,ENGINE EXHAU. . ... ... . ... ...
NUT,SELF-LOCKING,EX M10 X 1
NUT,SELF-LOCKING,HE M10 X 1.5......
NUT,SELF-LOCKING,HE M12 X 1

GUARD ,MUFFLER-EXHAU. . . .. .. ..o ...
SCREW,CAP,HEXAGON H M12 X 1.75 X

NUT,SELF-LOCKING,E M8 X 1..........
BOLT,MACHINE M8 X 1 X 20...........

END OF FIGURE

40-1

)

QTY

AR ANMNNMNNMNNBAEANONDN

N



SECTION I

TM 9-2320-365-24P

FIGURE 41. RADIATOR

OVERFLOW TANK, HOSES AND FITTINGS

7
THROUGH
1

36

0501A-2C



SECTION Il

@
ITEM
NO

O Ul WN P

w0 ~

10
11
12
13
14
15
16
17
18
19

20
21
22
23
24
25
26
27
27
28
29
30
31
31
32

@
SMR
CODE

PAOZzZ
PAOZZ
PAOZzZ
PAOZZ
PAOOO
MO0OZZ

PAOZZ
PAOZZ
PAOZZ

PAOZZ

PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
M00zZ

PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ

C))

CAGEC

OFW39
96906
16632
88907
OFW39
81349

OFW39
19207
81343

81343

30327
93061
OFW39
25281
19207
77588
56161
18076
19207
19207

OFW39
19207
19207
19207
96906
19207
19207
19207
19207
OFW39
19207
19207
19207
OFW39
18076

Q)
PART
NUMBER

12421379-006
MS21045L5

FLX550002028800

B54-32780
12421190-001

M13444T1.31X23

12419131-003
12420576-001

16-16 4302608B

16-16 430360BA

KF08-04PS
125HBL-4-4
12414553-009
065S9
12414553-011
9420
10503805
S630H-32
12414308-002
12421898

12420735-004
12414308-019
12414307-064
12414308-025
MS51412-11
12414308-019
12414307-163
12417460
12417632
12414307-063
12414307-035
12414307-141
12378893
12378898
S630H-20

TM 9-2320-365-24P

6
DESCRIPTION AND
USABLE ON CODE (UOC)

GROUP 0501: RADIATOR,EVAPORATIVE
COOLER,OR HEAT EXCHANGER

FIG.41 RADIATOR OVERFLOW TANK,HOSES

AND FITTINGS

BAND,RETAINING. - . oo oo oo e
-NUT,SELF-LOCKING,H 5/16-24........
HOSE ,NONMETALLIC. . . o . oo
CLAMP,HOSE. . . o i e e e
TANK,RADIATOR,OVERF. . . o . oo

-HOSE ,NONMETALLIC MAKE FROM HOSE

P/N: 33H581 (80244) X 23IN LONG.....
-CAP,FILLER OPENING. . ... .. .. ......
-INDICATOR,SIGHT,LIQ. - . oo oo
-ELBOW,PIPE TO HOSE 90 DEG.........

UOC:LAA,LAB,LAD,LWB,LWD,

-ELBOW,PIPE TO HOSE 45 DEG.........

UOC:LAC,LWC,

-ADAPTER,STRAIGHT ,PI . ... .. ... ....
-ADAPTER,STRAIGHT ,PI ... ... ... .. ....
HOSE ,NONMETALLIC. . . ... oo i e o
CLAMP,HOSE. - . - o i i e e i i e s
HOSE ,NONMETALLIC. .. ... oo
CLAMP,HOSE. - . - o i i e e i e e e e s
SCREW,CAP,HEXAGON M6 X 1 X 20......
CLAMP,LOOP,HVY DUTY . . oo i i i i i a s
NUT,SELF-LOCKING,E M6 X 1..........

TAPE, ISOLATOR MAKE FROM TAPE P/N

472 6 (52152) X 6 1/2IN. ... ... .....
BRACKET ,MOUNTING . - - - o - oo oo i i i e o
NUT,SELF-LOCKING,EX M10 X 1.5......
BOLT,MACHINE M10 X 1.5 X 30........
NUT,SELF-LOCKING,EX M16 X 1.5......
WASHER,FLAT . - - i e o
NUT,SELF-LOCKING,EX M10 X 1.5......
BOLT,HEX FLANGE M16 X 1.5 X 60.....
BRACKET ,MOUNTING LEFT SIDE.........
BRACKET,VEHICULAR C RIGHT SIDE.....
BOLT,MACHINE M10 X 1.5 X 25........
BOLT,MACHINE M8 X 1.5 X 16.........
BOLT,MACHINE M16 X 1.5 X 45........
BRACKET,ANGLE LEFT SIDE............
BRACKET,VEHICULAR C RIGHT SIDE.....
CLAMP,LOOP . - . o i e e e i e e e e s

41-1

)

QTY

PN R < kP NRNR

P NNNNRPFPORRPPRE

AP PRPFPNRAAMMNOOWWLER

=
o

PR RPN



SECTION Il
€Y @
ITEM SMR
NO CODE
33 PAOZZ
34 PAOZZ
35 PAOZzZ
36 PAOZZ
37 PAOZZ
38 PAOZZ

©))
CAGEC

19207
81343
OFW39
67049
16632
19207

Q)
PART
NUMBER

12418039

4-4 130139B
12378882-006
305546-901
STE1002
12420634-003

TM 9-2320-365-24P

6
DESCRIPTION AND
USABLE ON CODE (UOC)

HOSE,PREFORMED. - . . . oo oo i e e e -
COUPLING,PIPE. - .o i
RADIATOR,ENGINE COO. ... oo
SCOCK,DRAIN. e
HOSE,PREFORMED . - . - - oo oo i i e e -
TUBE,BENT ,METALLIC. . ... ... oo

END OF FIGURE

41-2

)

QTY

P NRRREPR






SECTION I TM 9-2320-365-24P

0502A-1B

FIGURE 42. RADIATOR FAN SHROUD



SECTION Il
€Y @
ITEM SMR
NO CODE
1 PFOZZ
2 PAOZzZ
3 PAOZZ
4 PAOZZ
5 PAOZZ
6 PFOZZ
7 PAOZzZ
8 M00zZ
9 PAOZZ

C))

CAGEC

19207
OFW39

56161
19207
15526
OFW39
19207

19207

96906

TM 9-2320-365-24P

Q)
PART
NUMBER

12420065
12420754

10503805
12417948-002
DIN 934 ST M6
12420066
12420755

12420420-3X660

MS21266-4N

6
DESCRIPTION AND
USABLE ON CODE (UOC)

GROUP 0502: COWLING,DEFLECTORS,AIR
AIR DUCTS, SHROUDS

FIG.42 RADIATOR FAN SHROUD

BAFFLE,AIRFLOW,DIES. .. ... .. ...

SHROUD, FAN,RADIATOR 20499 THEN
UPPER AND LOWER SHROUD MUST BE (IF
THE REPLACED SHROUD 1S PART NUMBER

124BE REPLACED) -« i o i i e e e e -
SCREW,CAP,HEXAGON M6 X 1 X 20......
WASHER,FLAT M6.6. ... ... ...
NUT,PLAIN,HEXAGON M6 X 1...._........
BAFFLE,AIRFLOW,DIES. .. ... ... ... ...

SHROUD, FAN,RADIATOR (IF THE
REPLACED SHROUD 1S 12420500 THEN
THE UPPER AND LOWER SHROUD MUST BE

REPLACED) - - i i i e e i e e e e e e e -

WEATHER STRIP MAKE FROM SEAL
P/N:12420420-003 (19207) X 660 MM

END OF FIGURE

42-1

)

QTY






TM 9-2320-365-24P

SECTION I

0503A-1C

FIGURE 43. THERMOSTAT AND COOLING TUBES (SHEET 1 OF 2)



TM 9-2320-365-24P

SECTION I

0503A-2C

FIGURE 43. THERMOSTAT AND COOLING TUBES (SHEET 2 OF 2)



SECTION Il

@
ITEM
NO

©oOo~NOOUS~WNLPRE

WWWWWWWWWNNNDNNNNNNNRPRPRPEPRPEPEPRREPPRE
O~NOO O WNPOOONOUORARWNPOOONOODUSMAWDNPRE,O

@
SMR
CODE

PAOZZ
PAOZzZ
PAOZZ
PAOZzZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PFOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ

C))

CAGEC

19207
64678
96906
11083
11083
11083
11083
11083
11083
96906
02697
11083
11083
11083
11083
25281
19207
19207
19200
15526
16632
19207
19204
98660
19207
19207
88044
81343
81343
81343
96906
25281
16632
19207
16632
19207
81343
02697

TM 9-2320-365-24P

Q)
PART
NUMBER

12414435-003
000933 006058
MS9025-23
7C7911

oM1974

6V3940

958004

3J1907

2W7212
MS51527A8
3-908N552-90
6V5230

5R9016
119-3075
4W0549

050S9
12414553-002
12419920
12524631-1
DIN 934 ST M6
FLX550012001200
12414449-001
8442242
AC1000-8-8CAD
12414450-001
12414463-001
AN840-4

6-2 140140C
6-6 140424C
8-6 130140C
MS51500A10
026S9
FLX5500-0010
12414554-001
FLX5500-0011
12414555-001
10-8-070320C
3-908N552-90

6
DESCRIPTION AND
USABLE ON CODE (UOC)

GROUP 0503: WATER MANIFOLD,HEADERS
THERMOSTATS AND HOUSING GASKET

FIG.483 THERMOSTAT AND COOLING TUBES

TUBE,BENT ,METALLIC. . ... ...
SCREW,CAP,HEXAGON H M6 X 1 X 25....
CLAMP,LOOP 1.5 IN. ... ... ...
ELBOW,PIPE. . . oo a s
WASHER,FLAT M8.8. ... ... ...
SCREW,CAP,HEXAGON H M8 X 1.25 X 25.
PLUG,MACHINE THREAD. ... ... ... ... ...
O-RING PART OF KIT P/N 7X2521 ......
GASKET PART OF KIT P/N 9X8318 ......

SCREW,CAP,HEXAGON H M10 X 1.5 X 60.
MANIFOLD,FLUID COOL. . . oo i i e o s
THERMOSTAT,FLOW CON. - - . oo oo i i oo e o
GASKET PART OF KIT P/N 9X8318 ......
CLAMP,HOSE . - . - o i i e e i e e i e s
HOSE ,NONMETALLIC. . . ... oo i e o
BRACKET,DOUBLE ANGL . ... ... ao.
WASHER,FLAT M6. ... . i
NUT,PLAIN,HEXAGON M6 X 1...........
HOSE,NONMETALLIC. .. ... oo
TUBE ASSEMBLY ,METAL. . ... ... oo ....
ELBOW,PIPE TO TUBE. . ... .. oo ...
ADAPTER,STRAIGHT,PI . . .. oo ...
TUBE ASSEMBLY ,METAL. .. ... .. ..o .....
TUBE,BENT ,METALLIC. . ... ... oo
ADAPTER,STRAIGHT,Pl . ... o oo
REDUCER,PIPE. . . . o oo
TEE,PIPE. oo
BUSHING,PIPE. . . . oo oo
ADAPTER,STRAIGHT,Pl . ... .o ...
CLAMP,HOSE. - . - o i i e e e i e s
HOSE,NONMETALLIC. .. ... i
TUBE ASSEMBLY ,METAL. .. ... .- ...
HOSE,NONMETALLIC. .. ... i
TUBE ASSEMBLY ,METAL. ... ... oo ...

END OF FIGURE

43-1

)

QTY

PRRPRPRRPRPRARNRPRRPRPRRPRPRPRPRPRRPRPRREPRPRREPEARPRRPRREPNRPRRPRPRPREPNNRRRELR



SECTION I TM 9-2320-365-24P

2
1—— THROUGH
7

0504A-1C

FIGURE 44. WATER PUMP AND DRIVE



SECTION Il

@
ITEM
NO

O 0O ~NOULAWNEPR

PR RPRRPR PR
O U WNERO

@
SMR
CODE

PAOZZ
PAOZZ
PAOZzZ
PAOZZ
PAOZzZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZzZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ

C))

CAGEC

11083
19207
11083
11083
11083
96906
11083
81343
11083
11083
11083
11083
11083
11083
11083
11083

Q)
PART
NUMBER

5R9022
11621436-3
3K0360
3D2824
3R6790
MS51527A8
6V1722
AS3578-225
2M4453
3E4352
6v2317
115-4204
061-8384
4F3714
6V5215
8T0644

TM 9-2320-365-24P

6
DESCRIPTION AND
USABLE ON CODE (UOC)

GROUP 0504: WATER PUMP

F1G.44 WATER PUMP AND DRIVE

-ADAPTER,STRAIGHT,PI . .. ... .. ......
-ELBOW,TUBE TO BOSS. ... .o
-BUSHING,PIPE. . . .. i
O-RING PART OF KIT P/N 7X2528 ......
O-RING PART OF KIT P/N 7X2528 ......
WASHER,FLAT . - - e a o
BOLT,MACHINE M8 X 1.25 X 30........
PULLEY,GROOVE. . . . i i i i i i e et

SCREW,CAP,HEXAGON H M8 X 1.25 X 16.
SCREW,CAP,HEXAGON H M10 X 1.5 X 90.

END OF FIGURE

44-1

)

QTY

AR RPRPRRPNNRRPRPRRPRERPNWNER






SECTION I TM 9-2320-365-24P

9
8 —— THROUGH
28
CAB 2
BULKHEAD 3
CONNECTOR FAN SHROUD
COUPLING

0505A-1C

FIGURE 45. ENGINE FAN AND CLUTCH ASSEMBLY (SHEET 1 OF 2)



SECTION I TM 9-2320-365-24P

35
34— THROUGH
37

CAB
BULKHEAD
CONNECTOR

FAN SHROUD
COUPLING

32

=
Ray

0505A-2C

FIGURE 45. ENGINE FAN AND CLUTCH ASSEMBLY (SHEET 2 OF 2)



SECTION Il

@
ITEM
NO

~N~No ohWN

10
11
12
13
14
15
16

17
18
19
20
21
22
23
24
25
26
27
28
29
30

31

32

@
SMR
CODE

MO0OzZzZ

PAOZzZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ

PAOZZ

PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAOZZ
PAOZZ
XAFZZ

PAOZZ
PAOZZ
PAOZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAOZZ
PAOZZ
PGOZZ

PAOZZ

PAOZZ

C))

CAGEC

OFW39

79470
93061
96906
19207
81343
OFW39

75418

51377
51377
75418
51377
51377
51377
75418
75418

75418
51377
51377
75418
75418
75418
75418
75418
75418
51377
75418
51377
75755
51377

51377

51377

Q)
PART
NUMBER

12420572-004X

1469X4X4
207ACBHS-4
MS35869-22
12420062-001
4-2 010102S
12421972

1090-08000-01

3029-01371-01
3058-01264-02
4043-41130-01
9002-00741-58
9002-00491-68
3018-01703-01
3018-01519-01
4040-41131-01

3058-00843-07
3059-00870-06
3030-00364-01
3018-01507-01
4001-40690-01
4088-40615-01
4079-41132-01
4079-41133-01
3038-01510-01
4026-36900-01
4073-38444-01
3042-01684-01
19M7662

4038-37641-01

4082-37634-01

4035-41393-74

TM 9-2320-365-24P

6
DESCRIPTION AND
USABLE ON CODE (UOC)

GROUP 0505: FAN ASSEMBLY

F1G.4% ENGINE FAN AND CLUTCH

ASSEMBLY

TUBING,NONMETALLIC MAKE FROM HOSE
P/N NT-10004-BLK (79470), CUT TO

LENGTH. - .o e e o
ELBOW,PIPE TO TUBE. ... oo
COUPLING,PIPE. - . e
ADAPTER,STRAIGHT,PI . . . . ... ..
HOSE ASSEMBLY,NONME. ... ... ... ... ....
ADAPTER,STRAIGHT,PI . . .. oo oo

FAN,CENTRIFUGAL USED WITH FAN

CLUTCH 1090-08000-01 ONLY...........

CLUTCH,FAN,ENGINE USED WITH FAN

12421972 ONLY . o oo e i i e e e e et

-PACKING,PREFORMED . . . . . oo oo i e e a -
SSEAL,DUST - o e e

-HOUSING ASSY USED ON CLUTCH P/N

1090-08000-01 ONLY. ..o uooi o
SWASHER,FLAT - - o e e e e e a o
-WASHER,LOCK . - - e e e
-NUT,PLAIN,HEXAGON. . . - . oo i oo i i oo
SSEALLPLAIN. oo
-BUSHING BLANK. . . oo a o

SCREW,CAP,HEXAGON H M10 X 1.5 X 30.

PLATE,RETAINING,SHA USED ON CLUTCH

P/N 1090-08000-03 ONLY. ... ..........

GROMMET ,NONMETALLIC USED ON CLUTCH

P/N 1090-08000-03 ONLY..............
FAN,CENTRIFUGAL . . .« oo o

45-1

)

QTY

[ PR RPRREPR

P RRPRRERRRER

RPOOWRRRRRREPRLROOOOD



SECTION Il
(€Y @

ITEM  SMR

NO CODE
33 PA0OZZ
34 PFOFF
35 PAOZZ
36 PA0OZZ
37 PAOZZ

©))

CAGEC
51377
51377
75418

96906
96906

Q)
PART
NUMBER

4038-38806-01

1090-08000-03
3058-00843-06
MS35338-45
MS16998-61L

TM 9-2320-365-24P

6
DESCRIPTION AND
USABLE ON CODE (UOC)

SPACER,PLATE USED ON CLUTCH P/N

1090-08000-03 ONLY. ..o mcii o
CLUTCH,FAN,ENGINE. - . .. oo oo
-WASHER,FLAT 5/16....... .. - ...--.-.
-WASHER,LOCK 5/16. ... @ ocuaa---
SCREW,SELF-LOCKING 5/16-24 X 1 1/2.

END OF FIGURE

45-2

)

QTY

o oo



SECTION I TM 9-2320-365-24P

2
THROUGH
29

0601A-4C

FIGURE 46. 100 AMP ALTERNATOR, BRACKETS AND BELT (SHEET 1 OF 2)



SECTION I TM 9-2320-365-24P

0601A-5C

FIGURE 46. 100 AMP ALTERNATOR, BRACKETS AND BELT (SHEET 2 OF 2)



SECTION Il

@
ITEM
NO

©oOo~NOOUS~WNLPRE

P WWWWWWWWWWNNNDNNNNNNNRPEPRPEPERPEPEPRPEPR
CQCOWO~NOUPMWNPOOONOUPMWNRPEPOOO~NOOOORAWDNEO

@
SMR
CODE

PAOFF
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFFF
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAFZZ
PAFZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ

C))

CAGEC

76761
76761
88044
76761
76761
76761
76761
76761
76761
76761
76761
76761
76761
96906
76761
76761
76761
76761
76761
76761
76761
76761
76761
76761
76761
76761
76761
19207
76761
76761
76761
76761
76761
76761
08302
19207
19207
24995
19207
75755

TM 9-2320-365-24P

Q) ®)
PART DESCRIPTION AND
NUMBER USABLE ON CODE (UOC)

GROUP 0601: GENERATOR,ALTERNATOR

F1G.46 100 AMP ALTERNATOR,BRACKETS

AND BELT
N1506-1 GENERATOR,ALTERNATI . . .. oo oo
N9416 -NUT,SELF-LOCKING,HE. . . . . . ... ...
AN960-1216 B o G I
N9005 -SCREW,MACHINE 8-32 X 3/8..........
N9265 -WASHER,LOCK 8. .. i i i e
N9493 .COVER,ACCESS. . . - i i
N9492 -BEARING,SLEEVE. . ... ... ...
N9260 -RING,RETAINING. . . .. oo e
N9494 -RING,RETAINING. . ... oo
N9486 -BEARING UNIT,BALL. .. ... ...
N9256 -RING,RETAINING. . ... oo e
N9099 -NUT,SELF-LOCKING,EX. - . oo
N7427 .COVER,ACCESS. . . s i e e
MS51958-63 -SCREW,MACHINE 10-32 X 1/2.........
N9018 -WASHER,SPRING TENSI. ... ... ... ......
N9016 -WASHER,FLAT 3/16....... .. . ......
N7431 -STATOR,GENERATOR. . . . oo oo e -
N9451 -KEY,WOODRUFF . . . . e e o
N7429 -ROTOR ASSEMBLY . . . e i a o
N7428 -COIL,ELECTRICAL . . o s o a o
N7401 -END BELL,ELECTRICAL. ... .. ... .....
N9545 -BUSHING,SLEEVE . . . . . .o oo
NO385 -BEARING,BALL,ANNULA. ... ... ... ....
N9495 -BOLT,MACHINE .- - - - oo i a o
NO338 SWASHER,FLAT - - o e e e e
N9558 -GUARD,FAN IMPELLER. . ... .. .. ......
N9063 -WASHER,FLAT 1/2. .o
11649930 -NUT,SELF-LOCKING,HE 1/2-20........
N9491 -IMPELLER,FAN,CENTRI. .. ... oo ....
N9410 -NUT,PLAIN,OCTAGON. . -« s i e i e e o
N9455 SWASHER,FLAT . - o e e e
N9015 -WASHER,LOCK 5/16. .. ... .. o.c---.
N9498 -BOLT,MACHINE. . . . oo a o
N9556 -NUT,PLAIN,HEXAGON. . . - . oo oo
B118A -KEY,WOODRUFF. . . . e a o
12421165 PULLEY,GROOVE. - - i i i i i i i i e et
12422608-016 WASHER,FLAT 13MM. ... .. i
09288 SCREW,CAP,HEXAGON H. .. ... oo
12422608-009 WASHER,LOCK 8.7MM. .. ... i
19M7867 BOLT,MACHINE M8 X 1.25 X 20........

46-1

)

QTY

PRRPRRPRPRAMDMNRRPR

NNRPRRPRRRPRRRPNRPRRPRPRPRPAMIAMNRRREPRRERN



SECTION Il
€Y @
ITEM SMR
NO CODE
41 PAOZZ
42 PAOZZ
43 PAOZzZ
44 PAOZZ
45 PAOZZ
46 PAOZZ
47 PAOZZ
48 PAOZZ
49 PGOzz
50 PAOZZ
51 PAOZZ
52 PAOZZ
53 PAOZZ

©))
CAGEC

19207
19207
OFW39
19207
OFW39
19207
19207
19207
19207
19207
19207
24161
19207

Q)
PART
NUMBER

12414308-019
12419954-117
12422608-011
12414341-001
12414306-001
12414576-169
12419954-095
12414315-006
12414337
12414473-016
12414566-001
9580
12414308-007

TM 9-2320-365-24P

6
DESCRIPTION AND
USABLE ON CODE (UOC)

NUT,SELF-LOCKING,EX . . .o oo a s
BOLT,MACHINE M10 X 1.5 X 50........
WASHER,LOCK 10.7MM. ... . .. oo --.

BRACKET,ANGLE. . . ..o i i o
BRACKET,VEHICULAR C. ... oo
STUD,PLAIN. oo e
SCREW,CAP,HEXAGON H M8 X 1.25 X 35
NUT,SELF-LOCKING,HE M8 X 1.25......

BRACKET,ENGINE ACCE. ... ... . oo ..
WASHER,FLAT M15. . ... .. ...
SCREW,CAP,HEXAGON H M14 X 2 X 35...
NUT,SELF-LOCKING,EX M12 X 1.5......

END OF FIGURE

46-2

)

QTY

PNNNRPRWORRPRRNRPR






SECTION I TM 9-2320-365-24P

0601A-1C

FIGURE 47. 100 AMP VOLTAGE REGULATOR



SECTION Il
€Y @
ITEM SMR
NO CODE
1 PAOZZ
2 PAOZZ
3 PAOZzZ
4 PAOZZ
5 PAOZzZ
6 PAOZZ
7 PAOZZ

C))

CAGEC

76761
76761
76761
13499
76761
76761
76761

Q)
PART
NUMBER

N3030
N9553
N9459
500-1114-003
N9410
N9467
N9465

TM 9-2320-365-24P

6
DESCRIPTION AND
USABLE ON CODE (UOC)

GROUP 0602: GENERATOR REGULATOR

F1G.47 100 AMP VOLTAGE REGULATOR

REGULATOR ASSEMBLY, - . oo i a -
SCREW,CAP,HEXAGON H. .. ... oo
WASHER,LOCK . - . oo i i i
WASHER,FLAT 17/64. .. ... ...
NUT,PLAIN,OCTAGON. - - . oo e e e e -
NUT,PLAIN,CAP . . . i e
WASHER,FLAT - - . et

END OF FIGURE

47-1

)

QTY

PR ERPRNNPR



SECTION I TM 9-2320-365-24P

2
THROUGH
44

Q603Yy—-1C

FIGURE 48. MO017703MD STARTER MOTOR AND SOLENOID



SECTION Il

@
ITEM
NO

©oOo~NOOUS~WNLPRE

NNNNNNRPRRRERRRRRPRPR
R WNPOOONOUNWNERO

26
27
28
29
30
31
32
33
34
35
36
37
38
39

@
SMR
CODE

PROFF
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAOZZ
PAOZZ
XAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ

PAFZZ
PAFZZ
PAFZZ
XAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ

C))

CAGEC

35510
35510
35510
35510
35510
35510
35510
35510
35510
24617
35510
96906
24975
35510
19207
35510
35510
35510
35510
35510
96906
35510
35510
35510
35510

80205
35510
35510
35510
56161
35510
35510
35510
35510
35510
35510
35510
35510
35510

Q)
PART
NUMBER

MO017703MD
Z0930-78423
3249
225087
95770
78494

5955

3966

38406
444688
57022
MS35206-243
MO10071035
74980
5702711
78433
734508
75777
M012225340
2523
MS90725-6
M002071025
2434

95656
M777095146

NAS1351-3-6
73587
Z053-074979
225322S
10513503
31757

78138

36900
2095077721
73500

79144

97439

99278

97799

TM 9-2320-365-24P

6
DESCRIPTION AND
USABLE ON CODE (UOC)

GROUP 0603: STARTING MOTOR
F1G.48 MO017703MD STARTER MOTOR AND
SOLENOID

STARTER,ENGINE,ELEC. . ... ... ... ....
-WASHER,LOCK 1/2. ...
-WASHER,FLAT 1/2. . . ...
-LEAD,ELECTRICAL . . . .o oo
- INSULATOR,BUSHING. . . . ..o oo
.COVER,ACCESS. . . - i i
-NUT,PLAIN,SQUARE #10 - 24.........
-SCREW,MACHINE 10-24 X 7/8.........

SPLUG,PIPE. . . o e
SPLATE,LOCK . < e e e e o
-SCREW,MACHINE 8-32 X 3/8..........
-BRUSH SET,ELECTRICA SET OF 8 EA...

-BEARING SET,SLEEVE. . ... ... ... .....
-HOUSING,ELECTRICAL . - - . oo oo
-NUT,PLAIN,HEXAGON 1/2-13..........
-WASHER,SPRING TENSI 1/2. ... .......
SHOUSING. . oo a o
-WASHER,LOCK 1/4. . .. ... ...
-SCREW,CAP,HEXAGON H 1/4-20 X 3/4..
-ARMATURE,MOTOR . . - -« oo i e i e e e -
-WASHER,LOCK #10. ... ... oo
SLINK,SPOOL . - oo e e e
-BOOT,VEHICULAR COMP PART OF KIT P/N
5705042 .. e
-SCREW,CAP,HEXAGON H 10-32 X 3/8...

-SHIFT HOUSING,START . - . o oo a e oo
PLUG,PIPE. . o
-SCREW,CAP,SOCKET HE 1/4-20 X 1....
-JUMPER,STARTING MOT. ... .. oL
WASHER  10. .o i i a e
-BEARING,WASHER, THRU. . . . .. ... ... ...
-BEARING,BALL,ANNULA. . .. ... ... .....
-ARM,CAM LEVER BRASS. ... ... ... ......
SSHIFTER FORK . - e e e e o

48-1

)

QTY

PRPRARDNMNORNAMRPRWONRPRORAMNRNNRRREWLERLR

PRRPNRPNNRUORRNERR



SECTION Il
€Y @
ITEM SMR
NO CODE
40 PAFZZ
41 XAFZZ
42 PAFZZ
43 PAFZZ
44 PAFZZ
45 PAFZZ
46 KFFZZ
47 PAFZZ
48 PAFZZ
49 PAOZZ
50 PAOZZ

©))
CAGEC

35510
35510
56161
24975
35510
35510
56161
35510
35510
8N900
11083

Q)
PART
NUMBER

73502
M014225337
10505808
75249
78302
2313
10505781
77481
73503
379453-10
3K3257

TM 9-2320-365-24P

6
DESCRIPTION AND
USABLE ON CODE (UOC)

-SCREW,CAP,SOCKET HE 5/16-18 X 3/4.

-DRIVE,ENGINE,ELECTR. . . . . ..o
-WASHER,FLAT 10... .. ...
NUT 10-32. . i i e e e e
SOLENOID PART OF KIT P/N 5705042 ...
WASHER,FLAT 1/4. . . i
SCREW 3/8-16 X 3/8. . ciiiiiiaiaan
SCREW,CAP,HEXAGON H. .. ... ...
SEAL PART OF KIT P/N 7X2525 ........

END OF FIGURE

48-2

)

QTY

P WONRRPRRRPRRRO






SECTION I TM 9-2320-365-24P

2
4 1—— THROUGH
58

32
THROUGH
34

0603Y-2C

FIGURE 49. MO0O17703ME STARTER AND SOLENOID



SECTION Il

@
ITEM
NO

IS(OOO\ICDO'I-POOI\) =

PR
N R

13

14
15
16
17
18
19
20
21
22
23

24
25
26

27

28
29

30
31
32
33

@
SMR
CODE

PAOFF

PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ

KFFZZ

PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
XAFZZ
PAFZZ
PAFZZ
PAOZZ
PAFZZ

PAFZZ
PAFZZ
PAFZZ

PAFZZ

XAFZZ
PAFZZ

PAFZZ
KFFZZ
PAFZZ
PAFZZ

C))

CAGEC

19207

35510
35510
35510
35510
35510
35510
8E515
35510
35510
35510
35510

35510

35510
35510
35510
35510
35510
35510
35510
35510
35510
35510

35510
35510
35510

35510

35510
35510

35510
56161
35510
35510

Q)
PART
NUMBER

12378862-002

97416
225087
734508
75777
3249
95770
Z053095777
225363
225165
20X-4222
225148

MES-76

225361
225168
M183225267
MO07225325
225163
225364
96021
2082095780
XA-2265
96032

XA 1470
225154
73500

57023

225359
78138

Z0930-78423
10505781
2313

2434

TM 9-2320-365-24P

6
DESCRIPTION AND
USABLE ON CODE (UOC)

GROUP 0603: STARTING MOTOR

F1G.49 MO017703ME STARTER AND

SOLENOID

STARTER,ENGINE ELEC WITHOUT

THERMAL PROTECTOR. ... ..o oiiiaoao -
-NUT,PLAIN,HEXAGON. . . . . oo oo -
-LEAD,ELECTRICAL . . . .o oo
-NUT,PLAIN,HEXAGON. . . . . oo oo e -
-WASHER,SPRING TENSI. ... . ... .. ......
SWASHER,FLAT - - o e e e e a o
- INSULATOR,BUSHING. . . .. oo oo
-O-RING PART OF KIT P/N 225362S ....

-RING,SEALING PART OF KIT P/N
225362S L. e
- INSULATION,WASHER PART OF KIT P/N
225362S L. e
-CONTACT SCREW ASSY. ... iiiiieeaa
-SCREW,SOCKET HEAD. . . ..o cciiia e e
-BRUSH SET ELECTRICA. ... ... ... .....
-BRUSH PLATE ASSEMBL..... .. ... ......
-O-RING PART OF KIT P/N 225313S ....
SFIELD RING. - - oo i e o
STERMINAL,STUD. . o e e a -
-BUSHING,SLEEVE . . . . . ... oo
-RING,SEALING. . .. e a o
- INSULATOR, THERMAL PART OF KIT P/N
225362S . a e
-WASHER,SEALING. . . ...
-SCREW,#10-32 SPECIA. ... ... ... .....
-BEARING,BALL ,ANNULA PART OF KIT P/N
78302S e
-WASHER, THRUST PART OF KIT P/N
78302S e
SARMATURE - - - o e e e e
-JUMPER,STARTING MOT PART OF KIT P/N
78354S i
-WASHER,LOCK . . - e e e a
-SOLENOID PART OF KIT P/N 78354S ...

49-1

)

QTY

PRRPRPRRPRPODMWRR

B
N

P RRPRRERRRER

[l ) I e))

R R

N AR R



SECTION Il
€Y @
ITEM SMR
NO CODE
34 PAFZZ
35 KFFZZ
36 PAFZZ
37 PAFZZ
38 PAFZZ
39 PAFZZ
40 PAFZZ
41 XAFZZ
42 PAFZZ
43 PAFZZ
44 PAFZZ
45 PAFZZ
46 PAFZZ
47 PAFZZ
48 PAFZZ
49 PAFZZ
50 PAFZZ
51 XAFZZ
52 PAFZZ
53 PAFZZ
54 PAFZZ
55 PAFZZ
56 PAFZZ
57 PAFZZ
58 PAFZZ
59 PAFZZ
60 PAFZZ

©))
CAGEC

35510
35510
35510
35510
80205
35510
35510
35510
35510
35510
35510

35510

35510
35510

35510

35510
35510
35510
35510
35510
35510
56161
56161

35510
24975

8N900
11083

Q)
PART
NUMBER

73503
225313
95656

36900
NAS1351-3-6
73587
Z053-074979
225338

2523

31757

73644

97799

74980
97800

78302

79144
97439
225337
38401
73502
99278
10513503
10505808

2095077721
75249

379453-10
3K3257

TM 9-2320-365-24P

6
DESCRIPTION AND
USABLE ON CODE (UOC)

S SCREW. e
-BOOT PART OF KIT P/N 78354S .......
-LINK,SPOOL PART OF KIT P/N 78354S .
WASHER . . o e e
-SCREW,CAP ,HEXAGON H. ... .. ... ......
-PIN,SHOULDER,HEADLE . . . . . . oo .. ..
-O-RING PART OF KIT P/N 225313S ....
SSHIFT HOUSING. - o e e e a -
-WASHER,LOCK . - - oo i i i e i e e
-SCREW,CAP,SOCKET HE. . ..o oo
-BUSHING,SLEEVE PART OF KIT P/N
98401SS ... aaaa
-SEAL,PLAIN ENCASED PART OF KIT P/N
225313S .
-O-RING PART OF KIT P/N 225313S ....
-BEARING,WASHER, THRU PART OF KIT P/N
225313S e
-WASHER, FLAT PART OF KIT P/N

78302S e
-ARM,CAM LEVER BRASS. ... ... ... ......
SSHIFTER FORK . - oo oo a o

PLUG,PIPE. . . o e
-O-RING PART OF KIT P/N 225313S,

75249 . e aaaaa
-BEARING,WASHER, THRU PART OF KIT P/N
78302S e
-DRIVE,ENGINE,ELECTR. . . . ... ...
SCREW,CAP,HEXAGON H M10 X 1.5 35...

END OF FIGURE

49-2

)

QTY

P U O RRPRRRPRRERREN

PR RPUONRRN

w -






TM 9-2320-365-24P

SECTION I

~
\
N
AN UK%(Q
N T
Yy 7
\ / <«
\
\ ”

PV
Ky
Vi

Nt

f
Ao X

pS=SRUN
e AN

A

1!

NN

Y

N\
\\ AN

\

S0

0613FMIC

AUXILIARY STARTER SOLENOID

FIGURE 50.



SECTION I
@ @
ITEM  SMR
NO CODE
1 PAOZZ
2 PAOZZ
3 PAOZZ
4 PAOZZ
5 PAOZZ
6 PAOZZ

C))

CAGEC

56161
68505
96906
81349
OFW39
15526

TM 9-2320-365-24P

Q)
PART
NUMBER

10503805
SBC-4401E-1
MS35333-41
M45913/1-5CG5C
12417975-006
DIN 934 ST M6

6
DESCRIPTION AND
USABLE ON CODE (UOC)

GROUP 0603: STARTING MOTOR

FI1G.50 AUXILIARY STARTER SOLENOID

SCREW,CAP,HEXAGON M6 X 1 X 20......
RELAY-SOLENOID,ENGI . .. ... o oo,
-WASHER,LOCK . . . - oo i
-NUT,SELF-LOCKING,HE . . . . . ..o
SPACER,RING. - o oo oo
NUT,PLAIN,HEXAGON M6 X 1...........

END OF FIGURE

50-1

)

QTY

NNNNEDN



SECTION I

TM 9-2320-365-24P

T )

FIGURE 51. FUEL SHUTOFF SOLENOID

0606A-1-



SECTION I
@ @

ITEM  SMR

NO CODE
1 PAFZZ
2 PAFZZ
3 PAFZZ
4 PAFZZ

C))

CAGEC

11083
11083
11083
11083

Q)
PART
NUMBER

1255772
9B7233
6VvV8377
4K1388

TM 9-2320-365-24P

6
DESCRIPTION AND
USABLE ON CODE (UOC)

GROUP 0606: ENGINE SAFETY CONTROLS

F1G.51 FUEL SHUTOFF SOLENOID

SOLENOID ASSEMBLY . .. oo oo
-WASHER,LOCK 8. .. i e o
-NUT,PLAIN,HEXAGON 8-32............
SEAL,CONNECTOR TUBE. .. ... oo

END OF FIGURE

51-1

)

QTY

P NN PP



TM 9-2320-365-24P

SECTION I

15
AND

16

12
AND

14—

13

n—

AND

10

0607BALC

INSTRUMENT PANEL (SHEET 1 OF 3)

FIGURE 52.



SECTION I TM 9-2320-365-24P

30

@REEE;Q\ Z ﬁ/::Ei:z; | 32

FIGURE 52. INSTRUMENT PANEL (SHEET 2 OF 3)

29 —

33 —

4H —

45—

49 —

30
THROUGH
32

34
THROUGH
36

38
THROUGH
40

42
THROUGH
44

46
THROUGH
48

50
THROUGH
52

0607BA2C



TM 9-2320-365-24P

SECTION I

54

61

65
AND

66

AND

69

53— THROUGH

64—

67—

53

53

64

0607BA3C

INSTRUMENT PANEL (SHEET 3 OF 3)

FIGURE 52.



SECTION Il

@
ITEM
NO

=

15
16
17
18
19
20
21
22
23
24
25
26
27
28

29
30
31
32
33
34
35

@
SMR
CODE

PAOZZ
PAOZzZ

PAOZzZ

PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
XAO0ZZ
PAOZZ
PAOZZ
XAO0ZZ
PAOZZ
PAOZZ

XAO0ZZ
PAOZZ
PAOZZ
XAO0ZZ
PAOZZ
PAOZZ
XAO0ZZ
PAOZZ
PAOZZ
XAO0ZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ

AOOO0O
PAOZZ
PAOZz
PAOZZ
AOOO0O
PAOZZ
PAOZZ

C))

CAGEC

96906
OFW39

OFW39

19207
21649
45152
96906
56493
19207
32171
96906
32171
32171
96906
32171

32171
96906
19207
32171
96906
OFW39
32171
96906
32171
32171
96906
19207
19207
84256

82484
82484
19207
19207
82484
82484
19207

Q)
PART
NUMBER

MS51113-1
12378442

12378442-001

12378800
P3-90108
1588570
MS51849-66
SP-610-B
12414279-001
B-3926-1
MS21083N08
EM7175-3
B-3926-1
MS21083N08
EM7175-11SS

B-3926-1
MS21083N08
12378796
B-3926-1
MS21083N08
12378798-002
B-3926-1
MS21083N08
EM7175-4
B-3926-1
MS21083N08
12414419-040
12414473-009
ALS3-470-2.0

E-003-022
E-013-002
12378620-002
12378618-006
E-003-020
E-013-002
12378620-002

TM 9-2320-365-24P

6
DESCRIPTION AND
USABLE ON CODE (UOC)

GROUP 0607: INSTRUMENT OR ENGINE
CONTROL PANEL

FIG.52 INSTRUMENT PANEL

SWITCH ASSEMBLY . . . i i a s

PANEL ,VEHICULAR OPE (WITH MOUNTING

HOLES FOR SHIFT SELECTOR)...........

PANEL,VEHICULAR OPE WITHOUT

MOUNTING HOLES FOR SHIFT SELECTOR...
RESISTOR,VARIABLE,N. . .. ..o ..
SWITCH,PUSH. . . o e a s
COVER,ELECTRICAL S. ... ...
SCREW,MACHINE #10-32 X 3/4.........
BUZZER. . . oo
GAGE,PRESSURE,DIAL OIL PRESSURE....
-U-BRACKET,GAUGE. . . . - oo oo e oo
-NUT,SELF-LOCKING,HE #8-32.........
VOLTMETER . - - - o e e e e i e e o -
-U-BRACKET,GAUGE. . . . oo oo
-NUT,SELF-LOCKING,HE #8-32.........

INDICATOR,LIQUID QU WATER

TEMPERATURE. - - . oo i i e o
-U-BRACKET,GAUGE. . . . .o oo
-NUT,SELF-LOCKING,HE #8-32_........
METER,SPECIAL SCALE FUEL...........
-U-BRACKET,GAUGE. . - . oo oo i oo
-NUT,SELF-LOCKING,HE #8-32.........
GAGE,PRESSURE,DIAL . - . .. oo oo
-U-BRACKET,GAUGE. . . . . oo e
-NUT,SELF-LOCKING,HE #8-32.........
GAGE,PRESSURE,DIAL . . . .. oo
-U-BRACKET,GAUGE. . . . o oo i oo
-NUT,SELF-LOCKING,HE #8-32.........
SCREW,CAP,HEXAGON H M4 X .7 X 10...
WASHER,FLAT M4.3. ... .. ...

NUT,PLAIN,KNURLED M4X.70 (GRIP

RANGE 0.5 - 2.0) .- cic i i e e
SWITCH ASSY,HAZARD HAZARD WARNING. .
-LAMP UNIT,VEHICULAR. ... ... ... .....
SSWITCH,TOGGLE. - - - e e e e i e -
SSWITCH,PUSH. - o
SWITCH ASSY,ROTARY WARNING.........
-LAMP UNIT,VEHICULAR. ... ... ... .....
SSWITCH,TOGGLE. - - o e e e i a -

52-1

)

QTY

=

NRPRRPNRPRRPRNRRNLER PNRPRPRNRRPRANERR

PR RPRRERR



SECTION Il
€Y @
ITEM SMR
NO CODE
36 PAOZZ
37 AOOOO
38 PAOZzZ
39 PAOZZ
40 PAOZZ
41 AOOOO
42 PAOZZ
43 PAOZZ
44 PAOZzZ
45 AOOOO
46 PAOZZ
47 PAOZZ
48 PAOZZ
49 AOOOO
50 PAOZZ
51 PAOZZ
52 PAOZZ
53 PFOOO
54 PAOZZ
55 PAOZz
56 PAOZZ
57 PAOZzZ
58 PAOZZ
59 PAOZZ
60 PAOZZ
61 PAOZzZ
62 PAOZZ
63 PAOZZ
64 PAOZZ
65 XAOZZ
66 PAOZZ
67 PAOZz
68 XAO0ZZ
69 PAOZZ

©))
CAGEC

19207
82484
82484
19207
19207
82484
82484
19207
82484
82484
82484
19207
19207
82484

82484
19207
19207
07479
81349
96906
96906
96906
96906
71744
71744
10236
84256

19207
32171

32171
96906
OFW39

32171
96906

Q)
PART
NUMBER

12378618-004
E-003-023
E-013-001
12378620-002
12378618-007
E-003-017
E-013-002
12378620-001
59L.412
E-003-055
E-013-001
12378620-001
12378618-023
E-003-021

E-013-002
12378620-002
12378618-005
AM15001
JANTX1IN3957
MS35333-37
MS35206-232
MS35206-230
MS35649-262
CM7-7373
CM7376
100784-11
ALS3-470-2.0

12414419-042
EM7175-12

A-3307-4
MS21083N08
12378722-001

A-3307-4
MS21083N08

TM 9-2320-365-24P

6
DESCRIPTION AND
USABLE ON CODE (UOC)

SSWITCH,PUSH. - oo -
SWITCH ASSY,IGN. ..o i
-LIGHT,INDICATOR. . .o o oo o -
SSWITCH,TOGGLE. - . o e e e
SSWITCH,PUSH. - oo -
SWITCH ASSY,ETHER. . .. oo oo
-LAMP UNIT,VEHICULAR. .. .. ... .. ....
SSWITCH,TOGGLE. - . o e e i
-INSERT,LEGEND,LIGHT . . . .. ... ... ..
SWITCH ASSY,LAMP TE. .. ... ... ... ...
-LIGHT,INDICATOR. o« oo i e i i -
SSWITCH,TOGGLE. - . o e e i
-MARKER, IDENTIFICATI . .. ... ... .....
SWITCH ASSY,RADIATO RADIATOR FAN

-LAMP UNIT,VEHICULAR. ... ... ... .....
SSWITCH,TOGGLE. - - - e e i e -
SSWITCH,PUSH. © o e e
PANEL,VEHICULAR OPE. ... ... ... ......
-SEMICONDUCTOR DEVIC. ... ... ... .....
-WASHER,LOCK 9/64. ... .. . ... ......
-SCREW,MACHINE #6-32 X 3/4........
-SCREW,MACHINE . . . ... oo
-NUT,PLAIN,HEXAGON. . . .. .o oo .
-LAMP, INCANDESCENT . . . - . oo oo a e .-
-LAMP, INCANDESCENT . . . .. oo i a o a s
-PANEL,LEGEND. . . . oo i i i i

NUT,PLAIN,KNURLED M4X.70 (GRIP

RANGE .5 = 2.0)cccccemaaaenn..
SCREW,MACHINE M4 X .7 X 16........
TACHOMETER,,ELECTRON . - - - < oo oo e o™

UOC:LWB,LWC,LWD,

-U-BRACKET,GAUGE. . . . . oo i a s

UOC:LWB,LWC,LWD,

-NUT,SELF-LOCKING,HE #8-32........

UOC:LWB,LWC,LWD,

SPEEDOMETER. . - - i i i i i i i i e a s
-U-BRACKET,GAUGE. . . . ... i .
-NUT,SELF-LOCKING,HE #8-32........

END OF FIGURE

52-2

)

QTY

RPRRPRRPRRRPRRRPRRRRPRR

ORrNPPPMNORLPPEPPPR

AP ow
(o))

=






SECTION I TM 9-2320-365-24P

8
7 —— THROUGH
10

12
N—— THROUGH
14

16
THROUGH
18

16 13

12

0607CAIC

FIGURE 53. AUXILIARY PANEL AND SWITCHES



SECTION Il

@
ITEM
NO

10
11
12
13
14
15
16
17

18

@
SMR
CODE

PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
AOOOO
PAOZZ
PAOZZ
PAOZZ
AOOOO
PAOZZ
PAOZZ
PAOZZ
AOOOO
PAOZZ
PAOZZ

PAOZZ

C))

CAGEC

19207
19207
96906
19207
19207
45152
82484
82484
19207
82484
82484
82484
45152
82484
82484
OFW39
19207

82484

Q)
PART
NUMBER

12378453
12414419-054
MS21266-2N
12378452
12414419-039
1588570
E-003-025
59L.420
12378620-002
E-013-001
E-003-035
59L.487
1913570
E-013-001
E-003-024
12378618-008
12378620-002

E-013-001

TM 9-2320-365-24P

6
DESCRIPTION AND
USABLE ON CODE (UOC)

GROUP 0607: INSTRUMENT OR ENGINE
CONTROL PANEL

FIG.58 AUXILIARY PANEL AND SWITCHES

HOUSING,PANEL,VEHIC. . . . .. ... ...

UOC:LWB, LWC,LWD,

SCREW,CAP,HEXAGON H M5 X .8 X 6....

UOC:LWB,LWC,LWD,

GROMMET ,NONMETALLIC. . . . .o i

UOC:LWB,LWC,LWD,

PANEL,VEHICULAR OPE. ... ... ... ......

UOC:LWB,LWC,LWD,

SCREW,CAP,HEXAGON H M4 X .7 X 8....

UoC:LWB,LWC,LWD,

COVER,ELECTRICAL S. ... .o

UOC:LWB,LWC,LWD,

SWITCH ASSY,PTO ENG. .. ... ... oo,

UoC:LWB,LWC,LWD,

SLENS,LIGHT . o e e e

UoC:LWB,LWC,LWD,

SSWITCH,TOGGLE. - . o e e e e a -

UoC:LWB,LWC,LWD,

-LIGHT,INDICATOR. . .o oo oo e -

UoC:LWB,LWC,LWD,

SWITCH ASSEMBLY,WIN WINCH IN-OUT...

UoC:LWB,LWC,LWD,

-CAP,LENS WINCH IN/OUT ... ... ......

UoC:LWB,LWC,LWD,

SSWITCH,TOGGLE. - . o e e e e o

UoC:LWB,LWC,LWD,

-LIGHT,INDICATOR. . .o e e

UoC:LWB,LWC,LWD,

SWITCH ASSEMBLY,WIN WINCH CONTROL. .

UOC:LWB,LWC,LWD,

SCAPLLENS . L.

UOC:LWB,LWC,LWD,

SSWITCH,TOGGLE. - . oo e e o

UOC:LWB,LWC,LWD,

-LIGHT,INDICATOR. . .o oo oo

UOC:LWB,LWC,LWD,

END OF FIGURE

53-1

)

QTY



SECTION I TM 9-2320-365-24P

2
1—— THROUGH
103

TO SHEET 2

16

15

0607D-1C

FIGURE 54. WTEC 11 DASHBOARD CABLE ASSEMBLY AND POWER DISTRIBUTION PANEL
(SHEET 1 OF 7)



SECTION I TM 9-2320-365-24P

24

0607D-2C

FIGURE 54. WTEC 11 DASHBOARD CABLE ASSEMBLY AND POWER DISTRIBUTION PANEL
(SHEET 2 OF 7)



SECTION I TM 9-2320-365-24P

6
TO SHEET 4 \}/ -~
POWER ) 9y 5

DISTRIBUTION

PANEL @ﬁz:'*3:§!£/

34
\\tb\i 52
6
33 .
%M(f/;; : L @
Ty 18 35
< wj))))))
. 2
\:Eé:if//// 46
26
Q

FROM SHEET 2 ¥

0607D-3C

FIGURE 54. WTEC 11 DASHBOARD CABLE ASSEMBLY AND POWER DISTRIBUTION PANEL
(SHEET 3 OF 7)



TM 9-2320-365-24P

SECTION I

&

61

FROM
5 SHEET 3

0607D-4C

FIGURE 54. WTEC 11 DASHBOARD CABLE ASSEMBLY AND POWER DISTRIBUTION PANEL

(SHEET 4 OF 7)



TM 9-2320-365-24P

SECTION I

A\
AY
AN
AV
AN
\ AYAY
\ AV
\ ANAY
NN s
)\ \ v
VAN A
7 \ ////
700 \
X 0}
00
A\ AY ANY
\ /w ////
AY R
/
R ; vy

/
\ \ \
N \ N
Y 4 N/
NV
/ \

A\ /

AN / / s
\ / / a
N /

/ /

0607D-9C

FIGURE 54. WTEC 11 DASHBOARD CABLE ASSEMBLY AND POWER DISTRIBUTION PANEL

(SHEET 5 OF 7)



TM 9-2320-365-24P

SECTION I

0607D-8C

FIGURE 54. WTEC 11 DASHBOARD CABLE ASSEMBLY AND POWER DISTRIBUTION PANEL

(SHEET 6 OF 7)



TM 9-2320-365-24P

SECTION I

86

102

87

88

101
98
102

S
RSt
s TUeaa
;M AN
ey 7NN,
S /! W\
s AT\
s /N NN
A s\ AR
Y / \ \, AR
s / \ AR
Y A N NN
Y AN \ AR
sy VRN \ \ N\
Y 00\ > AN
ay / ¥ \ D
Ay A 0 N o\ AR /
ay 7N 00 ANSSAE N AR /
7 rN \ \ \ N,
YA / \ v\ A \ Y
vy \DOV \ RN o ,
Y, A 0 N NN NN S
JN00AN DR\ Y00 NN
/N N\ X 0N MRS
700 V/ '\ 00, \ \ Y
£ o N 78N \ N \ / //
Y, /o 0 N /\ ooo /\ \Y\\w %
/00N % \»/oo\/ / o
IO ANST N o/ AN
N 00 1T\ \ /00 \/ / /1
Y \ 700N o Y / ’/
7N \ Ve / / /7
S /N 00
/ \ X / / / ,
Y. % NOON T / ’/
A \ N\ e NS00\ / s
VAN \ Yoo N Y / /7
3 A ooo /N 00,/ ;o
7 N\UO N /'y
2

/\

v /N

\ AT /)

N\ /\oo/\ ooo Y iy
v A ooo N 00,/ / 7/
/\ J N / 77

AN N \
0

A
VA=
s \ M
v /
/. 7\
\ ./
)/
\

AT
700 \/
\ooo/\ )
N 00/
N/

/ /

0607D-7C

WTEC 11 DASHBOARD CABLE ASSEMBLY AND POWER DISTRIBUTION PANEL

FIGURE 54.

(SHEET 7 OF 7)



SECTION Il

@
ITEM
NO

a1 A WDN P

()]

(o4}

10
11
12
13
14
15

16
17
18
19
20
21
22
23
24

25
26
27
28
29
30
31
32
33
34

@
SMR
CODE

PAOFF
PA0ZZ
PAFZZ
PAFZZ

PAFZZ
PAOZZ
PAFZZ

PAFZZ
PAFZZ

PAFZZ
PAFZZ
PAFZZ
PAOZZ
PAFZZ
PAOZZ

PAOZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ

PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAOZZ
PAOZZ

C))

CAGEC

OFW39
81349
00779
82484

00779
81349
82484

71468
19207

11083
19207
11083
81349
19207
00779

96906
36378
04071
09922
09922
09922
09922
09922
11083

19207
00779
58536
00779
037Z3
19207
03956
58536
98410
96906

Q)
PART
NUMBER

12420877
M43436/1-2
60253-2
596289

41274
M43436/1-1
913.328

110238-0195
12258940-4

IN7779
12414260-002
9G3695
M43436/1-3
12414268-001
3-350820-2

MS25036-107
1003292-07
R354273-11
SM16M-1TK6
SMS36P-1
SC16M-1TK6
SC14M-1TK6
SMS12R-1
7N9738

12419947
350550-6
A-A-55463-06
350923-6
87097-012
12420915-003
1805607-40
A-A-55464-07
BB-837-10
MS25036-112

TM 9-2320-365-24P

Q)

DESCRIPTION AND
USABLE ON CODE (UOC)

GROUP 0607: INSTRUMENT OR ENGINE

CONTROL PANEL
FIG.54 WTEC 11 DASHBOARD CABLE
ASSEMBLY AND POWER DISTRIBUTION PANEL

WIRING HARNESS, BRAN
-BAND,MARKER. . . . ..
-TERMINAL,QUICK DISC
-CONNECTOR BODY,RECE

(PX1,PX2,PX12,PX13,PX14,PX17) .. ... ..

-TERMINAL,QUICK DIS
-BAND,MARKER. . . . ..
-CONNECTOR BODY,RECE

(PX1A,PX2A,PX12A,PX13A,PX14A,PX17A).

-PIN,GROOVED,HEADLES
-CONNECTOR, PLUG, ELEC
(PX4-PX6,PX8-PX11,PX25)
-CONTACT,ELECTRICAL

-CONNECTOR BODY,RECE (PX7)......--.

-PLUG,END SEAL,ELECT
-BAND,MARKER. . . ...
-CONTACT ,ELECTRICAL
-TERMINAL,QUICK DISC

(TL158,TL159,TL162,TL163) . ... .. ... ..
-TERMINAL,LUG (TL160,TL161)......-..
-CONNECTOR BODY,RECE (J118)........

-CONTACT ,ELECTRICAL
-CONTACT ,RECEPTACLE

-CONNECTOR BODY,PLUG (J31)..-...--.

-CONTACT,ELECTRICAL
-CONTACT ,ELECTRICAL

-CONNECTOR,PLUG,ELEC (J43). .- ......

-CONNECTOR BODY,PLUG
(PX24 ,PX34,PX50,PX99)

-CONNECTOR,PLUG,ELEC (PX15)........

-CONTACT ,ELECTRICAL

-CONNECTOR BODY,RECE (J19).........

-CONTACT ,RECEPTACLE

-CONNECTOR BODY,PLUG (P18).........
-CONTACT,ELECTRICAL (J2). ... ......
-.CONNECTOR BODY,RECE (P912)........
-CONNECTOR BODY,PLUG (J913)........

-TERMINAL, LUG

-TERMINAL,LUG (TL152,TL153,TL501)..

54-1

)

QTY

W -
a1

WNRRRRPLR®WR



SECTION Il

@
ITEM
NO

35

36
37
38
39
40
41
42
43
44
45
46

47
48

49
50
51
52

53

54
55
56
57
58
59
60
61
62
63
64
65
66
67
68
69
70
71

@
SMR
CODE

M00zZ

PAOZzZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAOZZ
PAFZZ
PAFZZ
M00zZ

PAFZZ
M00zZ

PAFZZ
PAOZZ
PAFZZ
M00zZ

PAFZZ

PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ

©))
CAGEC
19207

OFW39
19207
09922
09922
09922
58536
96906
77060
77060
19207
77060

58536
77060

77060
77060
09769
19207

71468

96906
96906
11873
19207
96906
96906
96906
2E480
96906
96906
19207
96906
11873
74025
65664
65664
96906
96906

Q)
PART
NUMBER

12420924-001X605

12420316
12420315
SMS18R-1
SM14M-1TK6
SMS18P-1
A-A-55464-03
MS27142-3
12048074
12059168
12417678
R-71305X1405

A-A-55463-03
R-67587X1130

1203 4398
12103881
350922-6

12420924-002X400

CA3108E16-10S-F8

0
MS35649-262
MS35335-30
15195
12417650
MS35307-303
MS27183-52
MS51492-03
100760
MS35335-61
MS35649-2254
12414262
MS51957-55
10613-64004
10476-103
SPHS-224-9
SPHS-274-9
MS15795-847
MS35338-137

TM 9-2320-365-24P

6
DESCRIPTION AND
USABLE ON CODE (UOC)

-TUBING,FLEXIBLE MAKE FROM TUBING

P/N 12420924-001 (19207) X 605 MM...

-TERMINAL,QUICK DISC
-CONNECTOR BODY,PLUG
-CONNECTOR BODY,RECE

-CONTACT,ELECTRICAL . . -« oo oo e -

-CONNECTOR BODY ,RECE

-CONNECTOR BODY,PLUG (J78,37)....-..

-CONNECTOR, PLUG, ELEC

-TERMINAL,QUICK DISC. ... ... ...
ITEM,SPECIAL . - o e
-CONNECTOR,PLUG,ELEC (J111)........

-TUBING,CONVOLUTED MAKE FROM
TUBING P/N R-71305 (77060) X

1405 MM. o oo e
-CONNECTOR BODY,RECE (J2).---cc---.

-TUBING,NONMETALLIC MAKE FROM
TUBING P/N R-67587 (77060) X

1130 MM oo e e e e e e e
-CONNECTOR BODY,PLUG (PX33)......-..
-TERMINAL,QUICK DISC. ... ...
-CONTACT,ELECTRICAL (J78).---co.--.

-TUBING,FLEXIBLE MAKE FROM TUBING

P/N 12420924-002 (OFW39) X 400 MM...
-CONNECTOR,PLUG,ELEC (PX20)........

-NUT,PLAIN,HEXAGON 1/8 X 32........
-WASHER,LOCK NO.6... ..o
-TERMINAL BLOCK,ELEC. ... ... ... ......
-PANEL ,POWER DISTRIB. ... ... ... .....
-SCREW,CAP,HEXAGON H 1/4-20 X 1/2..
-WASHER,FLAT 9/32. . . ... ...
-SCREW,MACHINE #6-32 X 3/4._._......
-PANEL ,POWER DISTRIB. ... ... ... .....
-WASHER,LOCK 1/4.._ .. ... ... ..
-NUT,PLAIN,HEXAGON 1/4 X 16........
-CONNECTOR,RECEPTACL (PX21)........
.SCREW,MACHINE #8-32 X 2 1/2.......
-TERMINAL BLOCK,ELEC. ... ... ... . .....
-TERMINAL,QUICK DISC. ... ... ...
-SPACER,SLEEVE. . . ...
.SPACER,SLEEVE. . . ... i
-WASHER,FLAT NO.8... .. oo
-WASHER,LOCK NO.8... ... ... oo oo....

54-2

)

QTY

<R RPRPROFRPNRNRPFRRFRO

<P

PNRPONRPNNORERERNN

\l

8

NDNNDN



SECTION Il

@5)
ITEM
NO
72
73
74
75
76
77
78
79

80
81

82
83

84
85
86
87
88
89
90
91
92
93
94
95
96
97
98

99
100

@
SMR
CODE
PAOZZ
PAOZZ
PAOZzZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ

PAOZZ
PAOZZ

PAOZZ
PAOZZ

PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ

PAOZZ
PAOZZ

3

CAGEC
96906
OFW39
00779
19207
11873
19207
19207

19207

19207
19207

19207
77342

77342
19207
2E480
19207
2E480
19207
2E480
2E480
2E480
OFW39
2E480
2E480
19207
19207
96906

96906
96906

@

PART

NUMBER
MS35649-284
12420555
42844-1
12420937-006
19310-04P-1
12420937-004
12420937-005
12420937-002

12420938-004
12414270-001

12418342
VF4-15H11-S05

VF4-15F11-S05
12414270-002
75572
12419927-003
75588
12419927-002
59056

59099

59158
12419928-002
30521

23433
12419928-006
12419928-008
MS25036-157

MS35307-308
MS25036-113

TM 9-2320-365-24P

6
DESCRIPTION AND
USABLE ON CODE (UOC)

_NUT,PLAIN,HEXAGON 5/32-32.........
_COVER, TERMINAL BOAR- .« - cceeanen..
_TERMINAL,QUICK DISC (TB2).........
_CIRCUIT BREAKER 25 AMP
(CB20,CB60,CB67) < - - v eeeeeeeeeeen
_CIRCUIT BREAKER,MAN 10
(CB20,CB60,CB67) < - - v eeceeeeeeee e
.CIRCUIT BREAKER

(CB20,CB60,CB67) < - - v weeeeeeeee e
_CIRCUIT BREAKER 20 AMP
(CB36,CB37,CB38,CB70) -« < e ceeeeeee ..
_CIRCUIT BREAKER 8 AMP
(CB54,CB65,CB66,CB73) -« v e ceeeeeee -
_CIRCUIT BREAKER 15 AMP (CB78).....
-RELAY,ELECTROMAGNET 12V
(K2,K6,K7,K13,K20,K27-K31) . . . ... ...
_SEMICONDUCTOR DEVIC (D1A/B,D2A/B).
-RELAY,ELECTROMAGNET 24V
(K11,K15,K19,K24,K53) . e e o ceeeeean-.
-RELAY,ELECTROMAGNET 12V
(K8=KL10,K52) . - - e e eee e e
_RELAY,ELECTROMAGNET 24V (K1,K32)..
CINSULATOR - -« e e et e e e e e e e
_CONTACT ASSEMBLY ,EL -« cemeeanen.
CINSULATOR - -« e e ce e e e e e e e
_CONTACT ASSEMBLY ,EL -« cemeeanenn.
.SECONDARY LOCK

_RELAY,ELECTROMAGNET 24V (K1,K32)..
_.CLIP,RETAINING

_RELAY,ELECTROMAGNET 24V (K1,K32)..
_POLARIZING KEY,ELEC
_RELAY,ELECTROMAGNET 24V (K1,K32)..
_TERMINAL,QUICK DISC
_RELAY,ELECTROMAGNET 24V (K1,K32)..
_TERMINAL,QUICK DISC
_RELAY,ELECTROMAGNET 24V (K1,K32)..
_TERMINAL,QUICK DISC
_RELAY,ELECTROMAGNET 24V (K1,K32)..
_TERMINAL,QUICK DISC
(CB20,CB37,CB70,CB72) - v e e e e e e e
_TERMINAL,QUICK DISC
(CB35,CB40,CB49,CB74) . -« v e e e e e e
CTERMINAL,LUG . - - o e e ce e e e e e e e
_SCREW,CAP,HEXAGON H
CTERMINAL,LUG . - - o e ece e oo e e e

54-3

)

QTY

WNEFEDN

10

N

P P DNDN®

104

35

11

76

29

35

=



SECTION Il
€Y @
ITEM SMR
NO CODE
101 PAOZZ
102 PAOZZ
103 PAOZZ
104 PAOZZ
105 PAOZZ
106 PAOZZ

©))
CAGEC

96906
96906
19207
D8286

19207
19207

TM 9-2320-365-24P

Q)
PART
NUMBER

MS35335-62
MS35307-334
12414310-046
DIN9021-5,3-100H
V-C-B3B

12414624
12420937-004

6
DESCRIPTION AND
USABLE ON CODE (UOC)

-WASHER,LOCK 5/16............
-BOLT,MACHINE 5/16-18 X 1....
SCREW,TAPPING M4.8 X 19......
WASHER,FLAT M5.3. ... ... ......

SWITCH,PUSH START/INHIBIT. ...
CIRCUIT BREAKER 15 AMP (CB50)
UOC:LAD, LWD,

END OF FIGURE

54-4

)

QTY

NwwnN

o



SECTION I TM 9-2320-365-24P

2
1—— THROUGH
122

TO SHEET 3

0607HAIC

FIGURE 55. WTEC 111 DASHBOARD CABLE ASSEMBLY AND POWER DISTRIBUTION PANEL
(SHEET 1 OF 10)



SECTION I TM 9-2320-365-24P

FROM SHEET 1

0607HARC

FIGURE 55. WTEC 111 DASHBOARD CABLE ASSEMBLY AND POWER DISTRIBUTION PANEL
(SHEET 2 OF 10)



SECTION I TM 9-2320-365-24P

29
FROM SHEET 1

0607HAZC

FIGURE 55. WTEC 111 DASHBOARD CABLE ASSEMBLY AND POWER DISTRIBUTION PANEL
(SHEET 3 OF 10)



SECTION I TM 9-2320-365-24P

FROM SHEET 3

0607HA4C

FIGURE 55. WTEC 111 DASHBOARD CABLE ASSEMBLY AND POWER DISTRIBUTION PANEL
(SHEET 4 OF 10)



SECTION I TM 9-2320-365-24P

TO SHEET 7 \}/ 3
POWER )

DISTRIBUTION i
PANEL @yﬁé;\\35

0607HASC

FIGURE 55. WTEC 111 DASHBOARD CABLE ASSEMBLY AND POWER DISTRIBUTION PANEL
(SHEET 5 OF 10)



TM 9-2320-365-24P

SECTION I

23

FROM SHEET 5
b
?///ﬁ;\
o)

_—

0607HAGC

FIGURE 55. WTEC 111 DASHBOARD CABLE ASSEMBLY AND POWER DISTRIBUTION PANEL

(SHEET 6 OF 10)



TM 9-2320-365-24P

SECTION I

86

FROM
SHEET 5

0607HA7C

FIGURE 55. WTEC 111 DASHBOARD CABLE ASSEMBLY AND POWER DISTRIBUTION PANEL

(SHEET 7 OF 10)



TM 9-2320-365-24P

SECTION I

A\
/
/| '
N/ \N@
X /
\
ANNNY
0/ NN/
/ \ /

\ AN
\ N\
\ N\

e
<<

PPN
P ~

A\ \
AY /w // //

¥ I
S ; vy

i

/
S0
\ r\\ \
s

0607HABC

FIGURE 55. WTEC 111 DASHBOARD CABLE ASSEMBLY AND POWER DISTRIBUTION PANEL

(SHEET 8 OF 10)



TM 9-2320-365-24P

SECTION I

5]

101

102

\\\\\

100

102

0607HASC

FIGURE 55. WTEC 111 DASHBOARD CABLE ASSEMBLY AND POWER DISTRIBUTION PANEL

(SHEET 9 OF 10)



TM 9-2320-365-24P

SECTION I

13

10

0607HALD

WTEC 111 DASHBOARD CABLE ASSEMBLY AND POWER DISTRIBUTION PANEL

FIGURE 55.

(SHEET 10 OF 10)



SECTION Il

@
ITEM
NO

a1 A WDN P

()]

(o4}

10
11
12
13
14
15

16
17
18
19
20
21
22
23

24
25
26
27
28
29

30
31
32
33

@
SMR
CODE

PAOFF
PA0ZZ
PA0OZZ
PAFZZ

PAOZZ
PAOZZ
PAFZZ

PAFZZ
PAFZZ

PAFZZ
PAFZZ
PAFZZ
PAOZZ
PAFZZ
PAOZZ

PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ

PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ
PAFZZ

PAFZZ
PAFZZ
PAFZZ
PAFZZ

C))

CAGEC

OFW39
81349
00779
82484

00779
81349
82484

71468
19207

11083
19207
11083
81349
19207
00779

96906
77060
OFW39
OFW39
OFW39
OFW39
OFW39
OFW39

09922
09922
09922
09922
09922
11083

19207
00779
58536
00779

TM 9-2320-365-24P

Q)
PART
NUMBER

12421781
M43436/1-2
60253-2
596289

41274
M43436/1-1
913.328

110238-0195
12258940-4

IN7779
12414260-002
9G3695
M43436/1-3
12414268-001
3-350820-2

MS25036-107
12129750
12421842
12421839
12421836
12421841
12421840
12420924-003X113
0

SM16M-1TK6
SC16M-1TK6
SC14M-1TK6
SMS36P-1
SMS12R-1
7N9738

12419947
350550-6
A-A-55463-06
350923-6

6
DESCRIPTION AND
USABLE ON CODE (UOC)

GROUP 0607: INSTRUMENT OR ENGINE
CONTROL PANEL

FIG.5% WTEC 111 DASHBOARD CABLE
ASSEMBLY AND POWER DISTRIBUTION PANEL

WIRING HARNESS,DAS . . . .. .o .o
-BAND,MARKER. - . . o i
-TERMINAL,QUICK DISC. ... . .. ... ...-.
-CONNECTOR BODY,RECE
(PX1,PX2,PX12,PX13,PX14,PX17) .. ... ..
-TERMINAL,QUICK DIS. . ... ...
-BAND,MARKER. - . . . e
-CONNECTOR BODY,RECE
(PX1A,PX2A,PX12A,PX13A,PX14A,PX17A).
-PIN,GROOVED,HEADLES. . . . ... ... .. ....
-CONNECTOR, PLUG, ELEC
(PX1A,PX2A,PX12A,PX13A,PX14A,PX17A).
-CONTACT,ELECTRICAL . - - . oo oo e
-CONNECTOR BODY,RECE (PX7)......--.
-PLUG,END SEAL,ELECT. ... ... oo o.....
-BAND,MARKER. - . o e
-CONTACT ,ELECTRICAL . - - . o oo e -
-TERMINAL,QUICK DISC
(TL158,TL159,TL162,TL163) . ... .. ... ..
-TERMINAL,LUG (TL160,TL161)......-..
-TERMINAL,SOCKET (P115,116,PX33)...
-HANGER,PIPE . . . .. i
-CONNECTOR,PLUG,ELEC (PX33)........
-PLUG,END SEAL,ELECT (P115,116)....
-INSERT,ELECT,CONN  (PX33)..........
-.CABLE SEAL,ELECTRIC (PX33)........
-TUBING,NONMETALLIC MAKE FROM
TUBING P/N: R-67587 (77060) X 113

.CONTACT ,RECEPTACLE - - - - v e e eeeeeeee .
LCONTACT ,ELECTRICAL - - - - e e e
LCONTACT ,ELECTRICAL - -« c e e e eeeeeeee .
.CONNECTOR BODY,PLUG (J31).........
.CONNECTOR,PLUG,ELEC  (J43). ... .....
.CONNECTOR BODY,PLUG

(PX24 ,PX34,PX50) - - -« e e eeee e e
.CONNECTOR,PLUG,ELEC  (PX15)........
LCONTACT,ELECTRICAL - - -« e e e eeeeeee e
.CONNECTOR BODY,RECE (J19).........
.CONTACT,RECEPTACLE - - - - v e e eeeeeeee .

55-1

)

QTY



SECTION Il

@
ITEM
NO

34
35
36
37
38

39

40
41
42

43
44
45
46
47
48
49
50
51
52
53
54
55
56
57
58

59
60

61
62

63
64
65
66
67
68
69
70

@
SMR
CODE

PAFZZ
PAFZZ
PAFZZ
PAFZZ
M00zZ

PAOZZ

PAOZZ
PAOZZ
PAFZZ

PAFZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAFZZ
PAFZZ
PAFZZ
PAOZZ
PAFZZ
PAOZZ
PAFZZ
PAFZZ
PAFZZ
PAOZZ

PAFZZ
PAFZZ

PAFZZ
MO0zZ

PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ

©))
CAGEC

037Z3
19207
03956
58536
OFW39

19207

98410
96906
OFW39

19207
19207
19207
11139
19207
19207
09922
09922
09922
96906
96906
77060
77060
19207
58536
19207

09769
71468

58536
20999

OFW39
OFW39
OFW39
OFW39
OFW39
OFW39
OFW39
65664

TM 9-2320-365-24P

C)) €))

PART DESCRIPTION AND

NUMBER USABLE ON CODE (UOC)

87097-012 -.CONNECTOR BODY,PLUG (P18).........
12420915-003 -CONTACT,ELECTRICAL (J2) ... -......
1805607-40 -CONNECTOR BODY,RECE (P912)........
A-A-55464-07 -CONNECTOR BODY,PLUG (J913)........

12420924-007X140 .TUBING,NONMETALLIC MAKE FROM
TUBING P/N: R-71305 (77060) X
1405 MM. - oo oo oo e e
12420924-001X605 .TUBING,FLEXIBLE MAKE FROM TUBING
P/N: 12420924-001 (19207)X 605 MM. . .

BB-837-10 STERMINAL,LUG. - o e a -
MS25036-112 -TERMINAL,LUG (TL152,TL153,TL501)
12420316 -TERMINAL,QUICK DISC
(TL152,TL153,TL501)D.
12420315 -CONNECTOR BODY,PLUG (PX26)......-..
12421847 -CONTACT,PIN,ELECTRI (J117)........
12421846 -.CAP,CONNECTOR,ELECT (J117)....---.
114017 -PLUG,END SEAL,ELEC (J117).........
12421845 -BACKSHELL,STRAIN RE (J117)........
12421844 -.CONNECTOR,RECEPTACL (J117)........
SM14M-1TK6 -CONTACT,ELECTRICAL. . . . oo oo
SMS18R-1 -CONNECTOR BODY,RECE (J27). .- ... ..
SMS18P-1 -CONNECTOR BODY,RECE (J51)......-..
MS25036-150 -TERMINAL,LUG (TL190).. ...
MS27142-3 -CONNECTOR,PLUG,ELEC (P65).........
12048074 -TERMINAL,QUICK DISC. ... ...
12059168 ITEM,SPECIAL . Lo e
12417678 -CONNECTOR,PLUG,ELEC (J111)........
A-A-55463-03 -CONNECTOR BODY,RECE (J2).---cc---.

12420924-002X400 .TUBING,FLEXIBLE MAKE FROM TUBING

P/N 12420924-002 (OFW39) X 400 MM. ..
350922-6 -CONTACT,ELECTRICAL (J78) ..o ..
CA3108E16-10S-F8 .CONNECTOR,PLUG,ELEC (PX20)......-..
0

A-A-55464-03 -CONNECTOR BODY,PLUG (J78,J7)....-..
EPS-300-3/8X100  .INSULATION SLEEVING MAKE FROM
SLEEVING P/N EPS-300-3/8 (20999)X
100 MM. s o e e e i e e a e
12421838 .CONNECTOR,ELECTRICA (P115,116)....
12421834 -SEAL,CONNECTOR,ELEC (P115,116)....
12421832-001 -RETAINER,ELECTRICAL (P116).-....-..
12421837 -ADAPTER,CABLE CLAMP (P115,116)....
12421833-001 -ADAPTER,CABLE CLAMP (P115,116)....
12421833-002 STRAIN RELIEF. .. ... oo
12421832-002 -RETAINER,ELECTRICAL (P115)........
SPHS-274-9 .SPACER,SLEEVE. . . ... i

55-2

)

QTY

< PF,DN =

<

o W N

w <RPRPRNORRRRPRORRLRNRELAR

=

NFPFPNMNNENDN



SECTION Il

@
ITEM
NO

71
72
73
74
75
76
77
78
79
80
81
82
83
84
85
86
87
88
89
90
91
92

93
94
95
96

97
98

99
100

101
102
103
104

105
106

@
SMR
CODE

PAOZZ
PAOZZ
PAOZzZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ

PAOZZ
PAOZZ
PAOZZ
PAOZZ

PAOZZ
PAOZZ

PAOZZ
PAOZZ

PAOZZ
PAOZZ
PAOZZ
PAOZZ

PAOZZ
PAOZZ

©))
CAGEC

96906
96906
96906
OFW39
74025
00779
56501
96906
96906
11873
19207
96906
96906
96906
19207
2E480
96906
96906
96906
11873
65664
19207

11873
19207
19207
19207

19207
19207

19207
77342

19207
77342
96906
96906

96906
96906

Q)
PART
NUMBER

MS15795-847
MS35338-137
MS35649-284
12420555
10476-103
42844-1
RA257
MS35649-262
MS35335-30
15195
12417650
MS35307-303
MS27183-52
MS51492-03
12414262
100760
MS35335-61
MS35649-2254
MS51957-55
10613-64004
SPHS-224-9
12420937-006

19310-04P-1

12420937-002
12420937-004
12420937-005

12420938-004
12414270-001

12418342

VF4-15F11-S05

12414270-002

VF4-15H11-S05

MS25036-157
MS35307-308
MS25036-113
MS35335-62

TM 9-2320-365-24P

6
DESCRIPTION AND
USABLE ON CODE (UOC)

-WASHER,FLAT (TB1 COVER)...........
-WASHER,LOCK NO.8. ... . e
-NUT,PLAIN,HEXAGON 5/32-32.........
-COVER, TERMINAL BOAR. ... ...
-TERMINAL,QUICK DISC. ... . .. ... .....
-TERMINAL,QUICK DISC (TB2).........
-TERMINAL,QUICK DISC (TB1,TB2).....
-NUT,PLAIN,HEXAGON 1/8 X 32........
-WASHER,LOCK NO.6. .. ... oo
-TERMINAL BLOCK,ELEC. ... ... ... .....
-PANEL ,POWER DISTRIB. ... ... ... ......
-SCREW,CAP,HEXAGON H 1/4-20 X 1/2..
-WASHER,FLAT 9/32_ .. ... . .. .. ... ...
-SCREW,MACHINE #6-32 X 3/4.........
-CONNECTOR,RECEPTACL (PX21)........
-PANEL ,POWER DISTRIB. ... ... ... .....
-WASHER,LOCK 1/4. . . . ... -,
-NUT,PLAIN,HEXAGON 1/4 X 16........
-SCREW,MACHINE #8-32 X 2 1/2.......
-TERMINAL BLOCK,ELEC. ... ... ... .....
-SPACER,SLEEVE. . . ... i

-CIRCUIT BREAKER 25 AMP

(CB20,CB67,CB80) - - - - e e

-CIRCUIT BREAKER,MAN 10

(CB20,CB67,CB80) - - - - e oo -

-CIRCUIT BREAKER 8 AMP

(CB54,CB65,CB66,CB73) . . . ..o oo oo

-CIRCUIT BREAKER

(CB54,CB65,CB66,CB73) . . . .- - oo oo o

-CIRCUIT BREAKER 20 AMP

(CB36,CB37,CB38,CB70) . - - - o oo oo a oo -
-CIRCUIT BREAKER 15 AMP (CB78).....

-RELAY ,ELECTROMAGNET 12V

(K2,K6,K7,K13,K20,K27-31) . . oo oo en e ..
(D1,D2,D3).. ..

-SEMICONDUCTOR DEVIC
-RELAY ,ELECTROMAGNET 12V

(K8,K9,K10,K52) - o oo oeee e

-RELAY ,ELECTROMAGNET 24V

(K1,K25,K26,K32,K37) . oo oo

-RELAY ,ELECTROMAGNET 24V

(K11,K19,K24,K53) <« o eeee e e eeee e -
CTERMINAL,LUG. - oo e e

-SCREW, CAP ,HEXAGON H

STERMINAL,LUG. - .o e
-WASHER,LOCK 5/16. .. ... .. ccc---.

55-3

)

QTY

P NDNDN

[00]
=

WINEFPDNONPFPEPNOORFRPEFEPNNMNON

NNEFEDN



SECTION Il

€Y
ITEM
NO
107
108
108
109
110
111
112
113
114
115
116
117
118
119
120
121
122
123
124
125

126

@
SMR
CODE
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAFZZ
PAOZZ
PAOZZ
PAOZZ

PAOZZ

3

CAGEC
96906
81205
14726
OFW39
19207
2E480
19207
2E480
2E480
2E480
2E480
OFW39
2E480
2E480
19207
19207
19207
19207
D8286
19207

19207

C))

PART

NUMBER
MS35307-334
BACT12AC9
R1907SN
12419928-001
12419927-003
75572
12419927-002
75588

59056

59099

59158
12419928-002
30521

23433
12419928-008
12419928-006

12414624
12414310-046

TM 9-2320-365-24P

6
DESCRIPTION AND
USABLE ON CODE (UOC)

_BOLT,MACHINE 5/16-18 X 1..........
CTERMINAL,LUG . - - oo ee e
CTERMINAL,LUG. - oo eeeee e
_.TERMINAL,QUICK DISC
(K25,K26,K34,K37) < o e e eeeeeeeeeeean e
_CONTACT ASSEMBLY,EL......ceueeun...
CINSULATOR. - oo ee e e
_CONTACT ASSEMBLY,EL......coouuen...
CINSULATOR . - - oo e e
.SECONDARY LOCK

(K25,K26,K34,K37) <« e eeee e eeeeee e
.CLIP,RETAINING

(K25,K26,K34,K37) <« e eeee e aeeeee e
_POLARIZING KEY,ELEC
(K25,K26,K34,K37) <« e e e eee e eeeeee e
_.TERMINAL,QUICK DISC
(K25,K26,K34,K37) <« e e e e e e eeeeee e
_.TERMINAL,QUICK DISC
(K25,K26,K34,K37) <« e eeee e e eeeeee e
_TERMINAL,QUICK DISC
(K25,K26,K34,K37) <« e eeee e e eeeeee e
_TERMINAL,QUICK DISC
(CB35,CB40,CB49,CB74) - o o e e e e eee e e
_.TERMINAL,QUICK DISC
(CB20,CB37,CB70,CB72) <« e e ee e e eeeen -
SSWITCH,PUSH. - - e
SCREW,TAPPING M4.8 X 19............

DIN9021-5,3-100H WASHER,FLAT M5.3. ... . .. .o oao...

V-C-B3B
12420937-004

12419831-001

CIRCUIT BREAKER CB50...............
UOC:LAD,LWD,
NUT,SHEET SPRING. ... ... ... .. ... ...

END OF FIGURE

55-4

)

QTY

AR RN

P P DNDN

120

33

13

89

32

33

w =






TM 9-2320-365-24P

SECTION I

2
THROUGH

5

1

0608B-1-

TURN SIGNAL CONTROL

FIGURE 56.



SECTION Il

@
ITEM
NO

ar wdNPRk

@
SMR
CODE

PAOOO
PAOZZ
XD0zZz
PAOZZ
XD0zz

C))

CAGEC

82484
31550
82484
80204
82484

TM 9-2320-365-24P

Q)
PART
NUMBER

E-003-036
511357-46
288.528
B1831DHO040016N
288.457

6
DESCRIPTION AND
USABLE ON CODE (UOC)

GROUP 0608: MISCELLANEOUS ITEMS

FI1G.56 TURN SIGNAL CONTROL

CONTROL,DIRECTIONAL . - - oo e e e o -
-SCREW,MACHINE M3 X .5 X 4.0.......

.COVER,DUST . - . i e e e -

-SCREW,CAP,SOCKET HE M4 X .7 X 16..
-BRACKET,MOUNT . . - . oo i i i -

END OF FIGURE

56-1

)

QTY

P NR R R



TM 9-2320-365-24P

SECTION I

0608M-1-

FLASHER UNIT

FIGURE 57.



SECTION I
@ @

ITEM  SMR

NO CODE
1 PAOZZ
2 PAOZZ
3 PAOZZ

C))

CAGEC

15526
19200
19207

Q)
PART
NUMBER

933-M6X12
12524631-1
12418344

TM 9-2320-365-24P

6
DESCRIPTION AND
USABLE ON CODE (UOC)

GROUP 0608: MISCELLANEOUS ITEMS

FLASHER UNIT

SCREW,CAP,HEXAGON H M6 X 1 X 12....
WASHER,FLAT M6. .. ..o aa o
FLASHER,SOLID STATE. ... oo

END OF FIGURE

57-1

)

QTY



TM 9-2320-365-24P

SECTION I

0608N-2C

FIGURE 58. FAN CLUTCH SOLENOID



SECTION Il
€Y @
ITEM SMR
NO CODE
1 PAOZZ
2 PAOZZ
3 PAOZzZ
4 PAOZZ
5 PAOZzZ
6 MO0OZzZ
7 PAOZZ
8 PAOZZ
9 PAOZzZ
10 PAOZZ
11 PAOZZ

C))

CAGEC

19207
19207
19207
81343
81343
OFW39

19207
OTE27
81343
93061
81343

Q)
PART
NUMBER

12414419-054
12414419-055
12417379
2-130109NS
4-2 100202BA
12420572-004X

12417630
F268-4-0
4-4-100102BA
207ACBHS-4

4 130109B

TM 9-2320-365-24P

6
DESCRIPTION AND
USABLE ON CODE (UOC)

GROUP 0608: MISCELLANEOUS ITEMS

F1G.58 FAN CLUTCH SOLENOID

SCREW,CAP,HEXAGON H M5 X .8 X 6....
SCREW,CAP,HEXAGON H M5 X 0.8 X 8...
BRACKET ,MULTIPLE AN.. ... ..o ...
PLUG,PIPE. . . oo
ELBOW,PIPE TO TUBE. ... oo

TUBING,NONMETALLIC MAKE FROM HOSE
P/N: NT-10004-BLK (79470),CUT TO

LENGTH. - .o e e o

VALVE,SOLENOID ,FAN CLUTCH........

ADAPTER,STRAIGHT ,,TU. . oo oo oo -
ADAPTER,STRAIGHT,P. . o oo oo oo o
COUPLING,PIPE. - . i
PLUG,PIPE. . . i i

END OF FIGURE

58-1

)

QTY

P REPRNDD

P NN PR R



SECTION I TM 9-2320-365-24P

=

10 1

0608E-1C

FIGURE 59. CTIS ECU, ECU DIMMER MODULE AND FREQUENCY ECU



SECTION Il

@
ITEM
NO

a1 A WNPF

(o)}

© 0

@
SMR
CODE

PAOZZ
PAOZzZ
PAOZZ
PAOZzZ

PAOZZ
PAOZZ

PAOZZ
PAOZZ
PAOZZ
PAOZZ

C))

CAGEC

1Cw22
19207
19200
15526

IMvz1
OFW39

19207
19207
19207
19207

TM 9-2320-365-24P

Q)
PART
NUMBER

95505

12421174
12524631-1
DIN933-M6X16-8.8
-A4C

673204
12417975-006

12414474-010
12420264

12378784-001
12414310-044

6
DESCRIPTION AND
USABLE ON CODE (UOC)

GROUP 0608: MISCELLANEOUS ITEMS

F1G.59 CTIS ECU,ECU DIMMER MODULE

AND FREQUENCY ECU

RELAY ,ELECTROMAGNET . - . - oo oo i i i e e oo
RESISTOR,FIXED,FILM. . ..o . oo
WASHER,FLAT M6. ... i a o
SCREW,CAP,HEXAGON H M6 X 1 X 16....

MODULATOR ASSEMBLY, UNIT,CTIS.....
SPACER,RING 6.4MM 1D,18MM OD,6MM

THD DIA. L e e e
NUT,PLAIN,HEXAGON M6 X 1.0.........
BRACKET ,MOUNTING . - - - oo oo oo i i i e o
VOLTAGE REGULATOR S. . ... ...
SCREW,TAPPING M8 X 13...... ... .....

END OF FIGURE

59-1

)

QTY

[CSRR OO I o

PN

NFEFEPDN



SECTION I

16

TM 9-2320-365-24P

o

Y

\
~ [
[ ! —
Sal (- \@/J\ ¢ L ) 7
| SN Vi -
< | <
e T [ e (gl
e Vi ) S
N >
NN -

AN ~ N> -
S AR
A2 N § N 1
VRN | NV
W N S N
S W 9% b4 Q
e \\\\ AN %N -
¥ b\